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1. This parts catalog is the 2nd revised of Yanmar crawler backhoe Model B50 - 2B for Japan

& Overseas (except Europe & U.S.A.).

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000Y 00K 3460 Oct., 1997 Disuse old edition
1st revised 000Y 00K 3461 Nov., 1998 | Disuse old edition
2nd revised 000Y 00K 3462 Jul., 2000
3. Model name
SECTION Column Model name M/# Mnufactured
(A) B50-2B C(R)F
(B) B50-2B C(R)S
(C) B50-2B P (R)F
I (Vehicle) 60501 ~ 1997/ 7 ~
(D) B50-2B P (R) S
(E) B50-2B C (R) AS
(F) B50-2B P (R) AS
(A) 4TNES88-B1 15622 ~ 45624 1997/ 6 ~ 1998/12
Il (Engine)
(B) 4TNES8S-EB1 38979 ~ 1999/ 1 ~

(Note) C:cabinspec., P :canopy spec., R : rubber crawler,
F : front lever spec., S : side lever spec., AS : Australia spec.,
EX : export except Europe, U.S.A. & Australia.

4. Your understanding is asking that this parts catalog is not a technical data manual

setting forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market

repairing causes such as an early breakage, for instance.

; otherwise their use in




Directions for the Parts Catalog.

1.This Parts Catalog shows both standard and optional parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__(Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
Main parts (Assembly parts)
2 - Sub component included in " 1.
Sub component included in ” 2 “.
Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Symbol
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



Y00K3462

] [(F@2EE] (JP, EX)
[(PAINTED COLOR LISTI (JP, EX)
[+ / EHE)
[CANOPY SPEC.]
D @ 3 @ O @ Hd @ B @
IEIENEE e s = I
e i
|
]
Al
|
<<<<<< ”
444444 L i
S e s 1
TSI ST
- (EX L. ]
[CABIN SPEC.]
1 1 2 3 2 3. 2
S
I
i
I
|
i
1"
L] = i) e i R i
e — =EEEE RRERBK, 1l
= S 1 e ﬁgﬁgfﬁgﬁ” 3 g s i
= Tt 2)RAEE
OPERATIONAL PART
=mAr| =ow SBAS PAINTED COLOR %Eﬁ
PART Tt ILES MUNSEL No. cobgR
bUv—E—avoIY— YANMAR PEACOCK GREEN 97
3.8BG5.31/9. 156 3.8BG5.31/9.15
@ PUv—HTA—TTU—=> YANMAR NEW DEEP GREEN a8
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YO0K3462

(BEERES] (JP,

[PAINT PART No.] (JP,
| BRIEE
PART PAINTED COLOR

E X)
EX)
2B RES
PAINT PART No.
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YANMAR NEW DEEP GREEN

981101-09598

977620-40980

977620-30981
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CABIN ASSY (GREEN:97)

YooY -E-—avooU—->
YANMAR PEACOCK GREEN

() MRBRED (

) RIFZRREERT .

(NOTE) ( )at the end of part name shows Paint Color.

[EERRO2EE] (JP, EX)
[COLOR OF MAIN PARTS] {JP,EX)
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PART PAINTED COLOR EEm MAIN PARTS
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T—4 BOOM
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20V R H/— FRONT COVER
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FJL—KYUv4 | BLADE CYLINDER
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27T STEP
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E=————-2] (5 2Y8.5/11 5.2Y8.5/11
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2.9BG4.8.,3.0 2.9BG4. 8/3. 0

@ bV —F—2A4U—TL— | YANMAR DARK OLIVE GRAY

5.39Y2.92,/0. 78 | 5.39Y2.92/0.78 72
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CONTROL EQUIPMENT(LINK STAND)(AS)

CONTROL EQUIPMENT(TRAVEL & SWING)

CONTROL EQUIPMENT(BLADE LEVER)

CONTROL EQUIPMENT(LOW-HIGH PEDAL)

CONTROL EQUIPMENT(CUT OFF LEVE/FRONT LEVER)

CONTROL EQUIPMENT(CUT OFF LEVE/FRONT LEVER)(COOLER SPEC.)
CONTROL EQUIPMENT(CUT OFF LEVE/SIDE LEVER)

CONTROL EQUIPMENT(CUT OFF LEVER)(AS)

CONTROL EQUIPMENT(P.T.O.CONTROL)

FRAME & TURNING BEARING
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FRAME COVER(CANOPY)

SEAT & SEAT MOUNT(FRONT LEVER)

SEAT & SEAT MOUNT(FRONT LEVER)(COOLER SPEC.)

SEAT & SEAT MOUNT(SIDE LEVER)

SEAT & SEAT MOUNT(SIDE LEVER)(COOLER SPEC.)

SEAT MOUNT & STEP(AS)
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STEP(COOLER SPEC.)
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HYD.OIL PIPING(TANK-PUMP-VALVE)
HYD.OIL PIPING(VALVE-MOTOR,BOOM)
HYD.OIL PIPING(VALVE-SWIVEL,SWING)
HYD.OIL PIPING(RETURN:1)
HYD.OIL PIPING(RETURN:2)
HYD.OIL PIPING(TRAVEL)
HYD.OIL PIPING(BOOM)
HYD.OIL PIPING(P.T.O.FRAME END)
HYD.OIL PIPING(P.T.0.BOOM END)
HYD.OIL PIPING(P.T.O.ARM END)
CONTROL PIPING(PUMP-REMO.CON.V.-RETURN/FRONT LEVER)
CONTROL PIPING(PUMP-REMO.CON.V.-RETURN/SIDE LEVER)
CONTROL PIPING(PUMP-REMO.CON.V.-RETURN)(AS)
CONTROL PIPING(REMO.CON V.-CON V./DIRECT.FRONT LEVER)
CONTROL PIPING(REMO.CON V.-CON V./DIRECT,SIDE LEVER)
CONTROL PIPING(REMO.CON V.-CON V./DIRECT)(AS)
CONTROL PIPING(REMO.CON V.-MULT]I V./4-WAY,FRONT LEVER)
CONTROL PIPING(REMO.CON V.-MULTI V./4-WAY,SIDE LEVER)
CONTROL PIPING(MULTI V.-CON V./AWAY MULTI)
CONTROL PIPING(2-WAY MULTI CHANGE/FRONT LEVER)
CONTROL PIPING(2-WAY MULTI CHANGE/SIDE LEVER)
GREASING

BOOM & BOOM BRACKET
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Fig.1. LABEL(CABIN)FRONT LEVER(JP)

YO00K3462

. SR (FvE>) (20YRLI=) (JP)
Fig. 1 LABEL (CABIN) (FRONT LEVER) (JP)

BHUNo. 1 RHUNo. 2/543%83%7.
linc.2 ~ 43

1

822 23 6 17

Ul
FRONT -

15

VEI /LT (%)
REMOTE CONTROL VALVE (L}

ADBRS BRSRS
VIEWED FROM A VIEWED FROM B

3220 12 16 39

29 TAIULTH
DETAIL 2-WAY MULTI VALVE

21 19 40
T

O TINT O-2UILTR
BONNET [NSIDE DETAIL ROTARY VALVE
110 43

30 3135 42 28

k. SRANO. THIE
MACHINE SERIAL NO. & VI
ENGINE SERTAL NO.
IS STAMPED INTO

L THIS LOCATION

SENO . TTRMIR
MACHINE SERJAL NO.
IS STAMPED INTO
THIS LOCATION

CHEsa
DETAIL C

Remarks

(1)RUBBER CRAWLER SPEC.
(2)2-WAY MULTI CHANGE SPEC.
(3)P.T.O.SPEC.

(4)4-WAY MULTI CHANGE SPEC.
(5)OPTIONAL

(6)S.I UNIT PART

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 772426-03100 LABEL ASSY 1
2 2 172426-03110 LABEL 1
2-1 2 172426-03111 LABEL, SPECIFICATION 1 S 6
(A=M/#66343)
3 2 172426-03120 LABEL 1
4 2 172165-03130 LABEL,GREASE FEED 1
5 2 172165-03151 LABEL(B50 L 1
6 2 172519-03150 LABEL, ACCEL 1
7 2 172165-03161 LABEL(B50 R 1
8 2 172141-03170 LABEL, RESTART 1
9 2  172165-03451 LABEL 1
10 2 172164-03180 MARK,NO.1 1
11 2 172165-03220 LABEL, GREASE 1
12 2 172155-03310 LABEL, OILING 1
13 2 172165-03261 LABEL, BOOM 2
14 2 172519-04180 LABEL,WARNING 1
15 2 172173-03250 LABEL 1
16 2 172142-03302 LABEL,CAUTION 1
17 2 172141-03360 LABEL, START SWITCH 1
18 2 172141-03372 LABEL 2
19 2 121470-44540 LABEL, SUB-TANK 1
20 2 172183-03250 LABEL,FUEL 1
21 2 172141-03202 LABEL,CAUTION 1
22 2 172162-03180 LABEL,HEATER SWITCH 1
23 2 172162-03190 LABEL,WIPER SWITCH 1
24 2 172428-03160 LABEL 1
25 2 172165-03311 LABEL 1
26 2 172428-03170 LABEL,CAB 1
27 2 172165-03460 LABEL, PATERN A 1
28 2 172147-03210 LABEL,2 SPEED 1
29 2 172511-03250 LABEL, LEVER LOCK 2
30 2 172964-03610 LABELA 1
31 2 172164-03500 LABEL,START 1
32 2 172165-03661 LABEL,DANGER 1
33 2 172164-03510 LABEL,LOADING 1
34 2 172164-03520 LABEL,DANGER 1
35 2 172164-03540 LABEL 1
36 2 172964-03370 LABEL 1
37 2  172964-03390 LABEL,ADJUST 1
38 2 172964-03481 TAG ASSY, CAUTION 1
39 2 172519-04290 LABEL,WARNING 1
40 2 172519-04300 LABEL 1
41 2 172164-03560 LABEL 1
42 2 172164-03530 LABEL,WARNING 2
42-1 2 172164-03531 LABEL,WARNING 2 S
(A=M/#61124)
43 2 172428-03150 LABEL 1
44 1 172165-03240 LABEL 1 1
45 1 172175-03550 LABEL(2-WAY 1 2
46 1 172173-03560 LABEL (YANMAR 1 2
47 1 172173-03570 LABEL (KOMATSU 1 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.1. LABEL(CABIN)FRONT LEVER(JP)
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Fig. 1 LABEL (CABIN) (FRONT LEVER) (JP)

linc.2 ~

1

RHUNo. H‘I‘f.gibNo. 2H543KBBET,

Ul
FRONT -

15

VEI /LT (%)
REMOTE CONTROL VALVE (L}

ADBRS
VIEWED FROM A

29 TAIULTH
DETAIL 2-WAY MULTI VALVE

2] 19 40
DA

O-9U/ILTH
DETAIL ROTARY VALVE

110 43

30 3135 42 28

k. SRANO. THIE
MACHINE SERIAL NO. &| v

822 23 6 17

CHEsa
DETAIL C

BRSRS
VIEWED FROM B
3220 12 16 39

SENO . TTRMIR

ENGINE SERTAL NO.
IS STAMPED INTO
L THIS LOCATION

MACHINE SERJAL NO.
IS STAMPED INTO
THIS LOCATION

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty I R
A B () O (E) R
48 1 172165-03231 LABEL, P.T.O. 1 3
49 1 172165-03471 LABEL 1 4
50 1 172425-03200 LABEL 1 W 4
(A=M/#61005)
51 1 172151-03050 LABEL 1 5
52 1 172168-03250 LABEL 1 5
53 1 172168-03410 LABEL 1 5
54 1 172168-03260 LABEL, PATTERN D 1 5

Remarks

(1)RUBBER CRAWLER SPEC.
(2)2-WAY MULTI CHANGE SPEC.
(3)P.T.0.SPEC.

(4)4-WAY MULTI CHANGE SPEC.
(5)OPTIONAL

(6)S.I UNIT PART

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.2. LABEL(CABIN)SIDE LEVER(JP)

Y0O0K3462

R (FrEy) (FARLIT=) (JP)
Fig. & LABEL (CABIN) (SIDE LEVER) (JP)

RHUNo. 1. BHUNo. 27543 8EBET.
1|nc 2 ~ 43

FHONT - @

18

28 48

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

UEJ/U ALBRS CnoRsd Br5R3 ERBR3
RJEMOTg CONTROL VALVE ) VIEWED FROM A VIEWED FROM C  VIEWED FROM B VIEWED FROM E
30 3135 42
29T AL TH
DETAIL 2-WAY MULTI VALVE 3220 12 16 39
OnBR3
VIEWED FROM O

oy NS
BONNET INSIDE

1110 43

)

ek, MRINO . TRHIR
MACH]NE SE}?ICLNNO &

WENOC . THIrR
MACHINE SERIAL NO.
1S STAMPED IN
THI LOCATION

AR ™14 ¢ mmmany
[IN THE OPERATION]
MANUAL CASE

Remarks

(1)RUBBER CRAWLER SPEC.
(2)2-WAY MULTI CHANGE SPEC.
(3)P.T.O.SPEC.

(4)4-WAY MULTI CHANGE SPEC.
(5)OPTIONAL

(6)S.I UNIT PART

No. Lev. Parts No. Description Qty I R
A B © © E

1 1 772426-03110  LABELASSY 1

2 2 172426-03110  LABEL 1

2-1 2 172426-03111  LABEL, SPECIFICATION 1 S 6

(A=M/#66343)

3 2 172426-03120  LABEL 1

4 2 172165-03130  LABEL,GREASE FEED 1

5 2 17216503151  LABEL(B50 L 1

6 2 172519-03150  LABEL, ACCEL 1

7 2 17216503161  LABEL(B50 R 1

8 2 17214103170  LABEL, RESTART 1

9 2 172165-03451  LABEL 1

10 2 172164-03180  MARK,NO.1 1

11 2 172165-03220  LABEL, GREASE 1

12 2 172155-03310  LABEL, OILING 1

13 2 172165-03261  LABEL, BOOM 2

14 2 172519-04180  LABEL,WARNING 1

15 2 172173-03250  LABEL 1

16 2 17214203302 LABEL,CAUTION 1

17 2 172141-03360  LABEL, START SWITCH 1

18 2 172141-03372  LABEL 2

19 2 121470-44540  LABEL, SUB-TANK 1

20 2 172183-03250  LABEL,FUEL 1

21 2 17214103202  LABEL,CAUTION 1

22 2 17216203180  LABEL,HEATER SWITCH 1

23 2 172162-03190  LABEL,WIPER SWITCH 1

24 2 172428-03160  LABEL 1

25 2 172165-03311  LABEL 1

26 2 172428-03170  LABEL,CAB 1

27 2 172165-03460  LABEL, PATERNA 1

28 2 172147-03210  LABEL,2 SPEED 1

29 2 172183-03280  LABEL,LOCK 2

30 2 172964-03610  LABELA 1

31 2 172164-03500  LABEL,START 1

32 2 17216503661  LABEL,DANGER 1

33 2 172164-03510  LABEL,LOADING 1

34 2 172164-03520  LABEL,DANGER 1

35 2 172164-03540  LABEL 1

36 2 172964-03370  LABEL 1

37 2 172964-03390  LABEL,ADJUST 1

38 2 172964-03481  TAG ASSY, CAUTION 1

39 2 172519-04290  LABEL,WARNING 1

40 2 172519-04300  LABEL 1

a1 2 172164-03560  LABEL 1

42 2 172164-03530  LABEL,WARNING 2
42-1 2 172164-03531  LABEL WARNING 2 s

(B=M/#61124)

43 2 172428-03150  LABEL 1

44 1 172165-03240  LABEL 1 1
45 1 172173-03550  LABEL (2-WAY 1 2
46 1 172173-03560  LABEL (YANMAR 1 2
47 1 172173 03570  LABEL (KOMATSU 1 2

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.2. LABEL(CABIN)SIDE LEVER(JP)

Y00K3462
iR (k) (HARL/-) (JP)
Fig. & LABEL (CABIN) (SIDE LEVER) (JP)

RHUNo. 1. BHUNo. 27543 8EBET.
1|nc 2 ~ 43

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

28 48
44
Thonr = @ 6
18 37
YEI/U ALBRS CnoRsd Br5R3 ERBR3
RJEMOTg CONTROL VALVE L) VIEWED FROM A VIEWED FROM C  VIEWED FROM B VIEWED FROM E
30 3135 42
29T AL TH
DETAIL 2-WAY MULTI VALVE 3220 12 16 39
DusRP
VIEWED FROM O

oy NS
BONNET INSIDE

1110 43

)

ek, MRINO . TRHIR
MACH]NE SE}?ICLNNO &

WENOC . THIrR
MACHINE SERIAL NO.
1S STAMPED IN
THI LOCATION

AR ™14 ¢ mmmany
[IN THE OPERATION]
MANUAL CASE

Remarks

(1)RUBBER CRAWLER SPEC.
(2)2-WAY MULTI CHANGE SPEC.
(3)P.T.0.SPEC.

(4)4-WAY MULTI CHANGE SPEC.
(5)OPTIONAL

(6)S.I UNIT PART

No. Lev. Parts No. Description Qty I R
A B © © E
48 1 172165-03231  LABEL, P.TO. 1 3
49 1 172165-03471  LABEL 1 4
50 1 172425-03200  LABEL 1 w 4
(B=M/#61005)
51 1 172151-03050  LABEL 1 5
52 1 172168-03250  LABEL 1 5
53 1 172168-03410  LABEL 1 5
54 1 172168-03260  LABEL, PATTERN D 1 5
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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: (A)=B50-2B C(R)F (D)=B50-2B P(R)S
F|g 3. LAB EL(CAB I N)(AS) (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
YOOK3462 A B € ©O E ¢

772437-03120 LABEL ASSY
172437-03130 LABEL
172165-03460 LABEL, PATERN A

#iR (£+2Y) (AS)
Fig.«d LABEL (CABIN) (AS)

172437-03140 LABEL
172165-03151 LABEL(B50 L
172519-03150 LABEL, ACCEL

8HUNo. 1it. BHUNO . 275 46834&7.
iinc.2 ~ 456

© 0O NOOOOMWNE

w
o

172171-03810 LABEL

w
ey

172125-03950 LABEL, AIR CLEANER
121120-44800 LABEL, RADIATOR
124764-44810 LABEL,SUB-TANK

9 16} j-—@

w
N

w
w

w
~

124764-44920 LABEL, ANTI-FREEZING
933112-52100 LABEL, FUEL

w
a1

1 1

2 1

2 1

2 1

2 1

2 1

8 37 2 17216503161  LABEL(B50 R 1

2 172147-03210  LABEL,2 SPEED 1

2 172439-03220 MARK,NO1 1

10 2 172165-03261  LABEL, BOOM 2

13 Ere i’ﬁ‘s’{oe \7@\?&%??«% A 11 2 172141-03360  LABEL, START SWITCH 1

e _— 12 2 172171-03400  TAG ASSY, CAUTION 1

=10 E!:—@N 20 35 13 2 172141-03440  LABEL 1

BABES ChHeRD DABRS J 14 2 172165-03451  LABEL 1
VIEWED FROM B VIEWED FROM C VIEWED FROM O a ” 15 2 172165-03500 LABEL,GREASE FEED 1
. N : 16 2 172171-03510  LABEL, GREASE 1

} 42 1 . 17 2 172151-03540  LABEL,PATTERN A 1

24 2 41 -9,——1! =1 18 2 172171-03700  LABEL 1
EFSRD FHoRS RAF—H AL F 1 { =Y/ ;g ; 172171'827;8 LABEL !
Ebs ) - : = 172171-037 LABEL 1
VIEWED FROM E VIEWED FROM F STARTER SWITCH 21 5 172171-03730 LABEL 5
22 2 172171-03740  LABEL 1

32 34 23 2 172171-03750  LABEL 2

24 2 172171-03760  LABEL 1

25 2 172171-03770  LABEL 1

26 2 172171-03780  LABEL 1

GHBR3B SYT—% 27 2 172155-03790  LABEL,RE-FUELING 1
VIEWED FROM G RADIATOR 28 2 172171-03790  LABEL, RADIATOR 1
29 2 172171-03800  LABEL 1

2 1

2 1

2 1

2 1

2 1

2 1

2 1

Koy NAE 35-1 172183-03450 _ LABEL,FUEL N
BONNET [NSIDE (E=M/#61119)
3 2 17218303280  LABELLOCK 1
e SR (A o 37 2 172165-03231 _ LABEL, P.T.O. 1
ENGINE SEAIAL_NO. 38 2 172428-03150  LABEL 1
1S STAMEED INTO 39 2 17242803160  LABEL 1
BERARAET 40 2 17242803170  LABEL.CAB 1
. (g s irsicooiey LABE nEATER SWITGH 1
S 42 2 17216203190  LABELWIPER SWITCH 1
— 43 2 17216503311  LABEL 1
/ 44 2 17216403530  LABELWARNING 2
) 441 2 172164-03531  LABELWARNING 2 s
(E=M/#61124)
@‘1 4 36 45 2 17214103501  LABEL(ADJUST CRAWLER 1

46 1 172437-03630 LABEL PTO,SELECT 1 w
(E=M/#61143)

HI5R3% [5R3
VIEWED FROM H  VIEWED FROM |

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.4. LABEL(CANOPY)(FRONT LEVER)(JP)

YOOK3462

. 4%7&(#17/1:') (7OVRLI=) (UP)
Fig.%=p [ ABEL (CANOPY) (FRONT LEVER) (JP)

RHUNo. 11 RHUNoO. 2053 7RAHET.
1inc.2 ~ 37

)

Koz v hAE DABRB
BONNET INS[DE VIEWED FROM D

Hﬂ <))
FRONT - 42
2820 1216 35

16

UEILINT (E)
REMOTE CONTROL YALVE (L)

8 6

- 17
!
25 4 3 3825 33 2
{ f o

CEiia
OETAIL C

ARBR3
VIEWED FROM A

3HERS
VIEWED FROM B

201 /ULTH
DETAIL 2-WAY MULTI VALVE

10 31 29 22

W TR
MACHINE SER[AL NO. &
ENGINE SERIAL NO.
[S STAMPED INTO
THIS LOCATION
13 9 34
[?n‘me o:é;:mon]
37 ™14 \MANUAL CASE

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

Remarks

(1)RUBBER CRAWLER SPEC.
(2)2-WAY MULTI CHANGE SPEC.
(3)P.T.O.SPEC.

(4)4-WAY MULTI CHANGE SPEC.
(5)OPTIONAL

(6)S.I UNIT PART

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 772426-03120 LABEL ASSY 1

2 2 172426-03110 LABEL 1
2-1 2 172426-03111 LABEL, SPECIFICATION 1 S 6

(C=M/#66343)

3 2 172426-03120 LABEL 1

4 2 172165-03130 LABEL,GREASE FEED 1

5 2 172165-03151 LABEL(B50 L 1

6 2 172519-03150 LABEL, ACCEL 1

7 2 172165-03161 LABEL(B50 R 1

8 2 172141-03170 LABEL, RESTART 1

9 2  172165-03451 LABEL 1

10 2 172164-03180 MARK,NO.1 1

11 2 172165-03220 LABEL, GREASE 1

12 2 172155-03310 LABEL, OILING 1

13 2 172165-03261 LABEL, BOOM 2

14 2 172519-04180 LABEL,WARNING 1

15 2 172173-03250 LABEL 1

16 2 172142-03302 LABEL,CAUTION 1

17 2 172141-03360 LABEL, START SWITCH 1

18 2 172141-03372 LABEL 2

19 2 121470-44540 LABEL, SUB-TANK 1

20 2 172183-03250 LABEL,FUEL 1

21 2 172141-03202 LABEL,CAUTION 1

22 2 172165-03141 LABEL,FRONT 1

23 2 172151-03540 LABEL,PATTERN A 1

24 2 172147-03210 LABEL,2 SPEED 1

25 2 172511-03250 LABEL, LEVER LOCK 2

26 2 172964-03610 LABELA 1

27 2 172164-03500 LABEL,START 1

28 2 172165-03661 LABEL,DANGER 1

29 2 172164-03510 LABEL,LOADING 1

30 2 172164-03520 LABEL,DANGER 1

31 2 172164-03540 LABEL 1

32 2 172964-03370 LABEL 1

33 2 172964-03390 LABEL,ADJUST 1

34 2 172964-03481 TAG ASSY, CAUTION 1

35 2 172519-04290 LABEL,WARNING 1

36 2 172519-04300 LABEL 1

37 2 172164-03560 LABEL 1

38 1 172165-03240 LABEL 1 1
39 1 172173-03550 LABEL (2-WAY 1 2
40 1 172173-03560 LABEL (YANMAR 1 2
41 1 172173-03570 LABEL (KOMATSU 1 2
42 1 172165-03231 LABEL, P.T.O. 1 3
43 1 172151-03550 LABEL,PATTERN B 1 4
44 1 172425-03200 LABEL 1 W 4

(C=M/#61005)

45 1 172151-03050 LABEL 1 5
46 1 172141-03160 LABEL, OPERATION(C) 1 5
47 1 172141-03390 LABEL 1 5
48 1 172168-03401 LABEL 1 5

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.5. LABEL(CANOPY)(SIDE LEVER)(JP)

YOO0K3462

. #R (Fv/8) (FARL/=) (UP)
Fig.&d LABEL (CANOPY) (SIDE LEVER) (JP)

BHUNO. 1. BHUNo. 2253 7R4%ET,
Tinc.2 ~ 37 23
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o
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ADBRD
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TSR EA

AF=H XAy
STARTER SWiTCH

8
Rz oy N PIER Cnoad
BONNET [NSIDE VIEWED FROM €

2oxAILTH
DETAIL 2-WAY MULT[ VALVE

O—-%J/ULT8
DETAIL ROTARY VALVE

Mk, BRNO. TR
MACHINE SERJAL NO. &
ENGINE SERIAL NO.

1S STAMPED INTO
THIS LOCATION

WENO . THltrE
MACHINE SERIAL NO.
IS STAMPED INTO
THIS LOCATION

RN
™14 {N THE OPERATION

37 MANUAL CASE

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

Remarks

(1)RUBBER CRAWLER SPEC.
(2)2-WAY MULTI CHANGE SPEC.
(3)P.T.O.SPEC.

(4)4-WAY MULTI CHANGE SPEC.
(5)OPTIONAL

(6)S.I UNIT PART

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 772426-03130 LABEL ASSY 1

2 2 172426-03110 LABEL 1
2-1 2 172426-03111 LABEL, SPECIFICATION 1 S 6

(D=M/#66343)

3 2 172426-03120 LABEL 1

4 2 172165-03130 LABEL,GREASE FEED 1

5 2 172165-03151 LABEL(B50 L 1

6 2 172519-03150 LABEL, ACCEL 1

7 2 172165-03161 LABEL(B50 R 1

8 2 172141-03170 LABEL, RESTART 1

9 2  172165-03451 LABEL 1

10 2 172164-03180 MARK,NO.1 1

11 2 172165-03220 LABEL, GREASE 1

12 2 172155-03310 LABEL, OILING 1

13 2 172165-03261 LABEL, BOOM 2

14 2 172519-04180 LABEL,WARNING 1

15 2 172173-03250 LABEL 1

16 2 172142-03302 LABEL,CAUTION 1

17 2 172141-03360 LABEL, START SWITCH 1

18 2 172141-03372 LABEL 2

19 2 121470-44540 LABEL, SUB-TANK 1

20 2 172183-03250 LABEL,FUEL 1

21 2 172141-03202 LABEL,CAUTION 1

22 2 172165-03141 LABEL,FRONT 1

23 2 172151-03540 LABEL,PATTERN A 1

24 2 172147-03210 LABEL,2 SPEED 1

25 2 172183-03280 LABEL,LOCK 2

26 2 172964-03610 LABELA 1

27 2 172164-03500 LABEL,START 1

28 2 172165-03661 LABEL,DANGER 1

29 2 172164-03510 LABEL,LOADING 1

30 2 172164-03520 LABEL,DANGER 1

31 2 172164-03540 LABEL 1

32 2 172964-03370 LABEL 1

33 2 172964-03390 LABEL,ADJUST 1

34 2 172964-03481 TAG ASSY, CAUTION 1

35 2 172519-04290 LABEL,WARNING 1

36 2 172519-04300 LABEL 1

37 2 172164-03560 LABEL 1

38 1 172165-03240 LABEL 1 1
39 1 172173-03550 LABEL (2-WAY 1 2
40 1 172173-03560 LABEL (YANMAR 1 2
41 1 172173-03570 LABEL (KOMATSU 1 2
42 1 172165-03231 LABEL, P.T.O. 1 3
43 1 172151-03550 LABEL,PATTERN B 1 4
44 1 172425-03200 LABEL 1 W 4

(D=M/#61005)

45 1 172151-03050 LABEL 1 5
46 1 172141-03160 LABEL, OPERATION(C) 1

47 1 172141-03390 LABEL 1

48 1 172168-03401 LABEL 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.6. LABEL(CYANOPY)(AS,EX)

Y00K3462
. BW& (¥+/t) (AS, EX)
Fig. LABEL (CANOPY) (AS, EX)
BHUNoO. 1. BHUNG. 2753888547, Py =SV
linc.2 ~ 38 AS SPEC. EX SPEC.
4 % 13
ey ENER, wx& =
i@ ChaEs choms
5 2 VIEWED FROM C VIEWED FROM C
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o] 1]

3
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o @

B 24‘@
ANSRD DhsR3 EHeRD
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18 19 25 32 34
Q)—n g
] 22
D= AAYF DAY O EM T

2 g
STARTER SWITCH DETA[L HYD. OIL TANK RADIATOR

BONNE

Wi, MEANO . TRITE
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

{
THIS LOCATION 39/

IS STAMPED [NTO
xzy,
R/

HOaoR3
VIEWED FroM H_

[N THE QPERATIO
MANUAL CASE

[Hﬁiﬂ!)ﬁl?‘!&‘lﬂ N]

T

36

.

GhoR3
VIEWED FROM G

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 772437-03110 LABEL ASSY 1 1
2 2 172437-03130 LABEL 1 1
3 2 172165-03141 LABEL,FRONT 1 1
4 2 172437-03140 LABEL 1 1
5 2 172165-03151 LABEL(B50 L 1 1
6 2 172519-03150 LABEL, ACCEL 1 1
7 2 172165-03161 LABEL(B50 R 1 1
8 2  172147-03210 LABEL,2 SPEED 1 1
9 2  172439-03220 MARK,NO1 1 1
10 2  172165-03261 LABEL, BOOM 2 2
11 2 172141-03360 LABEL, START SWITCH 1 1
12 2 172171-03400 TAG ASSY, CAUTION 1 1
13 2 172141-03440 LABEL 1 1
14 2 172165-03451 LABEL 1 1
15 2 172165-03500 LABEL,GREASE FEED 1 1
16 2 172171-03510 LABEL, GREASE 1 1
17 2 172151-03540 LABEL,PATTERN A 1 1
18 2 172171-03700 LABEL 1 1
19 2 172171-03710 LABEL 1 1
20 2 172171-03720 LABEL 1 1
21 2 172171-03730 LABEL 2 2
22 2 172171-03740 LABEL 1 1
23 2 172171-03750 LABEL 2 2
24 2 172171-03760 LABEL 1 1
25 2 172171-03770 LABEL 1 1
26 2 172171-03780 LABEL 1 1
27 2 172155-03790 LABEL,RE-FUELING 1 1
28 2 172171-03790 LABEL, RADIATOR 1 1
29 2 172171-03800 LABEL 1 1
30 2 172171-03810 LABEL 1 1
31 2 172125-03950 LABEL, AIR CLEANER 1 1
32 2 121120-44800 LABEL, RADIATOR 1 1
33 2 124764-44810 LABEL,SUB-TANK 1 1
34 2 124764-44920 LABEL, ANTI-FREEZING 1 1
35 2 933112-52100 LABEL, FUEL 1 1
35-1 2 172183-03450 LABEL,FUEL 1 1 N
(D=M/#61119) (F=M/#61119)
36 2 172183-03280 LABEL,LOCK 2 2
37 2 172165-03231 LABEL, P.T.O. 1 1
38 2 172141-03501 LABEL(ADJUST CRAWLER 1 1
39 1 172437-03630 LABEL PTO,SELECT 1 1 W

(D=M/#61143) (F=M/#61143)

Remarks
(1)RUBBER CRAWLER SPEC.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg-7- SAFETY LABEL EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K 3462 A ® (© ©® E F
1 1  172964-03610 LABELA 1 1 1 1
7 TR 2 1 172164-03500  LABEL,START 1 1 1 1
Fig. SAFETY LABEL 3 1 172164-03540  LABEL 11 1 1
4 1 172964-03370  LABEL 11 1 1
5 1 172164-03510  LABEL,LOADING 11 1 1
DY RN 6 1 172164-03520  LABEL,DANGER 11 1 1
FRONT LEVER SPEC. 7 1 172964-03390  LABEL,ADJUST 1 1 1 1
8 1 172519-04180  LABEL,WARNING 11 1 1
9 1 172519-04290  LABEL,WARNING 11 1 1
10 1 172519-04300  LABEL 11 1 1
1n 1  172164-03560  LABEL 11 1 1
12 1 172165-03661  LABEL,DANGER 11 1 1
13 1 172142-03302  LABEL,CAUTION 1 1 1 1
14 1 172141-03202  LABEL,CAUTION 1 1 1 1
15 1 172141-03372  LABEL 2 2 2 2
16 1 172164-03530  LABEL,WARNING 2 2
17 1 172964-03481  TAG ASSY, CAUTION 11 1 1

" A TR
TR 7 OGRS n"gm STAME
WA UV ERELTS RBCARORA AN :
oy
BOMRRE & 2L
SEMOZOTRSL.
XEELEY. -

BB
IN THE OPERATION
MANUAL CASE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.8. TOOL (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 A B () O (E) R
1 1 772426-05100 TOOL ASSY 1 1 1 1 1 1
IE: 2 2 172122-05101 NOZZLE 1 1 1 1 1 1
Fig. TOOL 3 2 172614-38300  PIN 5X45, LOCK 2 2 2 2 2 2
4 2 104200-92350  DRIVER, SCREW 11 1 1 1 1
BHLNo. 1. BHUNoO. 246 1 S&aan=d, 5 2 119640-92750  WRENCH, FILTER 80 11 1 1 1 1
1inc.2 ~ 18 6 2 28110-080100  SPANNER, 8X10 11 1 1 1 1
‘ 7 2 28110-120140 SPANNER, 12X14 2 2 2 2 2 2
8 2 28110-170190 SPANNER, 17X19 1 1 1 1 1 1
9 2 28110-220240 SPANNER, 22X24 1 1 1 1 1 1
10 2 28110-270300 SPANNER, 27X30 1 1 1 1 1 1
11 2 28150-080000 WRENCH, BAR 8 1 1 1 1 1 1
12 2  28150-140000 WRENCH, BAR 14 1 1 1 1 1 1
13 2 28227-271400 BOX WRENCH 27X140 1 1 1 1 1 1
4 14 2 28230-120250 HANDLE, TURN 12X250 1 1 1 1 1 1
15 2 933110-09701 HOSE, GREASE 1 1 1 1 1 1
e 16 2 933110-09801 GUN, GREASE 1 1 1 1 1 1
17 2 933110-90000 BAG, TOOL 1 1 1 1 1 1
N 18 2 933171-00470 PLIER 200 1 1 1 1 1 1
17 20 1 172176-07330  BAG, MANUAL 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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. (A)=B50-2B C(R)F (D)=B50-2B P(R)S
F|gg SUC.PIPE & EXH. PIPE (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

00K 3462 No. Lev. Parts No. Description Q'ty |

AW B (€ O E @

- 1 1 194250-51660  BAND 250 1 1 1 1 1 1
g ﬁsa./ A7 2 1 172426-11300  PIPE KIT, EXHAUST 101 1 1 1 1w
Fig. SUC I E & EXH.PIPE (ASFROM 1ST)  (B=FROM 1ST)  (C=FROM1ST)  (D=FROM 1ST)

3 2 17215111312  FLANGE 1 1 1 1 1 1

4 2 172165-11320  CLAMP 101 1 1 1 1

\<REFER TO ENGINE Fig.6 5 2 26106-100652  BOLT, M10X 65 PLATED 11 1 1 1 1

_ 6 2 26706-100002  NUT, M10 1 1 1 1 1 1

SALy 7 2 172165-11290  PIPE ASSY, EXHAUST 101 1 1 1 1

SILENCER 9 3 172165-11310  SEAT 101 1 1 1 1

\A_ 10 3 17216411310  MAT 1 1 1 1 1 1

\ 1 1 129400-13201  GASKET, SILENCER 101 1 1 1 1

. 12 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4 4

13 1 26716-080002  NUT, M8 4 4 4 4 4 4

14 1 172165-11500 HOSE 101 1 1 1 1

15 1 23000-070000 CLAMP, 70 101 1 1 1 1

es_ Qs

N:Old = New, Q:Oldt— = New, R:Old—» = New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .10. ACCELERATOR EB;:BSO-ZB CER;S EE;:BSO-ZBC(E?)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 A (B () O () A
1 1 17216512100 LEVER ASSY,ACCEL. 1 1 1 1 1 1
1 0 7ot 1-1 1 17216512101 LEVER ASSY,ACCEL. 1 1 1 1 1 1 R
Fig. ACCELERATOR (A=M/#61143) (B=M/#61143) (C=M/#61143) (D=M/#61143) (E=M/#61143) (F=M/#61143)
2 2 172165-12140 GRIP 1 1 1 1 1 1
COUNTRY 3 1 172165-12160 CABLE, ACCELERATOR 1 101 1
Ag:‘f{ ol O 4 1 172137-12270  JOINT, CABLE 1 1 1 1 1 1
5 1 172113-12521  PIN, CABLE 1 1 1 1 1 1
EL- AN e 3 51 1 172113-12522  PIN 1t 1 1 1 1 1 N
(A=M/#65392) (B=M/#65392) (C=M/#65392) (D=M/#65392) (E=M/#65392) (F=M/#65392)
6 1  1C6281-52310  PIN, SNAP 6 2 2 2 2 2 2
7 1 1A1040-56900  PIN, 6X17 11 1 1 1 1
8 1 22137-060000 WASHER, 6 2 2 2 2 2 2
9 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
10 1 26116-080202  BOLT, M8X 20 PLATED 2 2 2 2 2 2
11 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2
12 1 172165-12110  CABLE, ACCELERATOR 1 1
13 1 172147-12100  SUPPORT, CABLE 101 1 1 1 1

YA RN/t
SIDE LEVER SPEC.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.11. ACCELERATOR(ONE TOUCH DECEL)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description R
YOOK3482
A _(B) () DB) () (F)
1 1 PHEN (TVIYFFENL) 1 1 172188-08200 DECELERATE KIT 1 1 1
Fig. ACCELERATOR (ONE TOUCH DECEL) 2 1 172188-08210  DECELERATE KIT 1 1 2
- 3 2 172164-12110  BASE CMP 11 1 1
R} EO\Q SOURTRY[JP TASTEX 4 3 24550-014200 BUSH, 14X20 11 1 1
15 1 cation| O | —|— 5 2 172176-12110  CABLE, ACCELERATOR 11 1 1
é? & 25 6 2 172190-12130  CABLE, ACCELERATOR 1 1
Q\ 3 21 7 2 172164-12250  CABLE, ACCELERATOR 1 1
T am 8 2 172164-12160  LINK B CMP 1 1 1 1
—=DINC FART
10 3 24550-014200  BUSH, 14X20 11 1 1
1 2 172164-12200  SHAFT ASSY 1 1 1 1
12 2 172175-12230  LINKA 1 1 1 1
13 2 172175-12350  SPRING, RETURN 11 1 1
14 2 172175-12370  PLATE 1 1 1 1
15 2 172113-12521  PIN, CABLE 1 1 1 1
15-1 2 172113-12522  PIN 11 1 1
(A=M/#65392) (B=M/#65392) (C=M/#65392) (D=M/#65392)
16 2 1C6281-52310  PIN, SNAP 6 6 6 6 6
17 2 1A1040-56900  PIN, 6X17 11 1 1
18 2 1A3809-56915  PIN, 6X20 1 1 1 1
19 2 119620-66820  JOINT 11 1 1
20 2 22137-060000  WASHER, 6 7 7 1 7
21 2 22217-100000 WASHER, SPRING 10 1 1 1 1
22 2 22351-040025  PIN, SPRING 4.0X25 1 1 1 1
23 2 24311-000210  O-RING, 1AP21.0 4 4 4 4
24 2 26013-080252  BOLT, M8X 25 2 2 2 2
25 2 26116-100162  BOLT, M10X 16 PLATED 1 1 1 1
26 2 26716-060002  NUT, M6 11 1 1
27 2 933166-17730  WASHER 1 1 1 1
28 2 172176-14600  STAY ASSY 1 1 1 1
29 1 172165-12100  LEVER ASSY,ACCEL. 11 1 1
29-1 1 172165-12101  LEVER ASSY,ACCEL. 11 1 1
(A=M/#61143) (B=M/#61143) (C=M/#61143) (D=M/#61143)
Sy sy EFELEY N (FOYN) 30 2 172165-12140 GRIP 1 1 1 1
52186 0200, T FROND 31 1 172137-12270  JOINT, CABLE 1 1 1 1
e e e 20 32 1 26013-100252  BOLT, M10X 25 2 2 2 2
ISl REE No-22 180 o4
Fig.29 REF No.28 ~ 33
DB FFRAFYN (1K)
ONE TQUCH DECEL KIT (SIDE)
(172188-08210)
Fig.11 REF No.?2
inc. Fig.11 REF No.3 ~ 28
Fig.13 REF No.52 ~ 58§
Fig.18 REF No.59 ~ 83
Fig.30 REF No.45 ~ 50
Remarks
(1)INC. FIG.11.REF.NO.3-28,
FIG.13.REF.NO.52-55,
FIG.18.REF.NO.59-81,84&
FIG.29.REF.NO.28-33.
(2)INC. FIG.11.REF.NO.3-28,
FIG.13.REF.NO.52-55,
FIG.18.REF.NO.59-83 &
FIG.30.REF.NO.45-50. . .
N:Old = New, Q:Old*— = New, R:Old <=5 = New, S:0ld +— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .12. ENGINE MOUNT EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
YOOK3462 (A) B) (€©) (D) (BE) (B
1 1 172165-13130 BRACKET RF CMP 2 2 2 2 2 2
2 1 172165-13160 BRACKET LR ASSY 1 1 1 1 1 1
3 1 172162-13170  WASHER 2 2 2 2 2 2
4 1 172162-13190 BOLT M16X150 4 4 4 4 4 4
5 1 172165-13191 BRACKET RR CMP 1 1 1 1 1 1
6 1 172162-13200 BOLT M10X30 12 12 12 12 12 12
7 1 172165-13241 STOPPER ASSY 2 2 2 2 2 2
8 1 172165-13270 MOUNT,ENGINE (12) 8 8 8 8 8 8
9 1 26076-120352 BOLT, 10.912X 35 8 8 8 8 8 8
10 1 172137-46040 SEAT, SPRING 12 12 12 12 12 12
11 1 22217-100000 WASHER, SPRING 10 12 12 12 12 12 12
12 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8 8
13 1 22217-160000  WASHER, SPRING 16 4 4 4 4 4 4
14 1 172165-13220 WASHER 8 8 8 8 8 8
15 1 172162-13200 BOLT M10X30 10 10
16 1 172165-13610 BOLT M10X 40 2 2
Remarks Yes No Yes No
(1)COOLER SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.13. RADIATOR & OIL CIILER

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description
Y00k3462 A (B () O () ¢
. 1 1 172165-13300  STAND ASSY 1 1 1 1 1 1
. 1 3 VT -HEFINI—3 2 1 172122-13310  MOUNT, RADIATOR 4 4 4 4 4 4
Fig. RADIATOR & O[L COOLER 3 1  172165-13330  STAND ASSY 1 1 1 1 1 1
4 1 172164-13210 HOSE B 1 1 1 1 1 1
SNgg—s g 2 3t 5 1 172165-13350  BRACKET F CMP(EV) 1 1 1 1 1 1
6 1 172165-13501  HOSE 7.5X13 1 1 1 1 1 1
7 1 172124-14650  HOSE L=1100, FUEL 1 1 1 1 1 1
8 1 172116-13400  PIPE, DRAIN 1 1 1 1 1 1
9 1  172165-13410 BRACKET RASSY(EV) 1 1 1 1 1 1
10 1 172165-13481  HOSE 1 1 1 1 1 1
1 1 129430-44520  RADIATOR 1 1 1 1 1 1
12 2 119259-44570  CAP, RADIATOR 1 1 1 1 1 1
13 1 172426-13401  SHROUD ASSY 1 1 1 1 1 1
14 1 172423-13650  SEAL 2 2 2 2
14-1 1 172175-65770  SEAL 2 2 2 2 2 2
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST) (D=FROM 1ST)
15 1 22137-060000 WASHER, 6 4 4 4 4 4 4
16 1 22217-060000 WASHER, SPRING 6 4 4 4 4 4 4
17 1 26116-060142  BOLT, M6X 14 PLATED 4 4 4 4 4 4
18 1 171064-44510  TANK ASSY, SUB 1 1 1 1 1 1
19 2 171064-44520  BODY, TANK 1 1 1 1 1 1
20 2 121450-44531 CAP 1 1 1 1 1 1
21 2 124450-44560  RETAINER 1 1 1 1 1 1
22 2 121470-44581  GASKET 1 1 1 1 1 1
23 2 23065-070225 HOSE 7X 225 1 1 1 1 1 1
24 1 124450-44550  BAND 1 1 1 1 1 1
25 1 172423-13550  NET, WIRE 1 1 1 1 1 1
26 1  121256-44600 BRACKET, SUB TANK 1 1 1 1 1 1
27 1 121450-49110  COCK ASSY, 3-WAY 1 1 1 1 1 1
29 2 121250-49121  PLUG, DRAIN 11 1 1 1 1
30 2 24311-000160  O-RING, 1AP16.0 1 1 1 1 1 1
31 1 124766-59050  CLIP, HOSE 12 6 6 6 6 6 6
32 1 22137-080000 WASHER, 8 2 2 2 2 2 2
33 1 22137-100000 WASHER, 10 4 4 4 4 4 4
34 1 22217-080000 WASHER, SPRING 8 8 8 8 8 8 8
35 1 22217-080000  WASHER, SPRING 8 2 2 2 2 2 2
36 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
37 1 23010-038000 CLAMP, 38 4 4 4 4 4 4
38 1 26013-080162  BOLT, M8X 16 4 4 4 4 4 4
39 1 26013-100252  BOLT, M10X 25 4 4 4 4 4 4
40 1 26116-080202  BOLT, M8X 20 PLATED 2 2 2 2 2 2
41 1  26116-080202  BOLT, M8X 20 PLATED 2 2 2 2 2 2
42 1 26022-080162 SCREW, M8X16 2 2 2 2 2 2
H D 43 1 26716-080002  NUT, M8 8 8 8 8 8 8
28 jrelse 082100, 44 1 933152-09280  BAND 170 2 2 2 2 2 2
ig.t REF No.3 ~ 28 ine. Fig. L3~
FREE 0 B W T R L L orr
ig-29 REF No.28 ~ 33 Fig.30 REF No.d5 ~ 50 '
47 1 172165-74910 BRACKET 1 1 1 1 1 1
48 1 22137-080000 WASHER, 8 4 4 4 4 4 4
Remarks 49 1 22157-080000 WASHER, 8 2 2 2 2 2 2
50 1 22217-080000 WASHER, SPRING 8 6 6 6 6 6 6

(1)ONE TOUCH DECEL SPEC.

(2)COOLER SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.13. RADIATOR & OIL CIILER

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Parts No. Description Qty
Y00K3462 (© (D) (B)
_ 51 1 26116-080202 BOLT, M8X 20 PLATED 6 6 6 6 6
Fi 1 3 2 T 52 1 933152-09280 BAND 170 1 1 1 1 1
ig. RADIATOR & OIL COOLER 53 1 172126-16540  CLAMP 11 1 1 1
54 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1
51——? @— ’
81 55 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1 1
56 1 172122-13400 CLAMP, HOSE 1 1 2
57 1 172165-13601 HOSE 1 1 2
58 1 22137-080000 WASHER, 8 1 1 2
59 1 22217-080000 WASHER, SPRING 8 1 1 2
60 1 26116-080202 BOLT, M8X 20 PLATED 1 1 2
57
09y F LR
ONE ‘TOUCH DECEL SPEC. 60
FoLEyh ($oAN
NE "TOUCH DE NE TOUCH DECEL)KHStSTDIEl)
172188-0820 172188-08210)
e FBE 1% ReF No.3 28 L FREF|7°“§ F
i . ig. .3~ ine. ig. 3~
SE 4 B ] L E S
Fig. 29 REF No.28 ~ 33’ Fidag REENS A
Remarks
(1)ONE TOUCH DECEL SPEC.
(2)COOLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Fig.14. FUEL TANK & FUEL PIPE ) ae28 s A A
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
0043462 (A (B () O () (A
1 1  772165-14100-2 TANKASSY, FUEL 1 1 1 1
1 BET BB N, 2 2 104200-11920  COCK, WATER 1 1 1 1
Fig. FUEL TANK & FUEL PIPE 4 2 172151-14191  HOSE 1 1 1 1
5 2 172141-14260  FLOAT 11 1 1
OWNTRYIJP TASTEX 6 2 172122-14301  CAP ASSY, TANK 11 1 1
Fig.No. (141614 7 3 172122-14350  GASKET 11 1 1
2 8 2 172162-14180  GAUGE, FUEL 1 1 1 1
41 9 2 172183-14250  FILTER (FUEL 11 1 1
} 10 2 22217-050000  WASHER, SPRING 5 5 5 5 5
1 2 23010-014000  CLAMP, 14 2 2 2 2
(25) P 40 12 2 26557-050122  SCREW, M5X12 5 5 5 5
25 oo 13 2 172162-14200  GASKET 1 1 1 1
ENGINE SIDE 14 1 17216514170  TUBE, DRAIN 1 1 1 1
40 21 15 1 22137-140000  WASHER, 14 4 4 4 4
22 16 1 22217-140000  WASHER, SPRING 14 4 4 4 4
17 1 26116-140402  BOLT, M14X 40 PLATED 4 4 4 4
18 1 29321-255050  GROMET, 25X5.0X50 11 1 1
_ 20 19 1 23080-013000  CLAMP, 13 1 1 1 1
?‘Hiﬂﬁ?;‘? N % {f‘ 5”*{“3““ (1) 251 3&2327. 20 1 93316855770  BAND 146 3 3 3 3
4 21 1 172165-14610  HOSE L=2500, FUEL 2 2 2 2
22 1 172116-14620  PIPE, FUEL 11 1 1
23 1 26116-080702  BOLT, M8X 70 PLATED 1 1 1 1
24 1 17212616540  CLAMP 1 1 1 1
25 1 12933555700  SEPARATOR ASSY,WATER 1 1 1 1
26 2 104200-55321  VALVE, TAPER 1 1 1 1
27 2 10420055330  SPRING, VALVE 1 1 1 1
28 2 104200-55341  HANDLE 1 1 1 1
29 2 12406455510 COVER 1 1 1 1
30 2 10210355520  O-RING 1 1 1 1
31 2 110250-55610  RING, RETAINING 1 1 1 1
32 2 12125755720  SPRING 11 1 1
33 2 121257-55731  FLOAT 1 1 1 1
35 2 10172055750  PLUG, 6 2 2 2 2
36 2 10420055750  SCREW, M4 1 1 1 1
37 2 17108155910  SCREEN 1 1 1 1
38 2 23418-060000  GASKET, 6X1.0 2 2 2 2
i 39 2 24311-240100  O-RING, 1AP10A 1 1 1 1
40 1 124766-59050  CLIP, HOSE 12 6 6 6 6
41 1 22217-080000 WASHER, SPRING 8 1 1 1 1
42 1 22217-100000 WASHER, SPRING 10 4 4 4 4
(A=M/#60939) (B=M/#60939) (C=M/#60939) (D=M/#60939)
43 1 26116-100162  BOLT, M10X 16 PLATED 4 4 4 4
(A=M/#60939) (B=M/#60939) (C=M/#60939) (D=M/#60939)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.15. FUEL TANK & FUEL PIPE(AS)

Y00K3462
_ 1 5 BB 3BT (AS)
Fig. FUEL TANK & FUEL PIPE (AS)
b A Pl = ac

|87
PREVIOUS

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 772165-14110 TANK ASSY, FUEL 1 1
1-1 1 772437-14100 TANK ASSY, FUEL 1 1 N
(E=M/#60939) (F=M/#60939)
2 2 104200-11920 COCK, WATER 1 1
4 2 172151-14191 HOSE 1 1
5 2 172141-14260 FLOAT 1 1
6 2 172122-14301 CAP ASSY, TANK 1 1
7 3 172122-14350 GASKET 1 1
8 2 172162-14180 GAUGE, FUEL 1 1
9 2 172183-14250 FILTER (FUEL 1 1
10 2 22217-050000 WASHER, SPRING 5 5 5
11 2 23010-014000 CLAMP, 14 2 2
12 2  26557-050122 SCREW, M5X12 5 5
13 2 172162-14200 GASKET 1 1
14 1 172165-14170 TUBE, DRAIN 1 1
15 1  22137-140000 WASHER, 14 4 4
16 1 22217-140000 WASHER, SPRING 14 4 4
17 1 26116-140402 BOLT, M14X 40 PLATED 4 4
18 1 29321-255050 GROMET, 25X5.0X50 1 1
19 1 23080-013000 CLAMP, 13 1 1
20 1 933168-55770 BAND 146 3 3
21 1 172165-14610 HOSE L=2500, FUEL 2 2
22 1 172116-14620 PIPE, FUEL 1 1
23 1 26116-080702 BOLT, M8X 70 PLATED 1 1
24 1 172126-16540 CLAMP 1 1
25 1 129335-55700 SEPARATOR ASSY,WATER 1 1
26 2 104200-55321 VALVE, TAPER 1 1
27 2 104200-55330 SPRING, VALVE 1 1
28 2 104200-55341 HANDLE 1 1
29 2 124064-55510 COVER 1 1
30 2 102103-55520 O-RING 1 1
31 2 110250-55610 RING, RETAINING 1 1
32 2 121257-55720 SPRING 1 1
33 2 121257-55731 FLOAT 1 1
35 2 101720-55750 PLUG, 6 2 2
36 2 104200-55750 SCREW, M4 1 1
37 2 171081-55910 SCREEN 1 1
38 2 23418-060000 GASKET, 6X1.0 2 2
39 2 24311-240100 O-RING, 1AP10A 1 1
40 1  124766-59050 CLIP, HOSE 12 6 6
41 1 22217-080000 WASHER, SPRING 8 1 1
42 1 22217-100000 WASHER, SPRING 10 4 4 W
(E=M/#60939) (F=M/#60939)
43 1 26116-100162 BOLT, M10X 16 PLATED 4 4 W
(E=M/#60939) (F=M/#60939)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .16. BATTERY EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK 3462 No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |

1 1 172165-16102  BATTERY 1 1 1 1 1 1

. 1 Sk 2 1 17214216110  CORD, BATTERY 11 1 1 1 1

Fig. BATTERY 3 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1

4 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1

5 1 26716080002  NUT, M8 1 1 1 1 1 1

6 1 26716-100002  NUT, M10 101 1 1 1 1

7 1 172116-16310  RETAINER, BATTERY 1 1 1 1 1 1

8 1 22157-080000 WASHER, 8 2 2 2 2 2 2

17 9 1 26716-080002  NUT, M8 4 4 4 4 4 4

10 1 933171-15710  ROD(B), BATTERY FIX 2 2 2 2 2 2

1 1 172165-16130 COVER, BATTERY 11 1 1 1 1

12 1  933171-15801  CORD, ENGINE EARTH 101 1 1 1 1

13 1 124550-77030  COVER, TERMINAL 1 1 1 1 1 1

14 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2

15 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2 2 2 2

16 1 22137-100000 WASHER, 10 2 2 2 2 2 2

17 1 17216516111  CORD, BATTERY 11 1 1 1 1

I
ENGINE SIDE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.17. ELECTRIC PART(CABIN,CANOPY)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description
YOOK3462 (A) B (C) (D) (E) (P
1 1 172976-16500 HARNESS A 1 1 1 1 1 1
m (FrEy, £v/6) 2 1 17216516513 HARNESS B 1 1 1 1
Fig 1 7 ELECTRIC PART (CABIN, GANOPY) 2-1 1 172426-16510  HARNESS, WIRE B 1 1 1 1 1 1
P TCpy T (A=M/#60751) (B=M/#60751) (C=M/#60751) (D=M/#60751)
25 SIDE LEVER SPEC. 26 3 1 172165-16521  HARNESS C 1 1 1 1
27 30 33 32 31 31 1 172426-16520 HARNESS, WIRE C 1 1 1 1 1 1
(A=M/#60751) (B=M/#60751) (C=M/#60751) (D=M/#60751)
4 1 17215116531  WIRE, LEAD 11 1 1 1 1
5 1 172190-16500  HARNESS 1 1 1 1
6 1 17212616540  CLAMP 3 3 3 3 3 3
7 1 172165-17100  BRACKET 11 1 1 1 1
8 1 172137-16560  BAND 5 5 5 5 5 5
9 1 172165-16560 HARNESS (G) 1 1 1 1
10 1 17218316540  LINK,FUSIBLE 1 1 1 1 1 1
1 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1 1 1 1
12 1 22217-050000 WASHER, SPRING 5 11 1 1 1 1
13 1 194464-52190  SWITCH, SAFETY START 11 1 1 1 1
14 1 172164-17140  SWITCH 1 2 1 2 1 2
15 1 22217-100000  WASHER, SPRING 10 2 2 2 2 2 2
\ / 16 1 26776-180002  NUT, LOCK M18 11 1 1 1 1
17 1 26776-160002  NUT, LOCK M16 1 2 1 2 1 2
39 26 18 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2 2 2 2
27 30 4932 31 19 1 26716-050002  NUT, M5 11 1 1 1 1
20 1 29311-515000  GROMET, 50.5X5 11 1 1 1 1
§ 21 1 29321255050  GROMET, 25X5.0X50 2 2 2 2 2 2
8 22 1 194250-51660  BAND 250 11 1 1 1 1
FrLviR 23 1 172142-16550  CLAMP 11 1 1 1 1
hAdAaskdaso 24 1 93316855770  BAND 146 2 3 2 3 3 3
& 25 1 172151-17100  LAMP, CHECKER 1 1 1 1 1 1
\ w '=_ N = 26 1 172162-17101  BOXASSY, INDICATOR 1 1 1 1 1 1
, PREVIOUS 27 2 17216217270  COVERASSY 11 1 1 1 1
@ ,' 30 2 17216217240  METERASSY, FUEL 11 1 1 1 1
~ ) { 4 Z W 31 2 172162-17250  HARNESS 1 1 1 1 1 1
*/ ; 2 32 2 172162-17120  VALVE 4 4 4 4 4 4
2-1 2 33 2 17216217130  METER, HOUR 11 1 1 1 1
/g\ N FER 34 1 17214117150  BUZZER 11 1 1 1 1
L PR ) 20 |wms 35 1 172141-17161  BOX, FUSE 1 1 1 1 1 1
'-\-/'-1/ REPAIR PART 36 2 20411150000  FUSE, CARTRIDGE 15A 5 5 5 5 5 5
8 B 15 69 37 1  26116-060122  BOLT, M6X 12 PLATED 11 1 1 1 1
RS ’ % 38 1 22217-060000 WASHER, SPRING 6 1 1 1 1 1 1
1 @ 39 1 172141-17190  SWITCH, WORK LAMP 1 1 1 1 1 1
88 ) . 40 2 172141-17230  BULB, 24V 6W 1 1 1 1 1 1
65 068 Fon ENGINE STOP S0LENG1D a1 1 1A1380-62480  BOLT 6X12,SLIT 2 2 2 2 2 2
42 1 129432-77101  RELAY, SAFETY 1 1 1 1 1 1
43 1 119650-77910  RELAY ASSY, GLOW 1 1 1 1 1 1
46 1 119632-77922  TIMER 11 1 1 1 1
F—— 47 1 22137-060000 WASHER, 6 2 2 2 2 2 2
emarks 48 1 22217-060000 WASHER, SPRING 6 1 1 1 1 1 1
SI)EEE\,'ET PARTS FOR ONLY B PARTS OF 49 1 22217-060000  WASHER, SPRING 6 3 3 3 3 3 3
(2)INTERCHANGEABLE BY SIMULTANEOUS 50 1 26013-080162  BOLT, M8X 16 2 2 2 2 2 2
REPLACEMENT WITH REFNO.2-1 & 51 1 26022 050162 SCREW, M5X16 2 2 2 2 2 2
&1 N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.17. ELECTRIC PART(CABIN,CANOPY)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
YOOK3462 (A) B) (€©) (D) (BE) (B
52 1 26022-060122 SCREW, M6X12 2 2 2 2 2 2
7 Eﬁ ($T’ eY, ¥/ l:) 53 1 26022-060202 SCREW: M6X20 2 2 2 2 2 2
Fig 1 ELECTRIC PART (CABIN, CANOPY) 54 1 26116-060122 BOLT, M6X 12 PLATED 1 1 1 1 1 1
POy 55 1 26589-040202 SCREW, M4X20 4 4 4 4 4 4
25 SIDE LEVER SPEC. 26 56 1 26716-060002  NUT, M6 2 2 2 2 2 2
27 30 33 32 3 57 1 26716-060002  NUT, M6 1 1 1 1 1 1
58 1 172428-17100 SWITCH ASSY, STARTER 1 1 1 1 1 1
59 2 172165-16530 HARNESS D 1 1 1 1 1 1
60 2 172187-17080 COVER 3 3 3 3 3 3
61 2 172187-17090 COVER 2 2 2 2 2 2
63 2 933110-00301 KEY ASSY 1 1 1 1 1 1
64 1 933110-05300 HORN 1 1 1 1 1 1
64-1 1 933110-05301 HORN 1 1 1 1 1 1 N
(A=M/#65065) (B=M/#65065) (C=M/#65065) (D=M/#65065) (E=M/#65065) (F=M/#65065)
65 1 172162-17410 LAMP ASSY, HEADLIGHT 1 1 1 1 1 1
66 2 29220-788200 BULB, 12V 25W 1 1 1 1 1 1
67 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
68 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2 2
69 1 172183-16900 CONNECTOR 1 1 1 1 1 1

26

27 30 3332 31

5

&

FrE R

CABIN SPEC,

#p /IO MK
CANOPY FRONT SPEC.

=0,
PREVIOUS

2-1 21
) 13—
\ 2™ DETAIL 8
’! o 20 #HAR
S "\_/ REPAIR PART
8 B 15 69
Ny v -
4 ~_
11 @
66
67 TSI ANYTIL/ARE
65 68 FOR ENGINE STOP SOLENOID
Remarks
(1)REPAIR PARTS FOR ONLY B PARTS OF
REF.NO.1.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.2- 1 &

&1 N:0ld #2255 New, Q:01d €25 New, R:OId €5 New, S:01d 225

New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.18. ELECTRIC PART(CABIN,CANOPY)(ONE TOUCH DECEL)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty
100K 3482 A B © O (E ¢
BT Y g L mEnm Imen SR
. TRIC PART (CABIN, CANOPY) (ONE TOUCH DECEL) 2.1 1 172426-16510 HARNESS, WIRE B 1 1 1 1
:;gmnf JPJASTEX Qﬁ‘nre.'fe’és_ra&é%sc 50 (A=M/#60751) (B=M/#60751) (C=M/#60751) (D=M/#60751)
eation| O|—[— 23 ' 3 1 172165-16521 HARNESS C 1 1 1 1
47413748 0 s 68 61 64 6766 65 31 1 172426-16520 HARNESS, WIRE C 101 1 1
\ (A=M/#60751) (B=M/#60751) (C=M/#60751) (D=M/#60751)
- 4 1 172151-16531  WIRE, LEAD 1 1 1 1
& 1< 5 1 933110-05300  HORN 11 1 1
u & i “;24 Q y 5-1 1 933110-05301 HORN 1 1 1 1
N c('\ » 2 (A=M/#65065) (B=M/#65065) (C=MI#65065) (D=M/#65065)
g 408! 6 1  172126-16540 CLAMP 3 3 3 3
W} 7 1 172165-17100 BRACKET 1 1 1 1
29 555352 a8l 8 1 172137-16560  BAND 5 5 5 5
28 srener oy b 9 1 172165-16560 HARNESS (G) 1 1
KIT (FRONT) 10 1 172183-16540  LINK,FUSIBLE 1 1 1 1
11 1 1A1380-58050 GROMMET, 16X20X4.5 11 1 1
12 1 22217-050000 WASHER, SPRING 5 1 1 1 1
13 1 194464-52190  SWITCH, SAFETY START 1 1 1 1
T T 14 1 22217-100000 WASHER, SPRING 10 2 2 2 2
DETAIL B REPAIR PART] 15 1 26776-180002  NUT, LOCK M18 11 1 1
16 1  26116-100162  BOLT, M10X 16 PLATED 2 2 2 2
42 49 85 17 1 26716-050002  NUT, M5 1 1 1 1
A .. N R
FOR _ENGINE STOP ! )
SOLENOID 20 1 194250-51660 BAND 250 1 1 1 1
21 1 172142-16550 CLAMP 1 1 1 1
5 W’ 22 1 933168-55770  BAND 146 2 3 2 3
LI . A 2 23 1 172151-17100  LAMP, CHECKER 1 1 1 1
24 1 172164-17140  SWITCH 1 2 1 2
s n 25 1 26776-160002  NUT, LOCK M16 1 2 1 2
75 26 1 172190-16500 HARNESS 1 1 1
27 1 172141-17150 BUZZER 11 1 1
28 1 172141-17161  BOX, FUSE 1 1 1 1
29 2 29411-150000  FUSE, CARTRIDGE 15A 5 5 5 5
30 1 26116-060122  BOLT, M6X 12 PLATED 1 1 1 1
31 1 22217-060000 WASHER, SPRING 6 1 1 1 1
32 1 172141-17190  SWITCH, WORK LAMP 1 1 1 1
33 2 172141-17230  BULB, 24V 6W 1 1 1 1
/AN 34 1 1A1380-62480 BOLT 6X12,SLIT 2 2 2 2
ONE TOliCH DECEL K1 - 35 1 129432-77101  RELAY, SAFETY 11 1 1
{172188-08210) N TRLAAYFA
Fadimer Nog 7o DECEL ‘sl Tox 36 1  119650-77910  RELAY ASSY, GLOW 11 1 1
A3 438 LTI e oS 39 1 Uo:277922  TIMER 1 111
Fig.30 REF No 45 ~ 50 |CANOPY FRONT SPEC. 40 1 22137-060000 WASHER, 6 2 2 2 2
41 1 22217-060000 WASHER, SPRING 6 1 1 1 1
42 1 22217-060000 WASHER, SPRING 6 3 3 3 3
Remarks 43 1 26013-080162  BOLT, M8X 16 2 2 2 2
(Rll)ziipg'f PARTS FOR ONLY B PARTS OF 44 1 26022-050162  SCREW, M5X16 2 2 2 2
(2)INTERCHANGEABLE BY SIMULTANEOUS 45 1 26022-060122  SCREW, M6X12 2 2 2z 2z
REPLACEMENT WITH REFNO.2- 1 & 46 1 26022-060202  SCREW, M6X20 2 2 2 2
3-1. 47 1  26116-060122  BOLT, M6X 12 PLATED 1 1 1 1
(3)INC.ONE TOUCH DECEL KIT. Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.18. ELECTRIC PART(CABIN,CANOPY)(ONE TOUCH DECEL)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
Y00K3462 A (B (©) () () (F)
. . N 48 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2
o, 18 B G050 T4 S0 TN Rl o o A
) ' ) (ONE TOUCH DECEL) 50 1 172428-17100  SWITCH ASSY, STARTER 1 1 1 1
SONTAY[JP [ASEX FIFLICEE 50 51 2 172165-16530 HARNESS D 11 1 1
eation| O|—[— 2 ' 52 2 172187-17080  COVER 3 3 3 3
47413748 0 s 68 61 64 6765 &5 53 2 172187-17090  COVER 2 2 2 2
. 55 2 933110-00301  KEYASSY 1 1 1 1
- ) 56 1 17216217410  LAMP ASSY, HEADLIGHT 1 1 1 1
& )< 57 2 29220-788200  BULB, 12V 25W 1 1 1 1
eV ’;24 Q . 58 1 22217-080000 WASHER, SPRING 8 2 2 2 2
N @(\ a1 12 59 1 26589-040202  SCREW, M4X20 4 4 4 4 3
SR 303! 60 1 172176-17100  BOX, INDICATOR 1 1 1 1 3
W} 61 2 172162-17270  COVER ASSY 1 1 1 1 3
29 55) 5352 451 64 2 172176-17120  METER, FUEL 1 1 1 1 3
28 50 65 2 172162-17250  HARNESS 1 1 1 1 3
% eAEy s (7OvR) A
KIT{FRONT) 66 2 172162-17120  VALVE 5 5 5 5 3
67 2 17216217130  METER, HOUR 1 1 1 1 3
68 2 172176-17130  HARNESS 1 1 1 1 3
/ 69 1 17218817200  BRACKET, TIMER 1 1 1 1 3
SREEWEE 70 1 172190-17220  RELEY, TIMER 1 1 1 1 3
DETAIL 8 REPAIR PART] 71 1 22217-100000  WASHER, SPRING 10 2 2 2 2 3
72 1 26013-060162  BOLT, M6X 16 2 2 2 2 3
2 40 85 73 1 26022-060252  SCREW, M6X25 2 2 2 2 3
; 45, [zvyrar 74 1 26716-100002  NUT, M10 2 2 2 2 3
N Pt A 75 1 17212616540 CLAMP 1 1 1 1 3
SOLENOID 76 1 172126-16540 CLAMP 1 1 1 1 3
77 1 172190-16650 HARNESS,DECEL 1 1 1 1 3
5 W’ 78 1 22217-100000  WASHER, SPRING 10 1 1 1 1 3
LI . A 2 79 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1 1 3
80 1 933152-09280  BAND 170 6 6 6 6 3
- n 81 1 172162-17180 SOLENOID 1 1 1 1 3
5 82 1 22137-040000 WASHER, 4 4 4 3
83 1 26716-040002  NUT, M4 4 4 3
84 1 172165-62800 GROMMET 1 1 3
85 1 172183-16900 CONNECTOR 1 1 1 1 1
86 1 26716-060002  NUT, M6 1 1 1 1
DB YFFRLFY N
ONE TOUCH DECEL K] _
{172188-08210) N TRLAAYFA
Fig. 11 REF No.2 TO DECEL SWITCH
e RIS 3 peE s 1 28 N
Fig 13 REF No 28 = 83 |®%/EoOnim ’
Fig. 30 REF No.45 ~ 50 |CANOPY FRONT SPEC.
Remarks
(1)REPAIR PARTS FOR ONLY B PARTS OF
REF.NO.1.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REFNO.2- 1 &
3-1.
(3)INC.ONE TOUCH DECEL KIT. Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'
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Fig.19. ELECTRIC PART(CABIN) oot 28 GG Rt
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |
1 1 172137-16000  WIRE 1 1 1
. 1 9 B¥m (FvEY) 2 1 172165-16541 HARNESS E 11 1
Fig. ELECTRIC PART (CABIN) 3 1 172165-16550 HARNESS (F) 11 1
4 1 17212216590  BAND 200F 2 2 2
COUNTRY [JP | AS [EX 5 1 172137-62970 GROMMET 2 2 2
MRLIN O 1O 6 1 17212279890  CLAMP, HOSE 11 1
7 1 22857-400120  SCREW, 4X12 2 2 2
8 1 26022050202 SCREW, M5X20 101 1
9 1 93316855770  BAND 146 11 1
10 1 22857-400100 SCREW, 4X10 2 2 2
1 1 933113-05150  LAMP, ROOM 101 1
12 2 933113-05160  BULB, 12V 5W 11 1
13 1 172734-17070  BLADE 450, WIPER 1 1 1
14 1 17216517130  ARM, WIPER 11 1
15 1 17231217250  ASHTRAY 11 1
16 1 17215117300 COVER 11 1
17 1 17216217330  SWITCH, WIPER 101 1
18 1 933113-15000  LIGHTER ASSY, CIGAR 11 1
19 1 22867-400100 SCREW, 4X10 3 3 3
20 1 26013-060122  BOLT, M6X 12 3 3 3
21 1 17216516200  MOTOR 520A, WIPER 11 1
22 1 119247-77100  RELAY, SAFETY 101 1
23 1 26022060122 SCREW, M6X12 101 1
24 1 22137-060000 WASHER, 6 11 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.20. ELECTRIC PART(COOLER SPEC.) (B)-850.2B G(RIS (E)-B50-2BCRIAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
roaraee @ ® © © ©® @
1 2 172122-16590  BAND 200F 3 3
[=] -
. 2 0 BER (V-518) 2 2 172165-16700  HARNESS, WIRE 11
Fig. ELECTRIC PART (COOLER SPEC.) 3 2 172165-16710 HARNESS, WIRE 11
4 2 17216216730  HARNESS, WIRE 1 1
5 2 172162-16740  HARNESS, WIRE 11
i?gﬂ"f 2 A8 6 2 119247-77100  RELAY, SAFETY 2 2
cation| O] — 7 2 22857-400120  SCREW, 4X12 3 3
8 2 93316855770  BAND 146 2 2
9 2 26022-060122  SCREW, M6X12 2 2
10 2 22137-060000 WASHER, 6 2 2

2=3FuhN (FR)
COOLER KIT (FR} 4‘
(172426-08010)

Fig.24 REF. No.!
inc. Fig.20 REF. No.

Fig.25 REF. No.

1
Fig.24 REF. No.5
1
1
|

[N I SN

WO —
nNawro

Fig.26 REF. No.

Fig. 106 REF. No. 4 >

2—5Fwh (S1) 2—3FyN (FR. V) =%y (S].V)

COOLER KIT (S]) COOLER KiT (FR, V) COOLER KIT (SI. W

(172426-08020) (172426~08030) (172426-08040)

Fig.24 REF. No.2 Fig.24 REF. No.3 Fig.24 REF. No.4

inc. Fig.20 REF: No.T ~ 10 inc. Fig.20 REF. Ne.l ~ 10 inc. Fig.20 REF. No.l1 ~ 10
ig.24 REF. No.5 ~ 32 Fig.24 REF. No.5 ~ 32 Fig.24 REF. No.5 ~ 32
Fig.26 REF. No.1 ~ 53 Fig.25 REF. No.1 ~ 53 Fig.25 REF. No.1 ~ 53
Fig.26_ REF. No.! ~ &5 Fig.26 REF. No.! ~ 55 Fig.26_REF. No.1 ~ 55
Fig. 107 REF. No.1 ~ 25§ Fig.106 REF. No.l ~ 13,15 ~ 33 Fig.107 REF.. No..l.~ 9,11 ~ 26

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.21. WORK LAMP

YOO0K3462

rio.@ 1 ford Tae

REFER TO Fig.17.18

~
LS

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172141-17201 LAMP, WORK 1 1 1 1 1 1
2 2 172141-17211 BULB 1 1 1 1 1 1
3 1 172137-17401-4 COVER, LAMP 1 1 1 1
3A 1 172137-17401 COVER, LAMP 1 1
4 1 26013-120252 BOLT, M12X 25 1 1 1 1 1 1
5 1 933152-03700 WASHER, CLUTCH 1 1 1 1 1 1
6 1 22137-130000 WASHER, 13 2 2 2 2 2 2

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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. (A)=B50-2B C(R)F (D)=B50-2B P(R)S
F|922 HEATER & DEFROSTER (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

ooK3452 No. Lev. Parts No. Description Q'ty |

@ B € O E @

2 2 E~58FI024 1 1 172426-08160 HEATER KIT 1 1
Fig. HEATER & DEFROSTER 1A 2 772165-17600 HEATER ASSY 1 1 1
2 3 172165-17610  HOSE, HEATER 2 2 2
- TAYRe: SRR PEiLNo. 2nB1 bRABEY, 3 4 17215117610  HOSE, HEATER 2 2 2
PREVIOUS d%%%gﬁﬂ)gmm 4 4 172165-17620 TUBE, CORRUGATED 2 2 2
.8 2 IS I 5 3 172165-17601  HEATER ASSY 101 1
\p EEad BEE - n 6 3 172162-17610  SWITCH, HEATER 11 1
g Fig 41 REF No.1.18 7 3 172124-17630  VALVE, MINIATURE 1 1
7-1 3 17242517630  VALVE ASSY, HEATER 11 1 s
(A=M/#60831) (B=M/#60831)
8 3 172124-17640  JOINT, PIPE 2 2
81 3 172124-17640  JOINT, PIPE 11 1 K
(A=M/#60831) (B=M/#60831)
9 3 22137-100000 WASHER, 10 4 4 4
10 3 23000-022000 CLAMP, 22 4 4 4
11 3 26013-100202  BOLT, M10X 20 4 4 4
12 3 933152-09280  BAND 170 3 3 3
13 3 23392-030000  JOINT, RGU-3/8 11 1
14 3 172135-76100  ELBOW 1 1 1
15 3 93317115680 GROMMET 2 2 2
16 3 172168-79520  ELBOW 11 1
16A 2 172162-03180 LABEL,HEATER SWITCH 11
17 1 772165-17700 DEFROSTER ASSY 1 1 1 1
18 2 172122-16590  BAND 200F 2 2 2 1
19 2 172165-17701 BRACKET COMPL. 1 1 1 1
20 2 17212017710  NOZZLE, DEFROSTER 1 1 1 1
21 2 172122-17730  COVER, DEFROSTER 11 1 1
22 2 172165-17800 HOSE 11 1 1
23 2 22857-400120  SCREW, 4X12 2 2 2 1
24 2 26013-080202  BOLT, M8X 20 2 2 2 1
25 2 26557-050102 SCREW, M5X10 2 2 2 1

4
BHUNo. 17fd. BHLNo. 187452588»%3.
17inc. 18 25

~

Remarks
(1)OPTIONAL

STANDARD ACCESSORY PARTS FOR
AS SPECIFICATION.

(2)INC.FIG.19 REF.NO.2,9,23,24,
FIG.22 REF.NO.1A-16A &

FIG.41 REF.NO.1,18.
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M34602

Fig.23. RADIO(OPTIONAL)

Y00K3462

297% (#7232)
FiQ.23 RADIO (OPTIONAL)

COUNTRY|JP |AS [EX

APPLI -
CATION O I

10
T

e
\ g 10

7

RHUNo. 1. RHUNo. 2751 28837,
linc.2 ~ 12

4

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 772165-17800 RADIO ASSY 1 1
2 2 172122-16590 BAND 200F 2 2
3 2 172112-17190 ANTENNA 1 1
4 2 172162-17800 RADIO 1 1
5 2 172165-17820 COVER ASSY 1 1
6 2 172165-17850 HARNESS 1 1
7 2 172165-17860 STAY ASSY, RADIO 1 1
8 2 22857-400120 SCREW, 4X12 2 2
9 2 22857-500120 SCREW, 5X12 2 2
10 2 26023-050122 SCREW, M5X12 10 10
11 2 933168-55770 BAND 146 1 1
12 2 933168-56000 GROMMET, 17X9 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.24. COMPRESSOR & V PULLER(COOLER SPEC.) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
D No. Lew. Parts No. Description Qty I R
A ® © O B @
. 2 4 ATt g V- (9*5&&) 1 1 172426-08010 COOLER KIT 1 1
Fig. COMPRESSOR & V PULLEY (COOLER SPEC.) 2 1 172426-08020  COOLERKIT 1 2
(I TASTER - 3 1  172426-08030 COOLERKIT 1 3
IAPPL ol 4 1 172426-08040 COOLERKIT 1 4
GATICN 5 2 172162-18020 COMPRESSOR 1 1
6 2 172165-18370 COVER ASSY, PULLEY 1 1
7 2 172165-18601 BRACKET ASSY 1 1
8 2 172165-18630 ADJUSTER ASSY 1 1
9 2 172165-18670 BOSS 1 1
10 2 172164-18290 PULLEY 1 1
11 2 129430-42260 V-BELT, HM38 1 1
12 2 172165-18700 BRACKET 1 1
13 2 172165-18751 PLATE 1 1
14 2 172165-18930 PULLEY, TENSION 1 1
15 2 172164-19310 NUT 1 1
16 2 172165-13610 BOLT M10X 40 2 2
17 2 1A1040-43900 WASHER, SPRING 1 1
18 2 22190-080002 WASHER, SEAL 6 4 4
19 2 22217-060000 WASHER, SPRING 6 1 1
20 2 22217-080000 WASHER, SPRING 8 2 2
21 2 22217-080000 WASHER, SPRING 8 1 1
22 2 22252-000400 RING, 40 1 1
23 2 24104-062034 BEARING, BALL 6203UU 1 1
24 2 26013-080252 BOLT, M8X 25 4 4
25 2 26013-100252 BOLT, M10X 25 3 3
26 2  26106-080202 BOLT, M8X 20 PLATED 4 4
27 2  26106-080552 BOLT, M8X 55 PLATED 2 2
28 2  26106-080552 BOLT, M8X 55 PLATED 1 1
29 2  26116-080202 BOLT, M8X 20 PLATED 2 2
30 2  26716-060002 NUT, M6 1 1
31 2 26716-080002 NUT, M8 1 1
32 2 172162-03510 LABEL, CAUTION 1 1

Remarks

(1)INC.5-32 & FIG20. 1-10 & FIG25.
1-53 & FIG26. 1-55 & FIG106. 1-32
(2)INC.5-32 & FIG20. 1-10 & FIG25.
1-53 & FIG26. 1-55 & FIG107. 1-25

(3)INC.5-32 & FIG20. 1-10 & FIG25.
1-53 & FIG26. 1-55 & FIG106. 1-33
(4)INC.5-32 & FIG20. 1-10 & FIG25.

1-53 & FIG26. 1-55 & FIG107. 1-26
Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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: (A)=B50-2B C(R)F (D)=B50-2B P(R)S
F|925 PIPI NG(COOLER SPEC) (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K 3462 (A _(B) ©) (®) (E) (F)

172162-18000 COOLER ASSY, OIL
172162-18030 CONDENSER
172162-18040 BRACKET

T (0-5tK)
COOLER SPEC.)

—

172162-18160 TUBE
7=3%uk (S]) -
S00LER KIT (31 172162-18170 TUBE

© 0O NOOOOMWNE

iy
(e}

22137-080000  WASHER, 8
26013-080252 BOLT, M8X 25
51 172165-03800 LABEL 1 1

2 11

3 11

3 11

3 11

3 11

40 {172426-08020) 3 1EB080-79430  SWITCHASSY, CONTROL 11
20 34\? No.1 ~ 19 3 F{g.'zo“"hép Ne i ~ 10 3 1E8080-79450  KNOB, FAN 2 2
No.5 - 32 fio.28 BEL. Nob -2 3 198325-87110  DRIER ASSY, RECEIVER 1 1

No.1~355 J Fig.26 REF. No.1 ~ 35 3 198325-87200  COOLER UNIT 11

No. T~ 32 Fig. 107 REF. No.1 ~ 25 10 3 197821-88070  GRILLE 2 2

COMNTRY]JP TASTEX] ZHLNO- 1 11 2 17216518010 COOLERASSY, OIL 11

8 M| O —|—| Toreass. 12 3 172162-18050  CLIP, 12 11
1inc.2 ~ 10 13 3 17216518050  CLIP, 16 11

2335 gﬁt“g: }'ing 14 3 17216218060 CLIR 8 11
4 | 25RABET, 15 3 17216218070  PLUG, DRAIN 2 2
L 77 11inc.12 ~ 2¢f 16 3 172165-18080  CONNECTOR 11
17 3 17216518100 HOSE 11

18 3 17216518110  HOSE 11

19 3 17216518120 HOSE 11

20 3 172165-18130  HOSE 11

21 3 17216518140  TUBE 11

22 3 17216518200 HOSE 11

23 3 17216518210 HOSE 11

24 3 17216518220  HOSE 11

25 3 19782188380  INSULATOR 11

26 2 17216518770  GUIDE ASSY, HOSE 11

27 2 17216518900  BRACKET 11

28 2 17216518920 COVER 11

29 2 194250-51660  BAND 250 11

30 2 1A1380-58050 GROMMET, 16X20X4.5 11

31 2 17216561801 PLUG 11

32 2 172137-62970 GROMMET 11

33 2 17212279930  CLAMP, HOSE 2 2

34 2 22137-060000 WASHER, 6 2 2

35 2 22137-080000 WASHER, 8 2 2

36 2 22217-060000 WASHER, SPRING 6 11

37 2 22217-060000 WASHER, SPRING 6 2 2

38 2 22217-080000  WASHER, SPRING 8 4 4

39 2 22217-080000  WASHER, SPRING 8 2 2

40 2 26013-060252  BOLT, M6X 25 2 2

41 2 26013-080252  BOLT, M8X 25 2 2

42 2 26116-060122  BOLT, M6X 12 PLATED 11

43 2 26116-060122  BOLT, M6X 12 PLATED 2 2

44 2 26116-080162  BOLT, M8X 16 PLATED 4 4

45 2 26116-080162  BOLT, M8X 16 PLATED 2 2

46 2 26579050162  SCREW, M5X16 8 8

47 2 933166-16110  GROMMET, 30X9.5 11

48 2 933171-15680 GROMMET 11

2 2 2

2 11

a
o
N

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.25. PIPING(COOLER SPEC.)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty I R
Y00K3462 (A B (©) DO () (A
52 2 172162-18580 PLATE 1 1
2 5 ,'"f t"/d’ (0_5ﬂ:§) 53 2 172162-18590 PLATE 1 1
Fig. PIPING (COOLER SPEC.)
2=3Fvhk (FR) 7=3FuN (S1)
40  COOLER XIT (FR) COOLER KIT (S])
40 17 a 34 1172426-08010) (172426-08020)
34 Fig.24 REF, No. ! Fig.24 REF. No.2

20 inc. Fig.20 REF. No.l ~ 10 inc. ng.ZG REF. No.1 ~ 10
N (g; Fig.24 REF. No.5§ ~ 32 Fig.24 REF. No.5 ~ 32
Fig.25 REF. No.1 ~ 53 Fig.25 REF. No.1 ~ 53
31 45 Fig.26 REF. No.1~55 J 'Fig.26_ REF. No.| ~ &5
9/ ?/39 'Fig. 106 REF. No.T ~ 32 Fig.éEbRﬁF. Nt;.‘i ~ 25

> Q. e

o ] " el O || Thengss™™
=== 6 {Tgpt LSATION 1inc.2 ~ 10

2 REHUNo. 11k,

3835 7 41 RHUNo. 1245

> 2588BET.
& 1linc.12 ~ 2¢
4

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.26. COVER(COOLER SPEC.) (555055 RS Bbs0 2BCAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00k 3462 (A (B © ©® E ©

1 2 172122-13310 MOUNT, RADIATOR 7 7
] 2 Hi— (U-5{k) 2 2 17216518250 COVER, CONDENSER 101
Fig. COVER (COOLER SPEC.) 3 2 172165-18260  PLATE 11
4 2 172165-18300 COVER ASSY 11
COUNTRY |JP [AS | EX 5 2 172165-18330 COVER ASSY 11
6 2 172165-18360  FILTER 11
7 2 172165-18400 DUCT ASSY 1 1
8 2 172165-18480  STAY 101
9 2 172162-18500 BRACKET 11
10 2 172165-18500  SEAL, SPONGE 1 1
11 2 172165-18510  SEAL 11
12 2 172165-18530  DUCT ASSY 11
13 2 172162-03500  LABEL 1 1
14 2 172165-18580  STAY, MOUNT 2 2
16 2 172165-18590  STAY, MOUNT 11
17 2 172162-18650 COVER ASSY 1 1
18 2 172165-18800  STAY, SWITCH 101
19 2 172165-18820 COVER, SWITCH 11
20 2 172165-18840 TRIM 1 1
21 2 172165-18860  INSULATOR 101
22 2 172165-18870  INSULATOR 11
23 2 172165-18940  SEAL 11
24 2 172165-18950  SEAL 101
25 2 194940-61790  SCREW, TAPPING M5X16 2 2
26 2 172162-61880  SEAL 2 2
27 2 172519-63240  BOLT 6 6
28 2 17216465760  SEAL 2 2
29 2 172141-65970  RUBBER, PLATE 1 1
30 2 172164-66640 RUBBER, SEAL 2 2
31 2 26716-120002  NUT, M12 11
32 2 22137-100000 WASHER, 10 2 2
33 2 22217-080000 WASHER, SPRING 8 4 4
34 2 22217-080000 WASHER, SPRING 8 4 4
35 2 22217-080000 WASHER, SPRING 8 1 1
36 2 22217-080000 WASHER, SPRING 8 6 6
37 2 22217-080000  WASHER, SPRING 8 I
38 2 22217-080000 WASHER, SPRING 8 5 5
39 2 22217-100000  WASHER, SPRING 10 4 4
40 2 22217-100000 WASHER, SPRING 10 3 3
41 2 22217-120000 WASHER, SPRING 12 1 1
42 2 26013-100252  BOLT, M10X 25 3 3
43 2 26013-120202  BOLT, M12X 20 4 4
2 2 2
2 4 4
2 3 3
2 4 4
2 4 4
2 5 5
2 4 4
2 3 3

Sxuh ¢ 44 26023-050122 SCREW, M5X12
CO0LER ééo‘iéi ? 4 9;5 45 26023-050122 SCREW, M5X12
F?«EE“F?EF?OMhéF Vol ~ 10 27 / 46 26023-050122 SCREW, M5X12
g:g%g EE;: ug? - gg J - o 29 47 26116-080122 BOLT, M8X 12 PLATED
Flott M o3 P ﬁ \// m— 48 26116-080162  BOLT, M8X 16 PLATED
&E@ﬂ'ﬁ l(rER!.:l‘/) 2 Y g@&;%h ga .[v'a Vas 49 26116-080162 BOLT, M8X 16 PLATED
Fl!g?zdiaigg.oagg- 3 F(:;lzg%siggua)a . \ 50 26116-100202 BOLT, M10X 20 PLATED
ine. E:g%ﬂ sg; ugé - ;g ine. ;.s%g ;E; u:é ~ 13% / 51 26116-100202 BOLT, M10X 20 PLATED
Eig.28 REF. No.1 -~ 353 Fl‘nizs REF. No.1 ~ 83 - - 52 2  26116-120352 BOLT, M12X 35 PLATED 1 1
E;g:,zg, EEE #3'} ~ ?g.ls ~ 33 E;gif& EEE #::3 :gévx ~ 28 \/ Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg-26- COVER(COOLER SPEC-) EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty I R
Y00k 3462 (A (B) () (O () ()
_ 53 2 26716-080002  NUT, M8 1 1
] 2 Hi— (U-5{k) 54 2 26716080002  NUT, M8 6 6
Fig. COVER (COOLER SPEC.) 55 2 26716-080002  NUT, M8 8 8

COUNTRY|JP |AS [EX

Fig. 106 REF

[]]—29

~

. Ne.§5 ~ 32 BN .
EF. No.1 ~ 83 -
. No.1 ~ 55

No.! ~ a2, 11 ~ 28

@’ .
T

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B50-2B C(R)F D)=B50-2B P(R)S
Flgz7 ROLLER & ADJUST EB;:BSO-ZB CER;S EE;:BSO-ZBC(E?)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
32 A B () DO () (A
PUBLISHED 200802 ) 1 1 172119-35010  SPROCKET 2 2 2 2 2 2
g 2 1 22217-140000 WASHER, SPRING 14 18 18 18 18 18 18
3 1 26116-140352 BOLT, M14X 35 PLATED 18 18 18 18 18 18
4 1 772147-37300 ROLLER ASSY,TRACK 8 8 8 8
4-1 1 772423-37310 ROLLER ASSY,TRACK 8 8 8 8 8 8 F
(A=M/#60773) (B=M/#60773) (C=M/#60773) (D=M/#60773)
5 2 172147-37300-2 ROLLER 8 8 8 8 8 8
6 3  172124-37310 BUSH, ROLLER 16 16 16 16 16 16
8 2 172147-37320-2 SHAFT, ROLLER 8 8 8 8
8-1 2 172423-37430 SHAFT, ROLLER 8 8 8 8 8 8 S
(A=MI#60773) (B=M/#60773) (C=M/#60773) (D=M/#60773)
11 2  172147-37340-2 COVER, ROLLER SEAL 8 8 8 8 8 8
12 2 22242-000300 RING, 30 8 8 8 8 8 8
{ 13 2 24321-000350 O-RING, 1AG35.0 8 8 8 8 8 8
1 14 2 933112-00400 SEAL, 64X78X25 16 16 16 16 16 16
i 15 2 933171-13691 PLUG PT1/8 8 8 8 8 8 8
: 16 1 172122-37843 VALVE ASSY, NIPPLE 2 2 2 2 2 2
i 17 2 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
: 18 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
i B ous 19 1 22217-160000  WASHER, SPRING 16 8 8 8 8
: /@ 19-1 1 22217-160000 WASHER, SPRING 16 16 16 16 16 16 16 K
i 20 f (A=M/#60773) (B=M/#60773) (C=M/#60773) (D=M/#60773)
: 1 7;7 20 1 26657-160002 NUT, CAP M16 8 8 8 8 z
i 4 (A=M/#60773) (B=M/#60773) (C=M/#60773) (D=M/#60773)
: 21 1  172425-37500 ROLLER ASSY,CARRIER 2 2 2 2 2 2
i 23 2 172187-37521 SHAFT, ROLLER 2 2 2 2 2 2
: 24 2 172187-37530 WASHER, CARRIER 2 2 2 2 2 2
i 25 2 172187-37540 CAP, ROLLER 2 2 2 2 2 2
: 26 2 172187-37550 SEAL, CARRIER ROLLER 2 2 2 2 2 2
i 27 2 22242-000300 RING, 30 2 2 2 2 2 2
{ 28 2 22252-000621 RING, 62 2 2 2 2 2 2
29 2 24105-062064 BEARING, BALL 62062 4 4 4 4 4 4
30 2 933171-13691 PLUG PT1/8 2 2 2 2 2 2
31 1 22217-160000 WASHER, SPRING 16 2 2 2 2 2 2
32 1 26116-160702 BOLT M16X 70 PLATED 2 2 2 2 2 2
33 1 26716-160002 NUT, M16 2 2 2 2 2 2
34 1 172147-37700 PLAET 4 4 4 4 4 4
35 1 772124-37100 IDLER ASSY, FRONT 2 2 2 2 2 2
36 2 172124-99490 IDLER KIT, FRONT 2 2 2 2 2 2
37 3 172124-37130 SHAFT, IDLER 2 2 2 2 2 2
38 3 172124-37160 PIN 2 2 2 2 2 2
39 3 22242-000350 RING, 35 2 2 2 2 2 2
P —— 40 3 24321-000350 O-RING, 1AG35.0 4 4 4 4 4 4
.".MARKED PART HAS BEEN CHANGED (ADDED). 41 8 933112-00500 SEAL, 66X86X28 4 4 4 4 4 4
42 3 172124-37120 BUSH 40 4 4 4 4 4 4
43 2 172124-37100 IDLER ASSY, FRONT 2 2 2 2 2 2
R . 44 2 172124-37140 COVER, IDLER SEAL 2 2 2 2 2 2
emarks
s 2 umonsy comnsmeon i
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REFENO.19-1 & 47 1 172113-36050 BOLT, ROLLER ADJUST 8 8 8 8
57-1. 47-1 1 172162-82980 BOLT M16X 35 16 16 16 16 16 16 S
(3)IRON CRAWLER SPEC. Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B50-2B C(R)F D)=B50-2B P(R)S
Fig.27. ROLLER & ADJUST EB;:BSO-ZB CER;S EE?:Bso-zsc(%))As
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
32 A (B (©) () () (F)
PUBLISHED 200802 ) (A=M/#60773) (B=M/#60773) (C=M/#60773) (D=M/#60773)
48 1 26013-120402 BOLT, M12X 40 8 8 8 8 8 8
49 1 26013-120502 BOLT, M12X 50 8 8 8 8 8 8
50 1 172124-37700  SPRING ASSY, ADJUST 2 2 2 2 2 2
51 1 172122-37710  HOLDER, ADJUSTER 2 2 2 2 2 2
52 1 172122-37752  CYLINDER ASSY 2 2 2 2 2 2
53 2 172122-37782 TUBE ASSY, ADJUST 2 2 2 2 2 2
54 2 172122-37810 PISTON 2 2 2 2 2 2
55 2 172122-37820 SEAL SET, ADJUST 2 2 2 2 2 2
56 1 772423-37100 IDLER ASSY 2 2 2 2 2 2
57 2 172124-99490 IDLER KIT, FRONT 2 2 2 2 2 2
58 3 172124-37130 SHAFT, IDLER 2 2 2 2 2 2
59 3 172124-37160 PIN 2 2 2 2 2 2
q 60 3 22242-000350 RING, 35 2 2 2 2 2 2
1 61 3 24321-000350 O-RING, 1AG35.0 4 4 4 4 4 4
| 62 3 933112-00500 SEAL, 66X86X28 4 4 4 4 4 4
! 63 3 172124-37120  BUSH 40 4 4 4 4 4 4
i 64 2 172423-37100 IDLER ASSY 2 2 2 2 2 2
! 65 2 172124-37140  COVER, IDLER SEAL 2 2 2 2 2 2
i BE s 66 2 172124-37150  COVER, IDLER SEAL 2 2 2 2 2 2
: /@ 67 2 933171-13691 PLUG PT1/8 2 2 2 2 2 2
| 20 /9 ?0
! 19
} 47
|
|
|
|
|
|
|
|
]
SHINSREIZEE GBS L@ T,
- MARKED PART HAS BEEN CHANGED (ADDED).
Remarks
(1)RUBBER CRAWLER SPEC.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.19-1 &
57-1.
(3)IRON CRAWLER SPEC. Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .28. CRAWLER EB;:BSO-ZB CERgs 252:550-250(%));\3
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
S N R No. Lev. Parts No. Description » ® (C)QII{D) © ® |
PLBLISHED 200070 1 1 772425-38100 SHOE ASSY, TRACK 1 1 1 1 1 1 Z
(A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=+2002.09)
2 2 172425-38100 SHOE ASSY, TRACK 1 1 1 1 1 1
2-1 2 172425-38101  SHOE ASSY, TRACK 1 1 1 1 1 1 S
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
3 3 172425-38110  SHOE PLATE 400L 40 40 40 40 40 40
4 3 172425-38120 LINK ASSY 1 1 1 1 1 1
4-1 3 172425-38121 LINK ASSY 1 1 1 1 1 1 S
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
5 4 172425-38200 LINK (L), TRACK 39 39 39 39 39 39
5-1 4 172425-38201 LINK (L), TRACK 39 39 39 39 39 39 S
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
6 4 172425-38210 LINK (R), TRACK 39 39 39 39 39 39
6-1 4 172425-38211 LINK (R), TRACK 39 39 39 39 39 39 S
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
7 4 172425-38150 BUSH 40 40 40 40 40 40
7-1 4  172425-38151 BUSH 39 39 39 39 39 39 S
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
8 4 172425-38160 PIN, TRACK 39 39 39 39 39 39
= — 8-1 4 172425-38161  PIN, TRACK 39 39 39 39 39 39 S
RIGHT SIDE EL’QE?EEEEJWER SPEC. (A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
9 4 172425-38170 LINK (L), MASTER 1 1 1 1 1 1
22_] 9-1 4 172425-38171 LINK (L), MASTER 1 1 1 1 1 1 S
16 (A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
16|_l 10 4 172425-38180 LINK (R), MASTER 1 1 1 1 1 1
1'1 10-1 4 172425-38181 LINK (R), MASTER 1 1 1 1 1 1 S
4—1 (A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
1138_1 10A 4 172614-38300 PIN 5X45, LOCK 1 1 1 1 1 1 W
| (A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=+2002.09)
10‘B 10A-1 4 172425-38240 PIN 1 1 1 1 1 1 S
10B-1 (A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
21,{15 11 10B 4 172425-38190  PIN, MASTER 11 1 1 1 1 W
2481, o 25 (A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
28 240 100 10A 102 81 621 7 82 o 10B-1 4 172425-38191  PIN, MASTER 1 1 1 1 1 1 S
L 24C 4 ]0]A3_1 2%{ : 222g | 2%9 . 21211 ];g1 2%31 (A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
24D 24A 10C 4 172425-38220  BUSH, MASTER 1 1 1 1 1 1
-~ x (A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
10D 4 172425-38230 COLLAR 2 2 2 2 2 2
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
11 3 172112-38140 NUT, SHOE 160 160 160 160 160 160
12 3 172112-38130 BOLT, SHOE 160 160 160 160 160 160
13 2 172614-38300 PIN 5X45, LOCK 1 1 1 1 1 1 Z
(A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
14 2 172425-38190 PIN, MASTER 1 1 1 1 1 1 Z
(A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
15 1 772425-38130  SHOE ASSY, TRACK i 1 1 1 1 1 Zz
Remarks (A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
E;gEEEABlERRPiE¢WLER SPEC. 16 2 172425-38130  SHOE ASSY, TRACK 1 1 1 1 1 1
(3)INTERCHANGEABLE BY SIMULTANEOUS 16-1 2 17242538131  SHOE ASSY, TRACK 1 1 1 1 1 1 S
REPLACEMENT WITH NO.2-1 AND 16-1. (A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
(4)INTERCHANGEABLE BY SIMULTANEOUS 17 3 172425-38140 SHOE PLATE 400R 40 40 40 40 40 40
REPLACEMENT WITH NO.4-1 AND 18-1. Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.28. CRAWLER

P/C NEWS No:Y00K3462-4
PUBL ISHED:2005/6

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

afl
RIGHT SIDE
2
-1
16
161
|
T
4
41
18
18-1
|
\
10B
1081
14 11
b
28 10D 10 8 6 7 5
D00 | oft 15T & o T e g
246
L 100 13 94-1 22-120-121-119-123-1

TaoO—S 48
RUBBER CRAWLER SPEC.

25

Remarks

(1)RUBBER CRAWLER SPEC.

(2)REPAIR PART

(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.2-1 AND 16-1.
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.4-1 AND 18-1.

No. Lewv. Parts No. Description R
A B (€ O (E) (F)
18 3 172425-38120  LINKASSY 1 1 1 1 1 1
18-1 3 172425-38121 LINK ASSY 1 1 1 1 1 1 4
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
19 4 172425-38200 LINK (L), TRACK 39 39 39 39 39 39
19-1 4 172425-38201 LINK (L), TRACK 39 39 39 39 39 39
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
20 4 172425-38210  LINK (R), TRACK 39 39 39 39 39 39
20-1 4 172425-38211 LINK (R), TRACK 39 39 39 39 39 39
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
21 4 172425-38150  BUSH 40 40 40 40 40 40
21-1 4 172425-38151 BUSH 39 39 39 39 39 39
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
22 4 172425-38160  PIN, TRACK 39 39 39 39 39 39
22-1 4 172425-38161 PIN, TRACK 39 39 39 39 39 39
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
23 4 172425-38170  LINK (L), MASTER 1 1 1 1 1 1
23-1 4 172425-38171 LINK (L), MASTER 1 1 1 1 1 1
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
24 4 172425-38180 LINK (R), MASTER 1 1 1 1 1 1
24-1 4 172425-38181 LINK (R), MASTER 1 1 1 1 1 1
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
24A 4 172614-38300  PIN 5X45, LOCK 1 1 1 1 1 1
(A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
24A-1 4 172425-38240  PIN 1 1 1 1 1 1
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
24B 4 172425-38190  PIN, MASTER 1 1 1 1 1 1
(A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
24B-1 4 172425-38191 PIN, MASTER 1 1 1 1 1 1
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
24C 4 172425-38220  BUSH, MASTER 1 1 1 1 1 1
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
24D 4 172425-38230  COLLAR 2 2 2 2 2 2
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06) (E=*2005.06) (F=*2005.06)
25 3 172112-38140 NUT, SHOE 160 160 160 160 160 160
26 3 172112-38130 BOLT, SHOE 160 160 160 160 160 160
27 2 172614-38300 PIN 5X45, LOCK 1 1 1 1 1 1
(A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
28 2 172425-38190  PIN, MASTER 1 1 1 1 1 1
(A=*2002.09) (B=*2002.09) (C=*2002.09) (D=*2002.09) (E=*2002.09) (F=*2002.09)
29 1 172425-38600 CRAWLER ASSY, RUBBER 2 2 2 2 2 2 1
29-1 1 172425-38601 CRAWLER ASSY, RUBBER 2 2 2 2 2 2 1
(A=M/#66228) (B=M/#66228) (C=M/#66228) (D=M/#66228) (E=M/#66228) (F=M/#66228)
29-2 1 172425-38603 CRAWLER ASSY, RUBBER 2 2 2 2 2 2 1
(A=*2002.08) (B=*2002.08) (C=*2002.08) (D=*2002.08) (E=*2002.08) (F=*2002.08)
30 1 172425-38260 TRACKASSY, MASTER 1 1 1 1 2
30-1 1 172425-38261 TRACK ASSY, MASTER 1 1 1 1 2
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06)
31 1 172425-38270 TRACK ASSY, MASTER 1 1 1 1 2
31-1 1 172425-38271  TRACKASSY, MASTER 1 1 1 1 2
(A=*2005.06) (B=*2005.06) (C=*2005.06) (D=*2005.06)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'
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Fig.29. CONTROL EQUIPMENT(LINK STAND & OPERATION LEVER/FRONT LEVER) (6155025 (RS (o) B0 380(mns
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
V00K 3462 No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 1 172165-45030  LEVER(R) 1 1
Fig. 2 ?&%F%L UE/’J B&IEEL/\—/J0VKLIS-) 2 1 172165-45071 KNOB ASSY 1 1
(INK STAND &' OPERAT ION LEVER /FRONT LEVER) I eea00504 BOLT o 50 FLATED ; ;
. 5 1 26587-040062 SCREW, M4X 6 2 2
c?@:{éggg%égﬁﬁ i FRonD SOUTRY P LAS [EX 6 1 26716-100002  NUT, M10 4 4
Fra T REF No I e og L cATIoN O|—|— 7 1 26736-140002  NUT, M14 2 2
13713 REF No53 ~ g2 8 1 172165-45000 LEVER L CMP 1 1
Eig-18 REF No.53 - 81.04 ) 9 1 194300-21450  PLUG 1 1
) 3 ﬂ: 10 1 10414504810 WASHER 10 2 2
5 5 1 1 172151-45010 BOOT PLEVER 2 2
12 1 172165-45301  SUPPORT ASSY 1 1
1 " 13 1 17215145320  PLATE,BOOT 2 2
14 1 172165-45420 COVER ASSY 1 1
15 1 172165-45450 COVER, SUPPORT 1 1
16 1 172165-45470 COVER, SUPPORT 1 1
17 1 17216545620 COVER, SUPPORT 1 1
18 1 194630-62360 GROMMET 4 4
B % " 19 1 172519-63240 BOLT 2 2
z 20 1 172519-63240  BOLT 8 8
7—® 21 1 172519-63240  BOLT 5 5
23 22 1 22217-100000 WASHER, SPRING 10 7 7
@)—13 23 1 26013-080162  BOLT, M8X 16 8 8
24 1 26116-100202  BOLT, M10X 20 PLATED 4 4
/ 25 1 26116-100902  BOLT, M10X 90 PLATED 2 2
. 26 1 93316855770  BAND 146 2 2
U5 T oL 27 1 26013-100202  BOLT, M10X 20 1 1

ONE TOUGH DECEL sPEC. 28 1 17217647870  KNOB 1 1 1

29 1 26587-040062 SCREW, M4X 6 1 1 1

30 1 26736-140002  NUT, M14 1 1 1

31 1 93316855770  BAND 146 2 2 1

32 1 933152-09280  BAND 170 1 1 1

33 1 172190-45060 LEVER L,DECEL 1 1 1
34 1 17216546630  PIN 1 1

REFER TO Fig.18
ﬁ?&“ﬁ};k?ouw DECEL SPEC. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.30. CONTROL EQUIPMENT(LINK STAND & OPERATION LEVER/SIDE LEVER) o028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |

Y00K3462

®wW B € O E @

NN - o el 1 1  172151-45010  BOOT PLEVER 2 2
Fig. 3 ?(ﬁ%ﬁ%l_( UE{}UD[%MF%M /BRI 2 1 172165-47821  LEVER RASSY, SI(72) 1 1
(LINK STAND & OPERATION LEVER /SIDE LEVER) oo 1 Lreenesaan 8O £ £
4 1 172165-47871 KNOB ASSY 1 1
e N . - 5 1 172165-45071 KNOB ASSY 1 1
ONE Touon Beeel Kt o o) O T BECEL spec. 6 1  26116-100504  BOLT, M10X 50 PLATED 4 4
glreisepgela, 7 1 26716-100002  NUT, M10 4 4
i 8 1 26587-040062  SCREW, M4X 6 2 2
9 1 194300-21450 PLUG 1 1
10 1 172146-41320 GROMMET 1 1
1 1 194145-04810 WASHER 10 2 2
12 1 172165-45620 COVER, SUPPORT 1 1
13 1 17216546401  SUPPORT ASSY 1 1
14 1 172165-46660 COVERASSY 1 1
15 1 172165-47100  STAND, LEVER 1 1
16 2 172141-41370  BUSH 2015 2 2
18 2 24550-025150  BUSH, 25X15 2 2
19 1 172165-47300  STAND, LEVER 1 1
20 2 172141-41370 BUSH 2015 2 2
22 2 24550-025150 BUSH, 25X15 2 2
23 1 172165-47851 LEVER L, SI 1 1
24 1 17216547730  GUIDE ASSY, HOSE 1 1
25 1 172165-47770  BRACKET, ACCEL 1 1
26 1 172151-53430 GROMMET, 34 2 2
27 1 19463062360  GROMMET 4 4
28 1 172519-63240 BOLT 5 5
29 1 172165-47990 WASHER 25.5X42 2 2
30 1 26013-080162  BOLT, M8X 16 8 8
31 1 22217100000 WASHER, SPRING 10 7 7
32 1 22242000250  RING, 25 2 2
33 1 26013080202  BOLT, M8X 20 4 4
34 1 26013-100202  BOLT, M10X 20 2 2
35 1 26116-100202 BOLT, M10X 20 PLATED 4 4
36 1 26116-100902  BOLT, M10X 90 PLATED 2 2
37 1 24311-000340  O-RING, 1AP34.0 4 4
38 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
39 1 172165-47980  SHIM 4 4
40 1 26736140002  NUT, M14 2 2
41 1 172165-47720  GUIDE ASSY, HOSE 1 1
42 1 93316855770 BAND 146 2 2
43 1 26013-100202  BOLT, M10X 20 1 1
44 1 17216547711  PLATE 2 2
45 1 172176-47870  KNOB 1 1 1
46 1 26587-040062 SCREW, M4X 6 1 1 1
47 1 26736-140002  NUT, M14 1 1 1
48 1 933168-55770 BAND 146 2 2 1
49 1 93315209280 BAND 170 1 1 1
50 1 172190-45080 LEVER L CMP(DECEL 1 1 1
51 1 17216546630  PIN 1 1

Remarks
(1)ONE TOUCH DECEL SPEC.

(2)A KNOB WITH A BUILT-IN
HORN SWITCH. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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24311-000340 O-RING, 1AP34.0

172165-47720 GUIDE ASSY, HOSE
172165-46630 PIN
26013-100202 BOLT, M10X 20

194630-62360 GROMMET
22217-080000  WASHER, SPRING 8

Fig.31. CONTROL EQUIPMENT(LINK STAND)(AS) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
VOOK3462 No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |

1 1  172146-41320 GROMMET 1 1

. 3 Bx®& (U>0R) (AS) 2 1 19414504810  WASHER 10 2 2

Fig. CONTROL EGUIP. (LINK STAND) (AS) 3 1 172165-46401  SUPPORT ASSY 11

4 1 172165-46660 COVERASSY 11

COUNTRY[JB TASTEX 5 1 172165-47100  STAND, LEVER 101

Fig.No. | 301 31 | 30 6 2 172141-41370  BUSH 2015 2 2

8 2 24550-025150  BUSH, 25X15 2 2

9 1 172165-47300  STAND, LEVER 11

10 2 172141-41370  BUSH 2015 2 2

12 2 24550-025150  BUSH, 25X15 2 2

13 1 172165-47730  GUIDE ASSY, HOSE 11

14 1 172165-47770  BRACKET, ACCEL 11

15 1 172165-47900 BRACKET R 1 1

16 1 172165-47930 BRACKET L 1 1

17 1 172165-47960 BOLTM 8 4 4

18 1 26116-100504  BOLT, M10X 50 PLATED 4 4

19 1 172165-47980  SHIM 4 4

20 1 17215153430 GROMMET, 34 2 2

21 1 172165-47990  WASHER 25.5X42 2 2

22 1 26716-100002  NUT, M10 4 4

23 1 22217-100000  WASHER, SPRING 10 77

24 1 22242-000250  RING, 25 2 2

25 1 24761-020000  NIPPLE, GREASE PT1/8 3 4

26 1 26013-080202  BOLT, M8X 20 4 4

27 1 26013-080202  BOLT, M8X 20 4 4

28 1 26013-100202  BOLT, M10X 20 2 2

29 1 26116-100202  BOLT, M10X 20 PLATED 4 4

30 1 26116-100902  BOLT, M10X 90 PLATED 2 2

31 1 172519-63240  BOLT 8 8

1 4 4

1 11

1 101

1 11

1 4 4

1 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.32. CONTROL EQUIPMENT(TRAVEL & SWING) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
YoOoK3462 AW B € O E @
1 1 172141-41340 BOOTS 2 2 2 2 2 2
) 3 2 BEXE (ETRAIVY) 2 1 172164-45951  GRIP, DRIVE 1 1 1 1 1 1
Fig. CONTROL EQUIP. (TRAVEL & SWING) 3 1 172423-45100  LEVER(L), TRACK 11 1 1 1 1
4 2 172141-41370  BUSH 2015 2 2 2 2 2 2
6 1 172423-45120  LEVER(R),TRACK 11 1 1 1 1
7 2 172141-41370  BUSH 2015 2 2 2 2 2 2
9 1 26756-100002  NUT, LOCK M10 1 1 1 1 1 1
10 1 26756-100002  NUT, LOCK M10 1 1 1 1 1 1
1 1 172164-45961  GRIP, DRIVE 11 1 1 1 1
12 1 172423-45620  SHAFT ASSY, TRACK 1 1 1 1 1 1
13 1 1A1040-45890  WASHER, 10X36X4.5 1 1 1 1 1 1
14 1 172124-46200 _ O-RING 5 5 5 5 5 5
15 1 172165-46300  LINK W/BUSH 1 1 1 1 1 1
151 1 172165-46301  LINK W/BUSH 1 1 1 1 1 1 R
(A=M/#61143) (B=M/#61143) (C=M/#61143) (D=M/#61143) (E=M/#61143) (F=M/#61143)
16 2 172141-41360  BUSH 1415 2 2 2 2 2 2
18 1 172165-46350  BRACKET, PEDAL 11 1 1 1 1
19 1 172146-41910  PIN 14-100 11 1 1 1 1
20 1 172165-46800  SHAFT ASSY 11 1 1 1 1
21 1 172175-45650  BOSS ASSY, SWING 11 1 1 1 1
22 2 172141-41370  BUSH 2015 2 2 2 2 2 2
24 1 22217-100000 WASHER, SPRING 10 11 1 1 1 1
25 1 22351040032  PIN, SPRING 4.0X32 1 1 1 1 1 1
26 1 24761-020000  NIPPLE, GREASE PT1/8 11 1 1 1 1
27 1  24761-050000  NIPPLE, GREASE C 1 1 1 1 1 1
28 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 2
29 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2
30 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2
31 1 26116-100202  BOLT, M10X 20 PLATED 1 1 1 1 1 1
32 1 172157-45990 BOOTS, PEDAL 11 1 1 1 1
33 1 172165-46100 PEDALLASSY 11 1 1 1 1
34 1 172165-46150 PEDALR COMP 11 1 1 1 1
35 1 17216546230  SHAFT, SWING 2 2 2 2 2 2
36 1 172165-46261  COVER, PEDAL 2 2 2 2 2 2
AUk Ot 37 1 17216546281  PEDALASSY, SWING 1 1 1 1 1 1
CONTROL VALVE 38 1 172165-46340  BOLT 2 2 2 2 2 2
39 1 22137-080000 WASHER, 8 2 2 2 2 2 2
40 1 22351-040020  PIN, SPRING 4.0X20 2 2 2 2 2 2
41 1 26013-060302  BOLT, M6X 30 4 4 4 4 4 4
42 1 26116-080304  BOLT, M8X 30 PLATED 2 2 2 2 2 2
43 1 26716-080002  NUT, M8 2 2 2 2 2 2
44 1 26716-080002  NUT, M8 4 4 4 4 4 4
45 1 194200-37780  NUT, M8 1 1 1 1 1 1
46 1 172150-42600 ROD(RA) 1 1 1 1 1 1
47 1 172164-45230  ROD 135ASSY 2 2 2 2 2 2
48 1 172147-45620  ROD, LINK 215 11 1 1 1 1
49 1 172162-46210 ROD 98.5 11 1 1 1 1
50 1 172122-46590  ELBOW 3 3 3 3 3 3
51 1 172122-46590 ELBOW 2 2 2 2 2 2
52 1 17216546860 TURNBUCKLE ASSY 1 1 1 1 1 1
53 1 22137-080000  WASHER, 8 5 5 5 5 5 5

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.32. CONTROL EQUIPMENT(TRAVEL & SWING) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |

YoOoK3462 A ® €©) O E @

54 1 22417-160160  PIN, COTTER 1.6X16 3 3 3 3 3 3

) 3 2 BEXE (ETRAIVY) 55 1 26051-080002 NUT, M8 6 6 6 6 6 6

Fig. CONTROL EQUIP. (TRAVEL & SWING) 56 1 26051-080002  NUT, M8 4 4 4 4 4 4

57 1 26716-080002  NUT, M8 11 1 1 1 1

38 58 1 933110-54100  PIN 4.75X14 3 3 3 3 3 3

37% \ ? n 59 1 24311000210  O-RING, 1AP21.0 2 2 2 2 2 2

&g i :) » 60 1 172068-28490  SPRING 4 4 4 4 4 4

61 1 24761050000 NIPPLE, GREASE C 2 2 2 2 2 2

JhO0=ib/tLT
CONTROL VALVE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.33. CONTROL EQUIPMENT(BLADE LEVER) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lew Parts No. Description Qty I
A B © O E ¢
.33 ik (L-kL/-) > 1 1716045970  ORIPBLADE U PR
Fig. CONTROL EQUIP. (BLADE LEVER) 3 1 22351-050032  PIN, SPRING 5.0X32 11 1 1 1 1
. _ 4 1 172165-45140  LINK, BLADE 11 1 1 1 1
Fronr et 5 1 17216545181  BRACKET ASY 101 1 1 1 1
6 2 172141-41360  BUSH 1415 2 2 2 2 2 2
ﬁ‘,?;’t{“f JP LAS TEX 8 1 24311-000210  O-RING, 1AP21.0 2 2 2 2 2 2
oation | O | — | — 9 1 26013-100202  BOLT, M10X 20 3 3 3 3 3 3
10 1 26116-100354  BOLT, M10X 35 PLATED 2 2 2 2 2 2
1 1 26716-100002  NUT, M10 2 2 2 2 2 2
12 1  172141-42950  CABLE, BLADE 11 1 1
13 1 172141-42960  JOINT, CABLE 101 1 1 1 1
14 1 172426-45250 BRACKET, BLADE 1 1 1 1 1 1
15 1 172142-45670  ROD, SPOOL 11 1 1 1 1
16 1 172122-46590 ELBOW 101 1 1 1 1
17 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1 1
18 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 2
19 1 26051-080002  NUT, M8 11 1 1 1 1
20 1 93311054100  PIN 4.75X14 11 1 1 1 1
21 1 933168-28480  WASHER, 20X9X3.2 11 1 1 1 1
22 1 172165-45270  LEVER ASSY, BLADE S 1 11 1
23 1 22351-030032  PIN, SPRING 3.0X32 11 1 1 1 1
24 1 172141-43180  CABLE 101

AN L /I
SIDE LEVER SPEC.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.34. CONTROL EQUIPMENT(LOW-HIGH PEDAL) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |

1 1 172122-45830  PAD, METAL 1 1 1 1 1 1

. 3 BEEE (O-NRHN) 2 1 172176-46400 BRACKET 11 1 1 1 1

Fig. CONTROL EQUIP. (LOW-HIGH PEDAL) 3 2 17214141360  BUSH 1415 2 2 2 2 2 2

5 1 172176-46480  LINK 1 1 1 1 1 1

6 1 172165-46570  PADALASSY, LOW-HIGH 11 1 1 1 1

15-9 7 1 172162-46690  SPRING 1 01 1 1 1 1

9 13-8 8 1 22217-100000 WASHER, SPRING 10 11 1 1 1 1

5 . 9 1 22351-050025  PIN, SPRING 5.0X25 11 1 1 1 1

10 1 24311-000210  O-RING, 1AP21.0 2 2 2 2 2 2

11 1 26013-100252  BOLT, M10X 25 2 2 2 2 2 2

10 12 1 26116-100504  BOLT, M10X 50 PLATED 11 1 1 1 1

3~ 13 1 26716-060002  NUT, M6 11 1 1 1 1

14 1 26716-100002  NUT, M10 1 1 1 1 1 1

I 7 ] 15 1 26911-060202  SCREW, M6X20 11 1 1 1 1

!
i -

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.35. CONTROL EQUIPMENT(CUT OFF LEVE/FRONT LEVER) gg;:ggg_gg gg;‘;gg gggzggg_ggc;gfs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
¥00K3462 (A (B (© ©® (B (F

1 1 172164-17150  BRACKET, SWITCH 1 1
. 3 BREE (HhybAI2LNR=/20VKN01-) 2 1 17216545800 LEVER R ASSY,CUT-OFF 1 1
Fig. CONTROL EQUIP. (CUT OFF LEVER/FRONT LEVER) 3 1 17216545841  LEVER L ASSY,CUT-OFF 1 1
4 1 172165-45880  SHAFT 1 1
COUNTRY|JP [AS [EX 5 1 172165-45900 BRACKET R ASSY 1 1
*g:'f{ ol Ol—|— 6 2 172141-41360  BUSH 1415 1 1
8 1 17216545930 BRACKET L COMP 1 1
9 2 17214141360  BUSH 1415 1 1
11 1 172165-45970  SPRING 1 1
12 1 172165-45980  BOLT 10X65 1 1
13 13 1 172116-46630  KNOB, LEVER 2 2
14 1 22137-080000 WASHER, 8 2 2
15 1 22217-100000 WASHER, SPRING 10 1 1
16 1 22351-050025  PIN, SPRING 5.0X25 2 2
17 1 26013-080202  BOLT, M8X 20 2 2
18 1 26013-100252  BOLT, M10X 25 2 2
19 1 26716-100002  NUT, M10 4 4

REFER TO Fig.43

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.36. CONTROL EQUIPMENT(CUT OFF LEVE/FRONT LEVER)(COOLER SPEC.) o028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lew. Parts No. Description Qty |
Yooksae2 P A () (€) O () M

o 1 1 172164-17150 BRACKET, SWITCH 1
. 3 BEREB (HyNATLI—/20UR=) (HD—SHH) 2 1 17216545970  SPRING 1
Fig. CONTROL EQUIP. 3 1 172165-45980  BOLT 10X65 1
(CUT OFF LEVER/FRONT LEVER) (COOLER SPEC.) 4 1 172116-46630 KNOB, LEVER 1
SINTRY TP TASTEX 5 1 172165-48100 LEVER 1
APPLT = 6 1 172165-48130  PIN 1
oation| O —|— 7 1 172165-48170 BRACKET 1
8 2 172141-41360  BUSH 1415 2
10 1 22137-080000 WASHER, 8 2
11 1 22217-100000 WASHER, SPRING 10 2
12 1 22351-050025  PIN, SPRING 5.0X25 1
13 1 24761-040000  NIPPLE, GREASE B 1
14 1 26013-080202 BOLT, M8X 20 2
15 1 26116-100202  BOLT, M10X 20 PLATED 1

REFER TO Fig. 43

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.37. CONTROL EQUIPMENT(CUT OFF LEVE/SIDE LEVER) (85028 ce (55028 )5
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YCOK3462 No. Lew Parts No. Description Qty |

A ® € O E ©

. _ . 1 1  172164-17150  BRACKET, SWITCH 2 2

Fig. 3 7 ?&%F%L(ﬁlzl lIJ\ijEj I(/C/l} /6*)"]’ NL/t—) 2 1 1D4070-23580 GRIP 2 2
QUIP. T OFF LEVER/SIDE LEVER) 3 1 172165-47400 LEVER RASSY, LOCK 1 1

4 1 17216547450  LEVER (L), LOCK 1 1

Ig?g";:" %;? % g‘ 5 1 172165-47500 ARMASSY, LOCK 2 2
6 1 172165-47550 BUSH 2 2

7 1 17216547601  GUIDE ASSY, LOCK 1 1

8 1 172165-47621  GUIDE ASSY, LOCK 1 1

9 1 172165-47801  SPRING, GAS 2 2

10 1 1A1380-56661 SPRING, RETURN 2 2

1 1 22137-080000 WASHER, 8 4 4

12 1 22272-000070  RING, E- 7 2 2

13 1 22351.060040  PIN, SPRING 6.0X40 2 2

14 1 22417-200200  PIN, COTTER 2.0X20 4 4

15 1 172124-46200 O-RING 4 4

16 1 26013-080202  BOLT, M8X 20 4 4

17 1 22351-035040  PIN, SPRING 3.5X40 2 2

18 1 22137-080000 WASHER, 8 4 4

19 1 26013-100202  BOLT, M10X 20 4 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.38. CONTROL EQUIPMENT(CUT OFF LEVER)(AS)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

ipti 't
YOOK3462 No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |
1 1 172164-17150 BRACKET, SWITCH 1 2
. 3 BEXE (hohA70L/8-) (AS) 2 1 1D4070-23580 GRIP 12
Fig. CONTROL EQUIP. (CUT OFF LEVER) (AS) 3 1 26013-100202  BOLT, M10X 20 2 4
4 1 17216547680 LEVERL 1 1
pon [T (I TASTEX] 41 1 17216547681 LEVERL ) 11N
CANOPY SPEC. [Fio-No. |37 38 | 37] (E=M/#61119) (F=M/#61119)
5 1 17216547500 ARM ASSY, LOCK 1 2
6 1 17216547550  BUSH 12
7 1 172124-46200  O-RING 2 4
hyrdags: d 8 1 17216547621  GUIDE ASSY, LOCK 1 1
9 1 17216547801  SPRING, GAS 12
10 1 1A1380-56661 SPRING, RETURN 12
Banr i 11 1 22137-080000 WASHER, 8 2 4
A 12 1 22272-000070  RING, E- 7 12
- 19 13 1 22351-060040  PIN, SPRING 6.0X40 12
‘xV' a 2%] 14 1 22417-200200  PIN, COTTER 2.0X20 2 4
ﬁ‘\ 0 ; l 15 1 17216547601  GUIDE ASSY, LOCK 1
\ G\ > J 16 1 26013-080202  BOLT, M8X 20 2 4
03/ 17 1 22351-035040  PIN, SPRING 3.5X40 1 2
18 1 22137-080000 WASHER, 8 2 4
19 1 17216547970  BAR 1
20 1 22137-080000 WASHER, 8 2
21 1 22417-200200  PIN, COTTER 2.0X20 2
22 1 172168-47700  LEVER 1
221 1 172168-47701 LEVER R CMP.EP LOCK 1 N

(F=M/#61119)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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i (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.39. CONTROL EQUIPMENT(P.T.0.CONTROL) (85028 ce (55028 )5
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

Y00K3462 No. Lew. Parts No. Description Qty |

AW B € O E @

w
iy

26013-100202 BOLT, M10X 20

w
N

26051-080002 NUT, M8
26116-080304 BOLT, M8X 30 PLATED
26716-080002 NUT, M8

w W
AW

. 3 9 ﬁ#ﬁi (P TO] ‘/,\ El—}[/) 1 1 172426-74600 PTO KIT, FRAME END 1 1 1 1
Fig. CONTROL EQUIP. (P-T.0.CONTROL) 2 2 17216503231  LABEL PTO. 111

3 2 1C6141-35370  SPRING, LOCK 1 1 1 1 1 1
4 2 172141-42960 JOINT, CABLE 1 1 1 1 1 1
5 2 172426-45240 BRACKET 1 1 1 1 1 1
6 2 172165-45260 CABLE 1 1 1 1 1 1
7 2 172142-45670 ROD, SPOOL 1 1 1 1 1 1
8 2 172157-45990 BOOTS, PEDAL 1 1 1 1 1 1
9 2 172165-46281 PEDAL ASSY, SWING 1 1 1 1 1 1
10 2 172165-46340 BOLT 2 2 2 2 2 2
11 2 172165-46350 BRACKET, PEDAL 1 1 1 1 1 1
12 2 172146-41910 PIN 14-100 1 1 1 1 1 1
13 2 172165-46450 LOCK CMP 1 1 1 1 1 1
14 2 172165-46480 BOLT 1 1 1 1 1 1
15 2 172165-46490 SHIM 5 5 5 5 5 5
16 2 172165-46500 BRACKET 1 1 1 1 1 1
17 2 172122-46590 ELBOW 1 1 1 1 1 1
18 2 172165-46600 LINK, PEDAL 1 1 1 1 1 1
19 3 172141-41360 BUSH 1415 2 2 2 2 2 2
21 2 933110-54100 PIN 4.75X14 1 1 1 1 1 1
22 2 22137-080000 WASHER, 8 2 2 2 2 2 2
23 2 22137-100000 WASHER, 10 2 2 2 2 2 2
24 2 22351-040032 PIN, SPRING 4.0X32 1 1 1 1 1 1
25 2 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
26 2 24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
27 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
28 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
29 2 933168-28480 WASHER, 20X9X3.2 1 1 1 1 1 1
30 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2

2 2 2 2 2 2 2

2 1 1 1 1 1 1

2 2 2 2 2 2 2

2 2 2 2 2 2 2

2 2 2 2 2 2 2

w
a1

26716-080002 NUT, M8

Remarks
(1)INC FIG.39.REF.NO.2-35 &
FIG.84.REF.NO.1-18. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Fig.40. FRAME & TURNING BEARING (8-B50.28 CRF (0)=85028 RIS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Yo0K3462 A _(B) (©) O () (7
1 1 172423-50100 FRAME ASSY, LOWER 1 1 1 1 1 1
Ei 4 0 IL—L&EEERPU Y 2 1 172141-50890 GROMMET 2 2 2 2 2 2
g FRAME & TURNING BEARING 3 1 172423-50810  GUARD, CRAWLER 4 4 4 4 4 4
- 4 1 22217-160000 WASHER, SPRING 16 12 12 12 12 12 12 1
SohmaASHR . 5 1 26116-160352  BOLT, M16X 35 PLATED 12 12 12 12 12 12
25 6 1 172165-53300-2 WEIGHT, COUNTER 1 1 1 1 1 1
2¢?® \ 28 7 1 172165-53360-2 WEIGHT, COUNTER 1 1 1 1 1 1
> 8 1 172165-53410-2 WEIGHT ASSY, CENTER 11 1 1 1 1
9 1 172151-53430 GROMMET, 34 1 11 11 11 1 o1
10 1 172165-53500 WASHER 1 11 1 1 1 1n
1 1 22217-160000 WASHER, SPRING 16 1 11 1 1 1 1n
12 1 172165-53490  BOLT M16X 40 6 6 6 6 6 6
13 1 172165-53480  BOLT M16X 60 5 5 5 5 5 5§
14 1 172165-53450-2 WEIGHT, SIDE 11 1 1 1 1
15 1 172426-54100 FRAME,TURNING 11 1 1
16 1 172165-53460-2 WEIGHT, SIDE 11 1 1 1 1
17 1 172162-57650  BOLT M16X90 20 20 20 20 20 20
18 1 172124-57602  BEARING, TURNING 11 1 1 1 1
19 2 17212457620  SEAL, TURNING 11 1 1 1 1
20 2 17212457630  SEAL, TURNING 11 1 1 1 1
21 1 172124-57610  BOLT M16X80 20 20 20 20 20 20
22 1 17212257620  PARALLEL PIN 13X36 4 4 4 4 4 4
23 1 172437-54100 FRAME,TURNING 1 1 1 1 2
24 1 194145-04810  WASHER 10 2 2 2 2 2
25 1 172165-05300 BOX, TOOL 1 1 1 1 2
26 1 172165-79800  RUBBER 150 1 1 1 1 2
27 1 22137-100000  WASHER, 10 2 2 2 2 2
28 1 26013-100202  BOLT, M10X 20 2 2 2 2 2
29 1 26716-100002  NUT, M10 2 2 2 2 2
Remarks
(1)STEEL CRAWLER SPEC.
(2)COOLER & AS SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.41. FRAME COVER(CABIN)

Y0OK3462

Fig.4

2L=LH= (FvEY)
FRAME COVER (CABIN)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

Remarks
(1)COOLER SPEC.

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172732-11510 GROMMET 1 1 1
2 1 172165-61190-4 COVER 1 1
2A 1 172165-61190-3 COVER 1
3 1 172165-61290 COVER 1 1 1
4 1 172423-61520 COVER, TRAVEL 1 1 1
5 1 172165-61300-1 COVER 1 1
5A 1 172165-61300-3 COVER 1
6 1 172423-61510 COVER, TRAVEL 1 1 1
7 1 172165-61310-1 COVER 1 1
7A 1 172165-61310-3 COVER 1
8 1 172165-61320-1 COVER 1 1
8A 1 172165-61320-3 COVER 1
9 1 172165-61330-1 COVER 1 1
9A 1 172165-61330-3 COVER 1
10 1 172165-61340-1 COVER 1 1
10A 1 172165-61340-3 COVER 1
11 1 172426-61350 COVER, LAMP 1 1
11A 1 172426-61350-1 COVER, LAMP 1
12 1 172165-61420-1 COVER 1 1
12A 1 172165-61420-3 COVER 1
13 1 172147-61450-2 COVER 1 1
13-1 1 172445-61260-1 COVER 1 1 1
(A=M/#61068) (B=M/#61068)
14 1 172165-61450-4 COVER ASSY 1 1
14A 1 172165-61450-3 COVER ASSY 1
15 1 172426-61500 COVER, MOTOR 1 1 1
16 1 172165-61540 COVER, MOTOR 1 1 1
17 1 172165-61620 RUBBER 1 1 1
18 1 172428-61650 COVER 1 1 1
19 1 172165-61660-1 COVER 1 1
19A 1 172165-61660-3 COVER 1
20 1 172165-61701 COVER, LINK 1 1 1
21 1 172165-61720 RUBBER 1 1 1
22 1 172165-61740-4 COVER 1 1
22A 1 172165-61740-3 COVER 1
23 1 172165-61780-4 BRACKET ASSY 1 1
23A 1 172165-61780-3 BRACKET 1
24 1 172186-81930 PLUG 5 5
25 1 172519-63240  BOLT 1 1 1
26 1 172519-63240 BOLT 4 4 4
27 1 172519-63240 BOLT 4 4 4
28 1 22137-100000  WASHER, 10 5 5 5
29 1 22137-100000 WASHER, 10 17 17 17
30 1 22217-100000 WASHER, SPRING 10 5 5 5
31 1 22217-100000  WASHER, SPRING 10 32 32 32
32 1 22217-100000 WASHER, SPRING 10 10 10 10
33 1 22217-120000 WASHER, SPRING 12 6 6
33-1 1 22217-120000 WASHER, SPRING 12 4 4 4
(A=M/#61068) (B=M/#61068)
34 1 22217-140000 WASHER, SPRING 14 2 2 2
35 1 26013-080162 BOLT, M8X 16 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.41. FRAME COVER(CABIN)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty R
Y00K3462 A (B (©) O (E ¢
36 1 26013-100202  BOLT, M10X 20 2 2 2
. 4 2—=Lh— (FvEV) 37 1 26013-100202  BOLT, M10X 20 2 2 2
Fig. FRAME COVER (CABIN) 38 1 26106-100162  BOLT, M10X 16 PLATED 4 4 4
24 39 1 26116-100162  BOLT, M10X 16 PLATED 3 3 3
40 1 26116-100202  BOLT, M10X 20 PLATED 29 29 29
41 1 26116-100202  BOLT, M10X 20 PLATED 10 10 10
42 1 26116-100352  BOLT, M10X 35 PLATED 5 5 5
43 1 26116-120252  BOLT, M12X 25 PLATED 6 6
431 1 26116-120302  BOLT, M12X 30 PLATED 4 4 4
(A=M/#61068) (B=M/#61068)
44 1 26116-140352  BOLT, M14X 35 PLATED 2 2 2
45 1 172162-61500  TRIM 4 4 4
(A=M/#61068) (B=M/#61068)
46 1 22157-120000 WASHER, 12 4 4 4
(A=M/#61068) (B=M/#61068)
47 1 17216561801 PLUG 5
48 1 172165-61550 COVER, MOTOR 101 1
49 1 172165-61890 COVER ASSY 11 1
51 2  172165-61930 SPONGE 11 1

Remarks

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)COOLER SPEC. Yes Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.42. FRAME COVER(CANOPY)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description |
Y00K3462 (C) (D) (B) (A
1 1 194145-04810 WASHER 10 3 3 3
4 2 TL—LAI— (x4 /E) 2 1 172165-61100-4 COVER 1
Fig. FRAME COVER (CANOPY) 3 1 172165-61190-4 COVER 11
3A 1 172165-61190-3 COVER 1
25 [As. v/ Croih AR 4 1 172165-61290 COVER 1 1 1
(44 AS.CANOPY RES SPEC. SIDE LEVER SPEC. 5 1 172423-61520 COVER, TRAVEL 1 1 1
e 6 1 17216561300-1 COVER 1 1
- e 6A 1 172165-61300-3 COVER 1
48 f 7 1  172423-61510 COVER, TRAVEL 1 1 1
8 1 172165-61310-1 COVER 1 1
8A 1 172165-61310-3 COVER 1
9 1 172165-61320-1 COVER 1 1
/ 14 9A 1 172165-61320-3 COVER 1
10 1 172165-61330-1 COVER 1 1
— 10A 1 172165-61330-3 COVER 1
W camort s ot 11 1 172165-61340-1 COVER 1 1
11A 1 172165-61340-3 COVER 1
12 1  172426-61350 COVER, LAMP 1 1
12A 1 172426-61350-1 COVER, LAMP 1
13 1 172165-61381-1 COVER 1 1
13A 1 172165-61381 COVER 1
14 1 172165-61820-4 COVER 1
14A 1 172165-61820-3 COVER 1
15 1 172147-61450-2 COVER 1 1
15-1 1 172445-61260-1 COVER 1 1 1 S
(C=M/#61068) (D=M/#61068)
16 1 172165-61450-4 COVER ASSY 1 1
16A 1 172165-61450-3 COVER ASSY 1
17 1 172165-61480-2 COVER, TANK 1 1
17A 1 172165-61480 COVER, TANK 1
18 1 172426-61500 COVER, MOTOR 1 1 1
19 1 172165-61540 COVER, MOTOR 1 1 1
20 1 172428-61600 COVER 1 1 1
21 1 172165-61620 RUBBER 1 1 1
22 1 172165-61660-1 COVER 1 1
22A 1 172165-61660-3 COVER 1
23 1 172165-61701 COVER, LINK 1 1 1
24 1 172165-61720 RUBBER 1 1 1
25 1 172186-81930 PLUG 7 7 7
25-1 1 172165-61801 PLUG 7 S
(F=M/#61124)
26 1  172519-63240 BOLT 4 4 4
27 1 172519-63240 BOLT 4 4 4
28 1 22137-100000 WASHER, 10 7 7 7
29 1 22137-100000 WASHER, 10 17 17 17
30 1 22137-100000 WASHER, 10 4 4 4
31 1 22217-100000 WASHER, SPRING 10 10 10 10
32 1 22217-100000 WASHER, SPRING 10 32 32 32
33 1 22217-100000 WASHER, SPRING 10 4 4 4
34 1 22217-100000 WASHER, SPRING 10 10 10 10
35 1 22217-120000 WASHER, SPRING 12 6 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.42. FRAME COVER(CANOPY) (555055 RS Bbs0 2BCAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 (A) (B) (C) (D) (E) )
351 1 22217-120000 WASHER, SPRING 12 4 4 4 K
4 2 TU—LBN— (F+/E) (C=M/#61068) (D=M/#61068)
Fig. FRAME COVER (CANOPY) 36 1 26013-080162  BOLT, M8X 16 2 2 2
37 1 26013-100202  BOLT, M10X 20 2 2 2
25 |AS. £+ / 2+t KL/ — 38 1 26013-100202 BOLT, M10X 20 2 2 2
‘g “ AS.CANOPY RES SPEC. SIDE LEVER SPEC. 39 1  26106-100162  BOLT, M10X 16 PLATED 4 4 4
e 40 1 26116100162  BOLT, M10X 16 PLATED 3 3 3
u— g 41 1 26116-100202  BOLT, M10X 20 PLATED 29 29 29
48 j ' 42 1 26116-100202  BOLT, M10X 20 PLATED 4 4 4
43 1 26116-100202  BOLT, M10X 20 PLATED 10 10 10
44 1 26116-100352  BOLT, M10X 35 PLATED 10 10 10
45 1 26116-120252  BOLT, M12X 25 PLATED 6 6
/ M 451 1 26116-120302  BOLT, M12X 30 PLATED 4 4 4 s
(C=M/#61068) (D=M/#61068)
___ 46 1 17216261500 TRIM 4 4 4
,‘\\S%Aﬁo‘;{ tﬂg;/s%‘é‘o (C=M/#61068) (D=M/#61068)
47 1 22157-120000 WASHER, 12 4 4 4
(C=M/#61068) (D=M/#61068)
48 1 172437-61421 COVER 1
49 1 172437-61821 COVER 1
50 1 172437-61520  RUBBER 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.43. SEAT & SEAT MOUNT(FRONT LEVER) E‘B\gzggg_gg gggg Egzggg_ggc;gfs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
Y00K3462 No. Lev. Parts No. Description e (C)Q t)zD) © © |
. . 1 1 17221261230  FASTENER, DIAL 1 1
. 43 Y=h&Y=RYUIN (TOYNLI-) 2 1 172165-64401  MOUNT, SEAT 1 1
Fig. SEAT & SEAT MOUNT (FRONT LEVER) 3 1 172165-64601  COVER ASSY, MOUNT 1 1
4 1 172165-64691  PLATE, SEAT 1 1
COUNTRY [JP [AS |EX %HS:“JN 0. } gfi;kgﬁé/N 0. 140628883%7, 5 1 172165-63660 CAP 1 1
Agf&{oﬁ Ol—|— “ ne- 6 1 22217-080000 WASHER, SPRING 8 4 4
7 1  26013-100202  BOLT, M10X 20 4 4
8 1 26013-100202  BOLT, M10X 20 4 4
9 1 26577-050122  SCREW, M5X12 2 2
10 1 26716-050002  NUT, M5 2 2
11 1 26716-080002  NUT, M8 4 4
12 1 933110-58500 GROMMET, 50 1 1
13 1  172162-64200  SEAT ASSY, OPERATOR 1 1
14 2 172162-64210  CUSHION ASSY 1 1
15 2 17216264220  CHSHION ASSY, BACK 1 1
16 2 172162-64230  CHSHION ASSY, BACK 1 1
17 2 17216264240  PANEL,BACK 1 1
18 3 17216264320 TRIM 1 1
19 3 172162-64330 RUBBER B,EDGE 1 1
20 2 172162-64250  BRACKET L,SIDE 1 1
21 2 172162-64260  BRACKET R,SIDE 1 1
22 2 172162-64270  ADJUSTER 1 1
23 2 172162-64280  ADJUSTER 1 1
26 2 172162-64310  SCREW, M5X10 3 3
27 2 26013-080202  BOLT, M8X 20 8 8
28 2 26022-080162 SCREW, M8X16 4 4
29 1 22137-080000 WASHER, 8 6 6
30 1 22217-080000 WASHER, SPRING 8 4 4
31 1 26716-080002  NUT, M8 2 2
32 1 172111-16890  GROMMET, 9 3 3
33 1 17231217260 GROMMET 1 1
34 1 172165-63201  PANEL, INST 1 1
35 1 172519-63240  BOLT 10 10
36 1 172165-63250  PANEL(L), INSTRUMENT 1 1
37 1 17216563280 COVER, PANEL 1 1
38 1 172165-64770  NUT, CAP M8 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.44. SEAT & SEAT MOUNT(FRONT LEVER)(COOLER SPEC.) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 A B © © E

1 1 17216564190  PLATE 1
. 44 Y=h&Y=NYOUN (DOVKLA=) (9-5t) 2 1 17216564200 1
Fig. SEAT & SEAT MOUNT (FRONT LEVER) (COOLER SPEC.) 8 1 17216564260  PLATE, SEAT 1
4 1 22217-080000 WASHER, SPRING 8 4
COUNTRY[JP TAS[EX BHUNoO. 11/ RHLNo. 1245268837, 5 1 26013-100202  BOLT, M10X 20 4
i o) oy Ilinc.12 ~ 26 6 1 26013-100202  BOLT, M10X 20 2
1 7 1 26013-100302  BOLT, M10X 30 2
8 1 26013-100302  BOLT, M10X 30 2
9 1 26716-080002  NUT, M8 4
10 1 933110-58500 GROMMET, 50 1
11 1 172165-64010  SEATASSY, OPERATOR 1
12 2 172162-64210 _ CUSHION ASSY 1
13 2 17216264220  CHSHION ASSY, BACK 1
14 2 17216264230  CHSHION ASSY, BACK 1
15 2 172162-64240 _ PANEL,BACK 1
16 3 17216264320 TRIM 1
17 3 172162-64330 RUBBER B,EDGE 1
18 2 172162-64250  BRACKET L,SIDE 1
19 2 172162-64260 BRACKET R,SIDE 1
20 2 172165-64020 ADJUSTER, SLIDE 1
21 2 172165-64030 ADJUSTER, SLIDE 1
24 2 172162:64310  SCREW, M5X10 3
25 2 26013-080202  BOLT, M8X 20 8
26 2 26022-080162 _ SCREW, M8X16 4
27 1 17211116890  GROMMET, 9 3
28 1 17231217260 GROMMET 1
29 1 17216563201 _ PANEL,INST 1
30 1 172519-63240  BOLT 10
31 1 17216563250  PANEL(L), INSTRUMENT 1
32 1 17216563280 _ COVER, PANEL 1
33 1 17216563660 CAP 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.45. SEAT & SEAT MOUNT(SIDE LEVER) gg;:ggg_gg gg;‘;gg gggzggg_ggg’(gfs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
00K3462 No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
N 1 1 172212-61230  FASTENER, DIAL 1 1
) 4 5 I—=h&Y—=KVIUN (AR /=) 2 1 17216264200  SEAT ASSY, OPERATOR 1 1
Fig. SEAT & SEAT MOUNT (SIDE LEVER) 3 2 172162-64210  CUSHION ASSY 1 1
4 2 172162-64220  CHSHION ASSY, BACK 1 1
COUNTRY[JP [ASTEX RHUNo. 2l RHUNo. 3451 78ABET. 5 2 172162-64230  CHSHION ASSY, BACK 1 1
ML Ol—1 O 2" ne.s ~ 17 6 2 17216264240  PANEL,BACK 1 1
7 3 172162-64320 TRIM 1 1
8 3 172162-64330 RUBBER B,EDGE 1 1
9 2 172162-64250  BRACKET L,SIDE 1 1
10 2 172162-64260 BRACKET R,SIDE 1 1
1 2 172162-64270  ADJUSTER 1 1
12 2 172162-64280  ADJUSTER 1 1
15 2 172162-64310  SCREW, M5X10 3 3
16 2 26013-080202  BOLT, M8X 20 8 8
17 2 26022080162  SCREW, M8X16 4 4
18 1 172165-64691  PLATE, SEAT 1 1
19 1 172165-64801  MOUNT, SEAT 1 1
20 1 172165-64601  COVER ASSY, MOUNT 1 1
21 1 22137-080000 WASHER, 8 6 6
22 1 22217-080000 WASHER, SPRING 8 4 4
23 1 22217-080000 WASHER, SPRING 8 4 4
24 1 172165-63660 CAP 1 1
25 1 26013-100202  BOLT, M10X 20 4 4
26 1 26013-100202  BOLT, M10X 20 4 4
27 1 26577050122  SCREW, M5X12 2 2
28 1 26716050002  NUT, M5 2 2
29 1 26716-080002  NUT, M8 2 2
30 1 26716080002  NUT, M8 4 4
31 1 194300-21460 CAP, RUBBER 25 1 1
32 1 172519-63240  BOLT 16 16
33 1 172165-63501  PANEL(R),INST(SI 1 1
34 1 172165-63550  PANEL(L), INSTRUMENT 1 1
35 1 172165-63600  COVER, PANEL 1 1
36 1 172165-63620 COVER, PANEL 1 1
37 1 172165-63650 PLUG 10,HOLE 3 3
38 1 22137-040000  WASHER, 4 4 4
39 1 26716-040002  NUT, M4 4 4
40 1 172165-64770  NUT, CAP M8 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.46. SEAT & SEAT MOUNT(SIDE LEVER)(COOLER SPEC.) gg;:ggg_gg gg:;gg gggzggg_ggggfs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lew. Parts No. Description Qty |
Yook3462 P @ (B © O € F

« < . - 1 1 172165-64010  SEAT ASSY, OPERATOR 1
] 46 Y=h&Y=NYUUN (BARL/=) (D-SHK) 2 2 172162-64210  CUSHION ASSY 1
SGOTRY[JP [AS TEX BHUNo, 112, BEUNo. 275 | 5&8BET. e 5 iraieoay oAnEL G BACK :
LI O — 11— ]" ne.2 6 3 17216264320 TRIM 1
7 3 172162-64330 RUBBER B,EDGE 1
8 2 172162-64250  BRACKET L,SIDE 1
9 2 172162-64260  BRACKET R,SIDE 1
10 2 172165-64020 ADJUSTER, SLIDE 1
11 2 172165-64030  ADJUSTER, SLIDE 1
14 2 172162-64310  SCREW, M5X10 3
15 2 26013-080202  BOLT, M8X 20 8
16 2 26022-080162 SCREW, M8X16 4
17 1 172165-64260  PLATE, SEAT 1
18 1 172165-64100 MOUNT, SEAT 1
19 1 172165-64190  PLATE 1
20 1 22217-080000 WASHER, SPRING 8 4
21 1 26013-100202  BOLT, M10X 20 2
22 1 26013-100302  BOLT, M10X 30 2
23 1 26013-100302  BOLT, M10X 30 2
24 1 26716-080002  NUT, M8 4
25 1 194300-21460 CAP, RUBBER 25 1
26 1 172519-63240  BOLT 16
27 1 17216563501  PANEL(R),INST(SI 1
28 1 172165-63550  PANEL(L), INSTRUMENT 1
29 1 172165-63600 COVER, PANEL 1
30 1 17216563620 COVER, PANEL 1
31 1 172165-63650 PLUG 10,HOLE 3
32 1 22137-040000 WASHER, 4 4
33 1 26716-040002  NUT, M4 4
34 1 17216563660 CAP 1
35 1 26013-100202  BOLT, M10X 20 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.47. SEAT MOUNT & STEP(AS) (555055 RS Bbs0 2BCAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 (A B € O () @
1 1 172165-62100 STEP 1 1
4 7 I-RNYIUNEATYT (AS) 2 1 172165-62150-3 STEP 101
Fig. SEAT MOUNT & STEP (AS) 3 1 172165-62191  MAT, FLOOR 11
4 1 17216562300 STEP 11
COUNTRY[JP [ASTEX 5 1 172428-62600 STEP 11
weLl T T~ 6 1 172165-62800 GROMMET 11
CATION 7 1 22417-320200  PIN, COTTER 3.2X20 2 2
8 1 26013-100202  BOLT, M10X 20 77
9 1 26013-100202  BOLT, M10X 20 3 3
10 1 26013-100202  BOLT, M10X 20 9 9
11 1 26013-100202  BOLT, M10X 20 6 6
12 1 172142-62300  WING BOLT M10X15 2 2
13 1  172165-64302 MOUNT AASSY,SEAT EP 1 1
14 1 17216564360 MOUNT B COMP.,EP 1 1
15 1 172165-64390  MOUNT 11
16 1 26013-080202  BOLT, M8X 20 4 4
17 1  26013-080552  BOLT, M8X 55 4 4
18 1 26013-100202  BOLT, M10X 20 4 4
19 1 172519-63240 BOLT 16 16
20 1 172165-63600 COVER, PANEL 101
21 1 172165-63620  COVER, PANEL 11
22 1 172165-63700  PANEL(R),INST(EP 11
23 1 172165-63720  PANEL(L),INST(ER 1 1
24 1 22137-040000 WASHER, 4 4 4
25 1  26716-040002  NUT, M4 4 4
26 1 172122-17190  CLIP, TREE 4
27 1 172157-54850 GROMMET, 18 1
28 1 17215162240 GROMMET 2
29 1 172165-68250 PLUG,RUBBER 1
30 1 172165-62630 RUBBER 90,EDGE 11
31 1 172122-17190  CLIP, TREE 5

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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] (A)=B50-28 C(R)F (D)=B50-2B P(R)S
F|g 48. STEP (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

Vo0K3a62 No. Lew. Parts No. Description Qty |

®wW B € O E @

4 8 27y 1 1 172122-17190  CLIP, TREE 5 5
Fig. STEP 2 1 172122-17190  CLIP, TREE 4 4
3 1  172165-62100  STEP 1 1 1 1
4 1 172165-62110-1 STEP 11 1 1
5 1 172165-62191  MAT, FLOOR 11 1 1
6 1 172428-62200  STEP 1 1
7 1 172151-62240 GROMMET 2 2
8 1 172165-62300  STEP 11 1 1
9 1 172165-62800 GROMMET 101 1 1
Lt 10 1 172165-62810 GROMMET, 10 2 2
S10E LEVER SPEC. 17 u 1 22417-320200  PIN, COTTER 3.2X20 11 1 1
AT JE RS TEY TP ETEE s 12 1 26013-100202  BOLT, M10X 20 77 7 7
WL T RE AT I 13 1 26013-100202  BOLT, M10X 20 3 3 3 3
CATLON 4 T4 I FF T T 14 1 26013-100202  BOLT, M10X 20 9 9 9 9
4-WAY MULT| CHANGE SPEC.
28 15 1  26013-100202  BOLT, M10X 20 6 6 6 6
29%25 16 1 172142-62300  WING BOLT M10X15 1 1 1 1
27 17 1 172428-62600  STEP 1 1
18 1 172157-54850  GROMMET, 18 11
26 19 1 17216568250 PLUG,RUBBER 101
20 1 17216562830 GROMMET 1 1
21 1 17216562630 _ RUBBER 90,EDGE 1 1
22 1 17216562800 GROMMET 2 2 1
23 1 172165-62810 GROMMET, 10 1 1 1
24 1  172165-62150-1 STEP 101 1 1 2
25 1 194145-04810 WASHER 10 1 1 1 1 3
26 1 172165-62341  COVER, ROTARY MULTI 11 1 1 3
27 1 172165-62380  COVER, ROTARY MULTI 11 1 1 3
28 1 26013-100162  BOLT, M10X 16 1 1 1 1 3
29 1 26647-100152  BOLT, WING M10X15 1 1 1 1 3
30 1 172142-62300  WING BOLT M10X15 2 2 2 2 2
31 1 22417-320200  PIN, COTTER 3.2X20 2 2 2 2 2

Remarks
(1)ONE TOUCH DECEL SPEC.
(2)P.T.0.SPEC.

(3)2-WAY MULTI CHANGE SPEC. &
4-WAY MULTI CHANGE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.49. STEP(COOLER SPEC.) (or-p20.28 (s o202BC(oRs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lev. Parts No. Description ® @ (C)QI{D) ©® © |
1 1 172165-62100 STEP 1 1
) 49 ATYT (9—=5{8) 2 1 172165-62660-1 STEP 11
Fig. STEP (COOLER SPEC.) 3 1 172165-62191  MAT, FLOOR 11
4 1 172426-62400 STEP 1
COUNTRY [JP 1 AS | EX 5 1 172165-62630 RUBBER 90,EDGE 1
A o O — | — 6 1 172165-62300  STEP 11
7 1 172165-62800 GROMMET 11
8 1 172165-62810 GROMMET, 10 2
9 1 22417-320200  PIN, COTTER 3.2X20 11
10 1 26013-100202  BOLT, M10X 20 77
11 1 26013-100202  BOLT, M10X 20 3 3
g 12 1 26013-100202  BOLT, M10X 20 9 9
) 13 1 26013-100202  BOLT, M10X 20 4 a4
o s S 15 14 1 172142-62300  WING BOLT M10X15 11
15 1 172426-62450  STEP 1
16 1 172165-62830 GROMMET 1
17 1 22217-120000 WASHER, SPRING 12 101
18 1 26116-120252  BOLT, M12X 25 PLATED 11
19 1 26716-120002  NUT, M12 101

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .50. BONNET EB;:BSO-ZB CER;S EE;:BSO-ZBC(E?)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
1 1  26116-100202  BOLT, M10X 20 PLATED 6 6 6 6 6 6
. 5 IVEZ I 2 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
Fig. BONNET 3 1 22217-100000 WASHER, SPRING 10 5 5 5 5 5 5
4 1 26116-100202  BOLT, M10X 20 PLATED 3 3 3 3 3 3
5 1 194145-04810  WASHER 10 4 4 4 4 4 4
6 1 194145-04810  WASHER 10 12 12 12 12 12 12
7 1 172165-65100-1 BONNETAEV 1 1 1 1
7A 1 172165-65100-3 BONNETA, EV 1 1
8 1 172734-65260  PIN, BONNET LEVER 1 1 1 1 1 1
9 1 172734-65270  SPRING, CATCH 1 1 1 1 1 1
10 1 172165-65300-2 BONNET B ASSY(EV 1 1 1 1
10A 1 172165-65300 BONNET B CMP(EV 1 1
11 1 172124-65450 LEVER, LOCK 1 1 1 1 1 1
12 1 172126-65460 HOOK 1 1 1 1 1 1
13 1  172124-65480 CATCHER 1 1 1 1 1 1
14 1 172124-65490  PLATE,CATCH 1 1 1 1 1 1
15 1 172165-65850 COVERASSY 1 1 1 1 1 1
16 1 172126-65500  KEY ASSY, CYLINDER 1 1 1 1 1 1
17 2 172126-65571  WASHER LOCK 1 1 1 1 1 1
18 2 26347-100002  NUT, M10 1 1 1 1 1 1
19 1 172165-65500-2 BONNET CLASSY 1 1 1 1
19A 1 172165-65500 BONNET CL CMP(EV 1 1
20 1 172165-65700-2 BONNET CRASSY 1 1 1 1
20A 1 172165-65700 BONNET CR CMP(EV 1 1
21 1 17216565900  SPRING, GAS 1 1 1 1 1 1
22 1 172519-63240 BOLT 4 4 4 4 4 4
23 1 22117-080000 WASHER, 8 2 2 2 2 2 2
24 1 22137-100000 WASHER, 10 2 2 2 2 2 2
25 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2
26 1 22217-100000 WASHER, SPRING 10 6 6 6 6 6 6
27 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2
28 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2 2
29 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2 2
30 1  26013-100252  BOLT, M10X 25 4 4 4 4 4 4
31 1 26013-100252  BOLT, M10X 25 12 12 12 12 12 12
32 1 26013-120352  BOLT, M12X 35 5 5 5 5 5 5
33 1 26116-080202  BOLT, M8X 20 PLATED 2 2 2 2 2 2
34 1 26116-100202  BOLT, M10X 20 PLATED 2 2 2 2 2 2
35 1 93315202900 WASHER 2 2 2 2 2 2
36 1 172165-66100-2 PARTITION ASSY 1 1 1 1 1 1
37 1 172165-66140-2 PARTITION ASSY 1 1 1 1 1 1
38 1 172165-66301-2 DUCT ASSY 1 1 1 1 1 1
39 1  172165-66341-2 DUCT ASSY 1 1 1 1 1 1
40 1 26013-100352  BOLT, M10X 35 1 1 1 1 1 1
41 1 172165-66640-2 BASE CMP 1 1 1 1 1 1
42 1 172165-66520-2 DUCT 1 1 1 1 1 1
43 1 26116-080202  BOLT, M8X 20 PLATED 4 4 4 4 4 4
44 1 26116-080202  BOLT, M8X 20 PLATED 2 2 2 2 2 2
45 1 22137-100000 WASHER, 10 3 3 3 3 3 3
46 1 26116-100202  BOLT, M10X 20 PLATED 5 5 5 5 5 §
47 1 22137-100000 WASHER, 10 8 8 8 8 8 8

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .50. BONNET EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |

48 1 22157-080000 WASHER, 8 4 4 4 4 4 4

. 5 IVEZ I 49 1 22157-080000 WASHER, 8 2 2 2 2 2 2

Fig. BONNET 50 1 22217-080000 WASHER, SPRING 8 4 4 4 4 4 4

51 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.51. CABIN
Y00K3462
RHUNo. 11,
line.2 ~

rie. T &b

RHUNo. 2451 2088H£Y.,
120

REFER TO Fig.53

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 772165-68401-4 CABIN ASSY 1 1
1A 1 772165-68401 CABIN ASSY 1
2 2 194080-01121 KNOB 8X17X30 4 4 4
3 2 172725-23050 SPRING, RETURN 1 1 1
4 2 194150-24270 CAP, SCREW 13.0 2 2 2
5 2 194145-04810 WASHER 10 3 3 3
6 2 172137-46210 SCREW 2 2 2
7 2 194273-47910 KNOB, LEVER 1 1 1
8 2 172141-53350 GROMMET, 26 1 1 1
9 2 194310-61610 GROMMET, 9 1 1 1
10 2 172165-67100 FRAME UNL ASSY,GLASS 1 1 1
11 2  172165-67170 FRAME UNR ASSY,GLASS 1 1 1
12 2 172165-67240 SPRING 4 4 4
13 2 172165-67250 SPRING 2 2 2
14 2 172165-67350 SEAL 1 1 1
15 2 22217-080000 WASHER, SPRING 8 3 3 3
16 2 172165-67370 TRIM 1 1 1
17 2  172137-68120 PIN 2 2 2
18 2 172165-68400-4 CABIN ASSY 1 1
18A 2 172165-68400 CABIN ASSY 1
19 2 172162-69050 LOCKASSY 1 1 1
20 2 172162-69071 HANGER, COAT 1 1 1
21 2 172165-69090 COVER 1 1 1
22 2  172165-69170 TRIM, ROOF 1 1 1
23 2 172165-69180 COLLAR, GLASS 2 2 2
24 2 172165-69200 STOPPER 2 2 2
25 2 172141-68270 CLIP, TREE 4 4 4
26 2 172165-69220 STOPPER 1 1 1
27 2 172165-69230 STOPPER 1 1 1
28 2 172165-69240 COVER 1 1 1
29 2 172165-69250 COVER 1 1 1
30 2 172165-69260 LEVER 1 1 1
31 3 172141-41360 BUSH 1415 1 1 1
33 2 172165-69290 BRACKET 1 1 1
34 2 172165-69320 FRAME UPL,GLASS 1 1 1
35 2 172165-69410 FRAME 1 1 1
36 2 172165-69500 ROLLER 35 4 4 4
37 2 172165-69510 ROLLER 4 4 4
38 2 172176-68210 CLIP, TREE 1 1 1
39 2 172165-69530 SPACER 6 6 6
40 2 172165-69540 FINISHER 1 1 1
41 2 172165-69550 SHAFT, ROLLER 4 4 4
42 2 172165-69560 SHAFT, ROLLER 2 2 2
43 2 172165-69570 SHAFT, ROLLER 2 2 2
44 2  172165-69581 GLASS 1 1 1
45 2 172165-69590 GLASS 1 1 1
46 2 172165-69600 ACRYL 1 1 1
47 2 172165-69610 GLASS 1 1 1
48 2 172165-69620 GLASS 1 1 1
49 2 172165-69630 GLASS 1 1 1
50 2 172137-69651 COLLAR, GLASS 10 10 10
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .51. CABIN EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |
: 51 2 172165-69661  SEAL, ROOF 1 1 1
. 5 1 vy 52 2 172165-69671  SEAL 101 1
Fig. CABIN 53 2 172165-69681  SEAL, CABIN 11 1
. 54 2 172165-69691  SEAL, CABIN 1 1 1
RllNo, 1@, RMLNo. 271512082227 55 2 172165-69720  SEAL, DOOR 11 1
56 2 172165-69731  SEAL 11 1
57 2 172165-69740 RUBBER, STOPPER 1 1 1
58 2 172162-69750  HANDLE 1 01 1
59 2 17216569750  RUBBER 11 1
60 2 172165-69760 RUBBER, STOPPER 1 1 1
61 2 172165-69770  RUBBER 1 1 1
62 2 172165-69780  CUSHION, RUBBER 11 1
63 2 172165-69790  CUSHION, RUBBER 1 1 1
64 2 172165-69800  CUSHION, RUBBER 2 2 2
65 2 17216569811  RUBBER 3 3 3
66 2 172165-69830  SEAL 1 1 1
67 2 172137-69840 SCREW 10 10 10
68 2 172165-69840  PACKING 11 1
69 2 172165-69850  PACKING 1 1 1
70 2 172165-69860  PACKING 101 1
71 2 172165-69870  PACKING 11 1
REFER TO Fig.§3 72 2 172165-69890  LATCH LASSY 2 2 2
73 2 172165-69960  LATCH R ASSY 2 2 2
74 2 172165-69980  GUARD 4 4 4
75 2 26577-080122  SCREW, M8X12 2 2 2
76 2 22137-060000 WASHER, 6 9 9 9
77 2 22137-080000  WASHER, 8 4 4 4
78 2 22137-100000 WASHER, 10 8 8 8
79 2 22137-100000  WASHER, 10 707 7
80 2 22137-100000  WASHER, 10 8 8 8
81 2 22137-140000 WASHER, 14 1 1 1
82 2 22157-060000 WASHER, 6 2 2 2
83 2 22157-080000  WASHER, 8 10 10 10
84 2 17216567380  SHIM 2 2 2
85 2 22217-100000  WASHER, SPRING 10 2 2 2
86 2 22217-100000  WASHER, SPRING 10 3 3 3
87 2 22217-140000 WASHER, SPRING 14 2 2 2
88 2 22417-400250  PIN, COTTER 4.0X25 1 1 1
89 2 22867-300080  SCREW, 3X 8 2 2 2
90 2 26013-080162  BOLT, M8X 16 4 4 4
91 2 26013-080252  BOLT, M8X 25 4 a4 4
92 2 26013-080302  BOLT, M8X 30 4 4 4
93 2 26013-100162  BOLT, M10X 16 5 5 5
94 2 26013-100202  BOLT, M10X 20 8 8 8
95 2 26013-100252  BOLT, M10X 25 77 7
9 2 26116-060122  BOLT, M6X 12 PLATED 8 8 8
97 2 26116-101002  BOLT, M10X100 PLATED 3 3 3
98 2 26450-080202  BOLT, M8X 20 8 8 8
99 2 26716-100002  NUT, M10 2 2 2
100 2 26757-080002  NUT, LOCK M8 3 3 3
101 2 26757-140002  NUT, LOCK M14 2 2 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.51. CABIN
Y00K3462
RHUNo. 11,
line.2 ~

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

rie. T &b

RHUNo. 2451 2088H£Y.,
120

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
102 2 172162-69060 STRIKER 1 1 1
103 2 172165-69490 PLATE 1 1 1
104 2 22137-100000 WASHER, 10 2 2 2
105 2 26013-100202 BOLT, M10X 20 2 2 2
106 2 172165-69521 SUSH ASSY 1 1 1
107 3 172165-67811 GLASS 1 1 1
108 3 172165-67821 GLASS 1 1 1
109 3 172165-67850 CHANNEL 1 1 1
110 3  172165-67860 STRIP, WEATHER 1 1 1
111 3 172162-69970 LOCK ASSY 2 2 2
112 2 172151-62240 GROMMET 4 4 4
113 2 172165-67500 SEAL 1 1 1
114 2 172165-69990 SHIM 2 2 2
115 2 172165-68280 COLLAR, GLASS 1 1 1
116 2 933171-17770 SHIM SET 2 2 2
120 2 26717-060002 NUT, M6 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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i (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.52. CABIN(COOLER SPEC)(J P) (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-28 P(R)F (F)=B50-2BP(R)AS

YOOK3462 No. Lew. Parts No. Description Qty I

A ® € O E ©

772165-68420-1 CABIN ASSY, COOLER
194080-01121 KNOB 8X17X30
172725-23050 SPRING, RETURN

. FrEY (9-3
Fi 0.5 CABIN (COOLER&@EC(.J)}?JP)

194150-24270 CAP, SCREW 13.0

RBHUNo. 11, Iﬂ%ﬂ_l;No. 20511 7TRRB2T, COUNTRY|JP |ASTEX

© 0O NOOOOMWNE

1 1 1
2 4 4
2 1 1
2 2 2
inc.2 ~ APPL] — O 2 194145-04810 WASHER 10 3 3
CATION — 2 172137-46210 SCREW 2 2
2 194273-47910 KNOB, LEVER 1 1
2 172141-53350 GROMMET, 26 1 1
2 194310-61610 GROMMET, 9 1 1
10 2 172165-67100 FRAME UNL ASSY,GLASS 1 1
11 2 172165-67170 FRAME UNR ASSY,GLASS 1 1
12 2 172165-67240 SPRING 4 4
13 2 172165-67250 SPRING 2 2
14 2 172165-67350 SEAL 1 1
15 2  22217-080000 WASHER, SPRING 8 3 3
16 2 172165-67650 TRIM 1 1
17 2 172137-68120 PIN 2 2
18 2 172165-68400-4 CABIN ASSY 1 1
19 2 172162-69050 LOCK ASSY 1 1
20 2 172162-69071 HANGER, COAT 1 1
21 2 172165-67600 COVER ASSY, COOLER 1 1
22 2 172165-69170 TRIM, ROOF 1 1
23 2 172165-69180 COLLAR, GLASS 2 2
24 2 172165-69200 STOPPER 2 2
25 2 172141-68270 CLIP, TREE 4 4
26 2 172165-69220 STOPPER 1 1
27 2 172165-69230 STOPPER 1 1
28 2 172165-69240 COVER 1 1
29 2 172165-69250 COVER 1 1
30 2  172165-69260 LEVER 1 1
31 3 172141-41360 BUSH 1415 1 1
33 2 172165-69290 BRACKET 1 1
34 2 172165-69320 FRAME UPL,GLASS 1 1
35 2 172165-69410 FRAME 1 1
36 2 172165-69500 ROLLER 35 4 4
37 2 172165-69510 ROLLER 4 4
38 2 172176-68210 CLIP, TREE 1 1
39 2 172165-69530 SPACER 6 6
40 2 172165-69540 FINISHER 1 1
41 2 172165-69550 SHAFT, ROLLER 4 4
42 2 172165-69560 SHAFT, ROLLER 2 2
43 2 172165-69570 SHAFT, ROLLER 2 2
44 2 172165-69581 GLASS 1 1
45 2 172165-69590 GLASS 1 1
46 2  172165-69600 ACRYL 1 1
47 2 172165-69610 GLASS 1 1
48 2 172165-69620 GLASS 1 1
49 2 172165-69630 GLASS 1 1
50 2 172137-69651 COLLAR, GLASS 10 10
51 2 172165-69661 SEAL, ROOF 1 1
52 2  172165-69671 SEAL 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.52. CABIN(COOLER SPEC.)(JP) ior-ai0 28 (06 Y -as0 satians
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lew. Parts No. Description Qty |
rooKasez P A ® © (@ © @

53 2 17216569681  SEAL, CABIN 1 1
. 5 FrEY (V-5ft§) (JP) 54 2 172165-69691  SEAL, CABIN 101
Fig. CABIN (COOLER SPEC.) (JP) 55 2 172165-69720  SEAL, DOOR 11
- 56 2 17216569731  SEAL 1 1
Et?kfg?é 11 ?—F}IJNO- 21511 TRABBET., iggﬂnz JP[AS[EX 57 2 172165-69740 RUBBER, STOPPER 11
oation] O |— | — 58 2 172162-69750  HANDLE 11
59 2 172165-69750  RUBBER 11
60 2 172165-69760 RUBBER, STOPPER 101
61 2 172165-69770 RUBBER 11
62 2 17216569780  CUSHION, RUBBER 11
63 2 172165-69790  CUSHION, RUBBER 101
64 2 172165-69800 CUSHION, RUBBER 2 2
65 2 172165-69811  RUBBER 3 3
66 2 172165-69830  SEAL 101
67 2 172137-69840 SCREW 10 10
68 2 172165-69840  PACKING 11
69 2 172165-69850 PACKING 11
70 2 172165-69860 PACKING 11
71 2 17216569870  PACKING 1 1
72 2 172165-69890  LATCH LASSY 2 2
73 2 172165-69960  LATCH RASSY 2 2
REFER TO Fig 53 74 2 17216569980  GUARD 4 4
75 2 26577-080122  SCREW, M8X12 2 2
76 2 22137-060000 WASHER, 6 9 9
77 2 22137-080000  WASHER, 8 4 4
78 2 22137100000 WASHER, 10 S
79 2 22137100000 WASHER, 10 7 7
80 2 22137-100000 WASHER, 10 8 8
8l 2 22137-140000 WASHER, 14 11
82 2 22157-060000 WASHER, 6 2 2
83 2 22157-080000 WASHER, 8 10 10
84 2 17216567380  SHIM 2 2
85 2 22217-100000 WASHER, SPRING 10 2 2
86 2 22217-100000  WASHER, SPRING 10 3 3
87 2 22217-140000 WASHER, SPRING 14 2 2
88 2 22417-400250  PIN, COTTER 4.0X25 11
89 2 22867-300080  SCREW, 3X 8 2 2
90 2 26013-080162  BOLT, M8X 16 4 4
91 2 26013-080252  BOLT, M8X 25 4 4
92 2 26013-080302  BOLT, M8X 30 4 4
93 2 26013-100162  BOLT, M10X 16 5 5
94 2 26013-100202  BOLT, M10X 20 8 8
95 2 26013100252  BOLT, M10X 25 7 7
96 2 26116060122  BOLT, M6X 12 PLATED R
97 2 26116-101002  BOLT, M10X100 PLATED 3 3
98 2 26450-080202  BOLT, M8X 20 8 8
99 2 26716-100002  NUT, M10 2 2
100 2 26757-080002  NUT, LOCK M8 3 3
101 2 26757-140002  NUT, LOCK M14 2 2
102 2 172162-69060  STRIKER 101
103 2 172165-69521  SUSH ASSY 11

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.52. CABIN(COOLER SPEC.)(JP)

YO0K3462

FrEY (V-5
CABIN (COOLgRtt?FZEé.J)P(\)JP)

Fig.s

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

RBHUNo. 11, IE%ﬁ_l;No. 20511 7TRRB2T,

COUNTRY

AS

EX

inc.2 ~

APPL] -
CATION

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
104 3 172165-67811 GLASS 1 1
105 3 172165-67821 GLASS 1 1
106 3 172165-67850 CHANNEL 1 1
107 3  172165-67860 STRIP, WEATHER 1 1
108 3 172162-69970 LOCK ASSY 2 2
109 2 172151-62240 GROMMET 4 4
110 2 172165-67500 SEAL 1 1
111 2 172165-69990 SHIM 2 2
112 2 172165-68280 COLLAR, GLASS 1 1
113 2 933171-17770 SHIM SET 2 2
117 2  26716-060002 NUT, M6 2 2
118 1 22217-080000 WASHER, SPRING 8 2 2
119 1 26116-080162 BOLT, M8X 16 PLATED 2 2
120 1 172119-68600 BAG ASSY 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.53. CABIN DOOR

YOO0K3462

. S RAPANA
FIQ-53 CABIN DOOR

REFER TO Fig.51,52

line.2 ~ 38

BHUNG. 1& RHLNo. 2#538ka#%T,

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 772165-69000-2 DOOR ASSY 1 1 1
2 2 172165-69000-2 DOOR ASSY 1 1 1
3 3 172137-69410-2 HINGE 2 2 2
5 4 172137-66650-2 HINGE 2 2 2
6 4 172122-69390  HINGE 2 2 2
7 2 26757-100002 NUT, LOCK M10 2 2 2
8 2 172165-69141  COVER, DOOR 1 1 1
9 2 172165-69190 RUBBER, STOPPER 2 2 2
10 2 172162-69460  KEY ASSY, CYLINDER 1 1 1
11 2 172162-69480 LOCKASSY 1 1 1
12 2 172162-69490 PIN 1 1 1
13 2 172162-69500  SPRING 1 1 1
14 2 172162-69510 HANDLE ASSY 1 1 1
15 2 172162-69520 COVER 1 1 1
16 2 172162-69530 ROD ASSY 1 1 1
17 2 22137-050000 WASHER, 5 8 8 8
18 2 172162-69550 HOOK 1 1 1
19 2 172122-69620  KNOB, DOOR 1 1 1
20 2 172165-69640  GLASS, DOOR 1 1 1
21 2 172165-69650 GLASS, DOOR 1 1 1
22 2 172165-69701 SEAL, DOOR 1 1 1
23 2 172165-69711 SEAL 1 1 1
24 2 172165-63650 PLUG 10,HOLE 5 5 5
25 2 22137-100000  WASHER, 10 4 4 4
26 2 22217-050000 WASHER, SPRING 5 8 8 8
27 2 22217-060000 WASHER, SPRING 6 8 8 8
28 2 26013-100252 BOLT, M10X 25 4 4 4
29 2 26557-060102  SCREW, M6X10 2 2 2
30 2 26557-060162 SCREW M 6X 16 7 7 7
31 2 26559-050162  SCREW, M5X16 8 8 8
32 2 26559-050202  SCREW, M5X20 4 4 4
33 2 22217-100000 WASHER, SPRING 10 2 2 2
34 2 26716-100002 NUT, M10 4 4 4
35 2 172162-69541 HANDLE,OUTER 1 1 1
36 2 172162-69590  PLATE, LOCK 1 1 1
37 2 26013-080202 BOLT, M8X 20 1 1 1
38 2 26716-080002 NUT, M8 1 1 1
39 1  933110-00301 KEY ASSY 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .54. CANOPY EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 A (B (© O B @
1 1 772165-68100-4 CANOPY ASSY 1 1
. 5 v /¢ 1A 1 772165-68100-3 CANOPY ASSY 1
Fig. CANOPY 2 2 172165-68100-4 POLE ASSY,CANOPY R 11
2A 2 172165-68100-3 POLE, CANOPY R 1
%Hﬁlﬁ r(‘:l °, 1R _?Hﬂb No. 205788537, 3 2 172165-68110-4 POLE ASSY,CANOPY L 101
3A 2 172165-68110-3 POLE, CANOPY L 1
4 2 172429-68300 ROOF,CANOPY 1 1
4A 2 172429-68300-1 ROOF,CANOPY 1
5 2 22217-140000 WASHER, SPRING 14 8 8 8
6 2 26013-120402  BOLT, M12X 40 6 6 6
7 2 172165-68180  BOLT, M14X 35 8 8 8
8 1 172165-68200-4 CANOPY ASSY, FRONT 11
8A 1 172165-68200-3 CANOPY ASSY, FRONT 1
9 1 26013-120352  BOLT, M12X 35 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.55. HYD.OIL PUMP & JOINT

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS

(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

. No. Lev. Parts No. Description Q'ty |
YooKase2 P A B © ©® E
. 1 1  172426-73200 PUMP ASSY 1 1 1 1 1 1
. 5 HERY T S ERF 2 2 17242573120  SEAL SET, PORT BLOCK 101 1 1 1 1
Fig. HYD.QIL PUMP & JOINT 3 3 172176-73471  O-RING 1 1 1 1 1 1
4 3 24315-000060 O-RING, 1BP6.0 2 2 2 2 2 2
5 3 24315-000080  O-RING, 1BP8.0 2 2 2 2 2 2
6 3 24315000110  O-RING, 1BP11.0 101 1 1 1 1
7 3 24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
8 3 24321-000850  O-RING, 1AG85.0 11 1 1 1 1
9 3 17242573260  GASKET 101 1 1 1 1
10 2 17242573130  PLATE KIT 1 1 1 1 1 1
11 2 17242573140  VALVE 11 1 1 1 1
12 2 172426-73210  SEAL SET, CASE 101 1 1 1 1
13 3 172176-73271  SEAL, OIL 1 1 1 1 1 1
14 3 24315000100 O-RING, 1BP10.0 3 3 3 3 3 3
15 3 24315000110  O-RING, 1BP11.0 2 2 2 2 2 2
16 3 24315000140 O-RING, 1BP14.0 3 3 3 3 3 3
17 3 24321-000500 O-RING, 1AG50.0 101 1 1 1 1
18 3 24321-000700  O-RING, 1AG70.0 2 2 2 2 2 2
19 2 172176-73250 PUMP, GEAR 1 1 1 1 1 1
—{ 20 2 172176-73830  CYLINDER BLOCK KIT 101 1 1 1 1
21 2 172176-73840  RETAINER KIT 101 1 1 1 1
22 2 17217673880 ROTOR ASSY,TROCHOID 1 1 1 1 1 1
23 1 26013-120352  BOLT, M12X 35 2 2 2 2 2 2
24 1 17214871102  COVER, FLYWHEEL 101 1 1 1 1
16— @®reas 25 1 26013-100252  BOLT, M10X 25 6 6 6 6 6 6
. } 26 1 26450-120402  BOLT, M12X 40 3 3 3 3 3 3
[ 14 27 1 17216571200 COUPLING 1 01 1 1 1 1
e ]
» G
4
1512

«®

(@0

15

+——13

©
?—Lr

20

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
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Fig.56. BOOM CYLINDER(CABIN) (or-p20.28 (s o202BC(oRs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 A (B) () O (B ¢
1 1 172165-72201-4 CYLINDER ASSY, BOOM 11
5 T—LYUVH (F+4EY) 1A 1 17216572201  CYLINDER ASSY, BOOM 1
Fig. BOOM CYL INDER (CABIN) 2 2 172165-72610-4 TUBE, BOOM 11
2A 2 17216572610  TUBE, BOOM 1
4 3 17216572300  PINBUSH 50X60 11 1
5 3 172165-81760  SEAL, DUST 50X60X4 2 2 2
6 2 17216572630  ROD W/BUSH, BOOM 11 1
8 3 172165-72300  PINBUSH 50X60 11 1
9 3 172165-81760  SEAL, DUST 50X60X4 2 2 2
X 10 2 172151-72220  HEAD 100 55 11 1
?’?g’;‘?é 113, BHUNo . 2553 3RABET. 11 3 172151-72240  BUSH 55 35, ROD 11 1
13 2 172165-72640 _ CYLINDER KIT, BOOM 11 1
14 3 172151-71810  SEAL SET, HEAD 11 1
21 3 933126:00500 RING 72, SPRING 11 1
22 3 17215172290 LOCK WASHER 11 1
23 3 22252-000800 RING, 80 11 1
24 3 17215171800  SEAL SET, PISTON 11 1
28 2 17215172330 CUSHION RING 62 11 1
20 2 17215172250  PISTON 100 11 1
30 2 17215172260  SPACER, 100X39X20.5 11 1
31 2 17215172270 NUT 11 1
32 2 933127-32001  PLUNGER 62, CUSHION 11 1
33 2 24764-020000  NIPPLE, GREASE R1/8 2 2 2
34 1 933147-03400  WASHER, BRAKE ARM 11 1
35 1 22217-100000 WASHER, SPRING 10 11 1
3 1 26116-100162  BOLT, M10X 16 PLATED 11 1
37 1 172165-72351-4 COVER, SLIDE 11
37A 1 17216572351 COVER, SLIDE
38 1 93316814170  SPRING 2 2 2
39 1 17216261770 _ GUIDE, SLIDE 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.57. BOOM CYLINDER(CANOPY)

Y0OK3462

BT Zhyuys e e
Fig. BOOM CYLINDER (CANOPY)

RBHUNo. 1t RHUNo. 2953382837,
linc.2 ~ 33

A}

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172165-72101-4 CYLINDER ASSY, BOOM 1 1
1A 1 172165-72201 CYLINDER ASSY, BOOM 1
2 2 172165-72650-4 TUBE, BOOM 1 1
2A 2 172165-72610 TUBE, BOOM 1
4 3 172165-72300 PINBUSH 50X60 1 1 1
5 3 172165-81760 SEAL, DUST 50X60X4 2 2 2
6 2  172165-72630 ROD W/BUSH, BOOM 1 1 1
8 3 172165-72300 PINBUSH 50X60 1 1 1
9 3 172165-81760 SEAL, DUST 50X60X4 2 2 2
10 2 172151-72220 HEAD 100 55 1 1 1
11 3 172151-72240 BUSH 55 35, ROD 1 1 1
13 2 172165-72640 CYLINDER KIT, BOOM 1 1 1
14 3  172151-71810 SEAL SET, HEAD 1 1 1
21 3 933126-00500 RING 72, SPRING 1 1 1
22 3 172151-72290 LOCK WASHER 1 1 1
23 3 22252-000800 RING, 80 1 1 1
24 3 172151-71800 SEAL SET, PISTON 1 1 1
28 2 172151-72330 CUSHION RING 62 1 1 1
29 2 172151-72250 PISTON 100 1 1 1
30 2 172151-72260 SPACER, 100X39X20.5 1 1 1
31 2 172151-72270 NUT 1 1 1
32 2 933127-32001 PLUNGER 62, CUSHION 1 1 1
33 2 24764-020000 NIPPLE, GREASE R1/8 2 2 2
34 1 933147-03400 WASHER, BRAKE ARM 1 1 1
35 1 22217-100000 WASHER, SPRING 10 1 1 1
36 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1
37 1 172165-72351-4 COVER, SLIDE 1 1
37A 1 172165-72351 COVER, SLIDE
38 1 933168-14170 SPRING 2 2 2
39 1 172162-61770 GUIDE, SLIDE 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .58. ARM CYLINDER EB;:BSO-ZB CER;S EE;:BSO-ZBC(E?)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
YOOK3462 A (B © O (B @
1 1 17242572200  CYLINDER ASSY, ARM 1 1 1 1
. 5 8 P—LyUH 1A 1 172425-72200-1 CYLINDER ASSY, ARM 11
Fig. ARM CYLINDER 2 2 172425-72210  TUBE, ARM 1 01 1 1
2A 2 172425-72210-1 TUBE, ARM 11
BHLNoO. 1. BHUNoO. 2453888557, 4 3 17215172501  BUSH 50X60 101 1 1 1 1
linc.2 ~ 38 5 3 172165-81760  SEAL, DUST 50X60X4 2 2 2 2 2 2
6 2 17242572240  HEAD 90 55 1 1 1 1 1 1
7 3 172151-72240  BUSH 55 35, ROD 101 1 1 1 1
9 2 17242572270 ROD, ARM 101 1 1 1 1
10 3 17215172591  BUSH 50X60 1 1 1 1 1 1
1 3 172165-81760  SEAL, DUST 50X60X4 2 2 2 2 2 2
12 2 17242572600  SEAL SET, PISTON 101 1 1 1 1
17 2 17242572500  SEAL SET, HEAD 1 1 1 1 1 1
24 2 17242572260  PISTON 90 36 101 1 1 1 1
25 2 17242572290  PLUNGER 59 1 01 1 1 1 1
25-1 2 172425-72291  PLUNGER, CUSHION 59 1 1 1 1 1 1 N
(A=M/#61143) (B=M/#61143) (C=M/#61143) (D=M/#61143) (E=M/#61143) (F=M/#61143)
26 2 17242572300  SPACER 1 01 1 1 1 1
27 2 17242572310  LING 59B 1 1 1 1 1 1
28 2 17242572330  CUSHION RING 101 1 1 1 1
29 2 17242372520  COLLAR, CUSHION 101 1 1 1 1
30 2 17242372530  SPACER 1 1 1 1 1 1
31 2 17242372540  STOPPER 2 2 2 2 2 2
32 2 17242372550  CIRCLIP 2 2 2 2 2 2
32-1 2 17242372550 CIRCLIP 1 1 1 1 1 1 K
(A=M/#61143) (B=M/#61143) (C=M/#61143) (D=M/#61143) (E=M/#61143) (F=M/#61143)
33 2 17215172580  NUT 1 01 1 1 1 1
34 2 17215172870  LOCK WASHER 90 1 01 1 1 1 1
35 2 22252000750  RING, 75 101 1 1 1 1
36 2 24761040000  NIPPLE, GREASE B 1 01 1 1 1 1
37 2 24761-050000  NIPPLE, GREASE C 1 1 1 1 1 1
38 2 933126-00500  RING 72, SPRING 101 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg-59- BUCKET CYLINDER EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00Kk3462 A B € O E ©
1 1 172176-72600  CYLINDER ASSY 1 1 1 1
5 Iy N4 1A 1 172176-72600-2 CYLINDER ASSY 1 1
Fig. BUCKET CYLINDER 2 2 172176-72610  TUBE, BUCKET 1 1 1 1
2A 2 172176-72610-2 TUBE, BUCKET 1 1
3 3 172165-72320  BUSH 45X40 1 1 1 1 1 1
%Hijkr;‘ 53 5 16 zﬂgubN 0. 20527k BHET, 4 3 172168-81410  SEAL, DUST 2 2 2 2 2 2
) 5 2 172176-72650  ROD,BUCKET(WHITE:14) 1 1 1 1 1 1
2 6 3 17215172670  BUSH 4550 1 1 1 1 1 1
7 3 172168-81410  SEAL, DUST 2 2 2 2 2 2
8 2 17215172710  HEAD 7550 1 1 1 1 1 1
9 3 17215172540  BUSH 50 35, ROD 1 1 1 1 1 1
11 2 172157-99420  CYLINDER KIT, BUCKET 11 1 1 1 1
12 3 172151-71840  SEAL SET, HEAD 1 1 1 1 1 1
17 3 933111-26700  RING 65, SPRING 1 1 1 1 1 1
18 3 172141-72190 WASHER 75 1 1 1 1 1 1
19 3 172148-72930  SEAL SET, PISTON 1 1 1 1 1 1
22 2 172148-72050  PISTON 75 1 1 1 1 1 1
23 2 933111-20200  NUT 11 1 1 1 1
24 2 24761-040000  NIPPLE, GREASE B 2 2 2 2 2 2
25 2 172176-72630  PIPE, BUCKET 1 1 1 1
25A 2 172176-72630-2 PIPE, BUCKET 1 1
26 2 26013-100202  BOLT, M10X 20 1 1 1 1 1 1
27 2 194145-04810  WASHER 10 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.60. SWING CYLINDER(CABIN) oot 28 GG Rt
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOOK3462 No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
1 1 17215172753  CYLINDER ASSY, SWING 1 1 1
. 6 AATIIIS (FvEY) 2 2 17215172070  TUBE ASSY, SWING 11 1
Fig. SWING CYLINDER (CABIN) 4 3 172165-72310  BUSH 40X40 11 1
5 3 172165-81750  SEAL, DUST 40X50X5 2 2 2
COUNTRY [JF [AS [EX %Hiik[‘:“’-z 1R FHLUNo. 2hr538 %A 3T, 6 2 17215172060  ROD ASSY, SWING 11 1
Meation|—| O |— B 8 3 17216572310  BUSH 40X40 11 1
20 9 3 172165-81750  SEAL, DUST 40X50X5 2 2 2
10 2 17215172840  HEAD 90 50 101 1
1 3 933135-14600  BUSH 40 30, ROD 11 1
13 2 17215172080  CYLINDER KIT, SWING 11 1
14 3 17215171860  SEAL SET, HEAD 101 1
21 3 03311126600  RING 55, SPRING 11 1
22 3 17215172870  LOCK WASHER 90 1 1 1
23 3 22252000561 RING, 56 11 1
24 3 17215171850  SEAL SET, PISTON 11 1
29 3 17214272810  CIRCLIP 11 1
30 2 172137-72730  RING 44B, CUSHION 101 1
31 2 17215172950  PISTON 90 11 1
32 2 172151-72960  SPACER 11 1
33 2 17214172250  NUT 101 1
34 2 933127-23001  CUSHION PLUNGER 44 C 11 1
35 2 172137-72710  COLLAR, 40B 101 1
36 2 172137-72720  COLLAR, 40A 101 1
37 2 172135-72800  RING 40 B, CUSHION 11 1
38 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1
39 1 22217-100000 WASHER, SPRING 10 101 1
40 1 26116-100162  BOLT, M10X 16 PLATED 11 1
a4 1 22157-100000 WASHER, 10 11
42 1 172165-72401-3 COVER, SWING 1
43 1 933147-03400  WASHER, BRAKE ARM 1
44 1 93316814170  SPRING 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.61. SWING CYLINDER(CANOPY) (555055 RS ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lew. Parts No. Description Qty |
YooK3dez P @ B © O 6 @
1 1 172151-72753  CYLINDER ASSY, SWING 1 1 1
. B AAVTIIIH (%4 /E) 2 2 172151-72070  TUBE ASSY, SWING 11 1
Fig. SWING CYLINDER (CANOPY) 4 3 172165-72310  BUSH 40X40 101 1
5 3 172165-81750  SEAL, DUST 40X50X5 2 2 2
%t%ilr;f;l?.a 1R ?gijo. 2h538kABET, 6 2 17215172060  ROD ASSY, SWING 101 1
1 8 3 172165-72310  BUSH 40X40 101 1
9 3 172165-81750  SEAL, DUST 40X50X5 2 2 2
10 2 172151-72840  HEAD 90 50 101 1
1 3 933135-14600  BUSH 40 30, ROD 11 1
13 2 172151-72080  CYLINDER KIT, SWING 11 1
14 3 172151-71860  SEAL SET, HEAD 101 1
21 3 933111-26600  RING 55, SPRING 11 1
22 3  172151.72870  LOCK WASHER 90 1 1 1
23 3 22252-000561 RING, 56 101 1
24 3  172151-71850  SEAL SET, PISTON 11 1
29 3 172142-72810  CIRCLIP 11 1
30 2 172137-72730  RING 44B, CUSHION 101 1
31 2 172151-72950  PISTON 90 11 1
32 2 17215172960  SPACER 11 1
33 2 17214172250  NUT 101 1
34 2 933127-23001  CUSHION PLUNGER 44 C 11 1
35 2 172137-72710  COLLAR, 40B 11 1
36 2 172137-72720  COLLAR, 40A 101 1
37 2 172135:72800  RING 40 B, CUSHION 11 1
38 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1
39 1 172165-72401-4 COVER, SWING 101
39A 1 172165-72401-3 COVER, SWING 1
40 1  933147-03400 WASHER, BRAKE ARM 11 1
41 1 22217-100000 WASHER, SPRING 10 101 1
42 1 26116-100162  BOLT, M10X 16 PLATED 11 1
43 1 93316814170  SPRING 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .62. BLADE CYLINDER EB;:BSO-ZB CER;S EE;:BSO-ZBC(E?)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
Y00K3462 No. Lev. Parts No. Description Qty |
A (B () O () A
6 TL—Ryyvy 1 1 17242372700  CYLINDER ASSY, BLADE 1 1 1 1
Fig. BLADE CYL1NDER 1-1 1 172423-72701  CYLINDER ASSY, BLADE 1 1 1 1 1 1 F
(A=M/#61005) (B=M/#61005) (C=M/#61005) (D=M/#61005)
BHUNo. 1. 1-15 BHUNo. 2752458037, 2 2 17242372710  TUBE, BLADE 1 1 1 1 1 1
: 3 3 172151-72670  BUSH 4550 101 1 1 1 1
EA EE7 4 3 172168-81410  SEAL, DUST 2 2 2 2 2 2
PREVIOUS 27 1 [PREVIOUS 5 2 17242372730  ROD ASSY, BLADE 1 1 1 1
26 51 2 172423-72731  ROD ASSY, BLADE 1 1 1 1 1 1 S
28 (A=M/#61005) (B=M/#61005) (C=M/#61005) (D=M/#61005)
6 3  172151-72670  BUSH 45 50 1 1 1 1 1 1
7 3 172168-81410  SEAL, DUST 2 2 2 2 2 2
8 3 23871-010000 PLUG, RO1 101 1 1 1 1
9 2 172151-71590  HEAD 90 50 1 1 1 1 1 1
10 3 172151-72540  BUSH 50 35, ROD 101 1 1 1 1
12 2 172151-72940  CYLINDER KIT, BLADE 101 1 1 1 1
13 3 172151-71880  SEAL SET, HEAD 1 1 1 1 1 1
18 3 933111-26700  RING 65, SPRING 101 1 1 1 1
19 3 172151-72870  LOCK WASHER 90 101 1 1 1 1
20 3 172151-71870  SEAL SET, PISTON 1 1 1 1 1 1
23 2 172423-72800  PISTON 90 101 1 1 1 1
24 2 172151.72580  NUT 101 1 1 1 1
25 1 17242372780  COVER, BLADE 1 01 1 1
251 1 17244572670  COVER, BLADE 1 1 1 1 1 1 S
(A=M/#61005) (B=M/#61005) (C=M/#61005) (D=M/#61005)
26 1 22157-120000  WASHER, 12 2 2 2 2
26-1 1 22137-120000 WASHER, 12 2 2 2 2 2 2 s
(A=M/#61005) (B=M/#61005) (C=M/#61005) (D=M/#61005)
27 1 26116-120202  BOLT, M12X 20 PLATED 2 2 2 2
27-1 1 26116120252  BOLT, M12X 25 PLATED 2 2 2 2 2 2 s
(A=M/#61005) (B=M/#61005) (C=M/#61005) (D=M/#61005)
272 1 26013-120202  BOLT, M12X 20 2 2 2 2 2 2 N
(A=MzZ277Z) (B=MZzZ2z2Z) (C=Mzzz22) (D=Mzzz22) (E=MzZ272Z) (F=Mzzzz2)
28 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2 2 W
(A=M/#61005) (B=M/#61005) (C=M/#61005) (D=M/#61005)
28-1 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2 2 2
(A=MZZ222) (B=MZzz2z2) (C=MZzzZz77) (D=MZzZ277Z2) (E=MZzZz222) (F=MZZZZ2Z2)

8%
PREV{OUS

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

RELACEMENT WITH REF.NO.25-1,26-1,
27-1 & 28. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg-63- TRAVEL MOTOR EB;:BSO-ZB CER;S EE;:BSO-ZBC(E?)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lew Parts No. Description Qty I
R 6@ o060
1 1 17242573300 MOTOR ASSY, TRAVEL 2 2 2 2 2 2
2 2 17214770220  PLUG 4 4 4 4 4 4
3 2 172147-70260  PLATE 2 2 2 2 2 2
4 2 172147-70360  SPRING 4 4 4 4 4 4
5 2 172147-70370  PLATE VALVE 2 2 2 2 2 2
6 2 172147-70390 _ BALL BEARING 2 2 2 2 2 2
7 2 172122-70410  PIN 4 4 4 4 4 4
88 8 2 172122-70460  SEAT, SPRING 4 4 4 4 4 4
9 2 172147-70460  CAP 4 4 4 4 4 4
10 2 172147-70470  ORIFICE 4 4 4 4 4 4
1 2 17214770500  PLUG 6 6 6 6 6 6
12 2 172147-70520  PLUG 2 2 2 2 2 2
13 2 172147-70540  HEAD BOLT, SOCKET 12 12 12 12 12 12
14 2 172122-70840  SPRING 4 4 4 4 4 4
15 2 172423-73320  GEAR, REDUCTION 2 2 2 2 2 2
16 3 172124-70010  BEARING 2 2 2 2 2 2
17 3 172147-70020  SEAL, FLOATING 4 4 4 4 4 4
18 3 172124-70030  BALL 198 198 198 198 198 198
19 3 172124-70050  NUT, RING 2 2 2 2 2 2
20 3 172147-70070  PLATE 2 2 2 2 2 2
21 3 172147-70090  SNAP RING 2 2 2 2 2 2
22 3 172141-70110  SCREW 8 8 8 8 8 8
23 3 172147-70120  GAUGE ASSY 6 6 6 6 6 6
24 3 172147-70200  O-RING 2 2 2 2 2 2
241 3 172423-73690  O-RING 2 2 2 2 2 2
g 1110 43 g ? 3 59 8 18 25 3 17214770210  WIRE 2 2 2 2 2 2
56— 26 3 17242373330  PLUG 4 4 4 4 4 4
48 27 3 17242373340  GEAR, PLANETARY 8 8 8 8 8 8
e 33 28 3 17242373350  BEARING 8 8 8 8 8 8
‘ oy gg: 29 3 172423-73360  LATHE 8 8 8 8 8 8
, ! [ —231 30 3 172423-73370  WASHER 8 8 8 8 8 8
Sy i & N N 35 31 3 172423-73380  GEAR, SUN 2 2 2 2 2 2
o AT I'e) | — 21 32 3 172423-73390  HOLDER 2 2 2 2 2 2
5 i =71 ¢ ’jg: 33 3 172423-73400  GEAR, PLANETARY 6 6 6 6 6 6
o o) ~ | : il 34 3 17242373410  LATHE 6 6 6 6 6 6
LAk Sy ' 37 35 3 17242373420 _ GEAR, DRIVE 2 2 2 2 2 2
i) -0 0] R 387 36 3 17212273430  PLUG 4 4 4 4 4 4
214 37 3 17242373430  PLATE 2 2 2 2 2 2
@) 42 38 3 172423-73440  PLATE 2 2 2 2 2 2 2
25 39 3 17242373450  PLATE 2 2 2 2 2 2
40 3 17242373460 COVER 2 2 2 2 2 2
7 12 84 2 551184 8 14 6 481382 72 a1 3 17218373770  PLUG 4 4 4 4 4 4
42 3 24315-000110  O-RING, 1BP11.0 4 4 4 4 4 4
4 43 2 17242573330  PLATEKIT 2 2 2 2 2 2
86inc.17, 24,42, 45,51,54, 60,61, 62, 64, 65, 70, 71, 83, 84, 85 45 4 24315-000100  O-RING, 1BP10.0 4 4 4 4 4 4
48 2 172122-73470  PIN 2 2 2 2 2 2
49 2 17242373470  SHAFT 2 2 2 2 2 2
50 2 172423-73480  BEARING 2 2 2 2 2 2
(Rl‘;”"\‘fgkgEF NO17 241 42 45 51 54 51 2 172423-73490  SEAL,OIL 2 2 2 2 2 2
60-62.64,65.70.71 AND 83.85. 52 2 17242373510  BOLL 4 4 4 4 4 4
(2)SELECT PART. 53 2 172423-73550  PISTON 4 4 4 4 4 4
(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B50-2B C(R)F D)=B50-2B P(R)S
F|g63 TRAVEL MOTOR EB;:BSO-ZB CER;S EE;:BEO-ZBC(%)LS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
N w0 oo
54 2 172423-73560 O-RING 2 2 2 2 2 2
55 2 172423-73600 SPRING 2 2 2 2 2 2
56 2  172423-73610 VALVE 2 2 2 2 2 2
57 3 172148-70350 BOLT 8 8 8 8 8 8
58 3  172168-71990 VALVE BODY 2 2 2 2 2 2
59 3 172423-73620 VALVE 4 4 4 4 4 4
60 4 172147-70580 RING P12 T2, BACK UP 4 4 4 4 4 4
88 61 4 24315-000120 O-RING, 1BP12.0 4 4 4 4 4 4
62 4 24315-000240 O-RING, 1BP24.0 4 4 4 4 4 4
63 4 172423-73630 PISTON 4 4 4 4 4 4
64 4 24315-000150 O-RING, 1BP15.0 4 4 4 4 4 4
65 4 172147-70600 RING P15,T3,BACKUP 8 8 8 8 8 8
66 4 172147-70610 SHIM 4 4 4 4 4 4
67 4 172162-70760 SHIM 12 12 2 12 12 12
68 4 172173-73440 ORIFICE 4 4 4 4 4 4
69 3 23871-020000 PLUG, R02 4 4 4 4 4 4
70 3  24315-000070 O-RING, 1BP7.0 6 6 6 6 6 6
71 3 24315-000160 O-RING, 1BP16.0 4 4 4 4 4 4
72 2 172423-73650 BROCK KIT 2 2 2 2 2 2
82 2 172312-74790 ORIFICE 8 8 8 8 8 8
83 2 24315-000070 O-RING, 1BP7.0 6 6 6 6 6 6
84 2 24315-000140 O-RING, 1BP14.0 8 8 8 8 8 8
85 2 24315-000290 O-RING, 1BP29.0 4 4 4 4 4 4
86 2  172423-73640 SEAL SET, MOTOR 2 2 2 2 2 2
87 1 22217-140000 WASHER, SPRING 14 18 18 18 18 18 18
84 1110 4I3 8 9 56 8 80 8] 1|5 88 1 26116-140352 BOLT, M14X 35 PLATED 18 18 18 18 18 18
45
pis 33
50
e
Lk qs 2
H b _7] /_35_
O . O 'C 3?_
Loy =21 g 37
i 70 ‘ = 381
4/OlE i F {39
© i
L 25—

7 12 84 2 55 1184 8 14 6 48 1382 72

4

86inc.17,24,42,45,51,54,60,61,62,64,65,70,71,83, 84,85

Remarks
(1)INC.REF NO.17,24-1,42,45,51,54,
60-62,64,65,70,71 AND 83-85.

(2)SELECT PART.
(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M34602

Fig.64. TURNING MOTOR

YO0K3462

EETE—%
Fi 9.6 4 TURNING MOTOR

BHUNo. 16 BHUN
16inc. (18) ~ 3

HHUNe. 341, BHUN
34inc. 20,28 ~

1

(16) »#5633&B227,

0.
3
0.20, 28453 282HET.
32

REFER TO Fig.40

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

Remarks
(1)INC.REF.NO.20 AND 28-32.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172425-73310 MOTOR ASSY, TURNING 1 1 1 1 1 1
1-1 1 172425-73311 MOTOR ASSY, TURNING 1 1 1 1 1 1 N
(A=M/#65478) (B=M/#65478) (C=M/#65478) (D=M/#65478) (E=M/#65478) (F=M/#65478)
2 2 172425-73360 GEAR ASSY, REDUCTION 1 1 1 1 1 1
3 3 172425-73400 PINION KIT 1 1 1 1 1 1
4 3 172425-73410 CARRIER KIT 1 1 1 1 1 1
5 4 22242-000200  RING, 20 4 4 4 4 4 4
6 4 22351-040020  PIN, SPRING 4.0X20 4 4 4 4 4 4
7 3 172425-73420  CARRIERKIT 1 1 1 1 1 1
8 4 22242-000200  RING, 20 3 3 3 3 3 3
9 4 22351-040020  PIN, SPRING 4.0X20 3 3 3 3 3 3
10 4 22242-000300  RING, 30 1 1 1 1 1 1
11 3 172425-73480 GEAR 1 1 1 1 1 1
12 3 172425-73490  COLLAR, THRUST 1 1 1 1 1 1
13 3 172425-73510  O-RING 1 1 1 1 1 1
14 3 172425-73520 RING 1 1 1 1 1 1
15 3 26450-080252 BOLT, M8X 25 6 6 6 6 6 6
16 2 172425-73370 HYD.MOTOR ASSY 1 1 1 1 1 1
16-1 2 172425-73371 MOTOR ASSY,HYDRAULIC 1 1 1 1 1 1 N
(A=M/#65478) (B=M/#65478) (C=M/#65478) (D=M/#65478) (E=M/#65478) (F=M/#65478)
17 3 172425-73430 BODY H KIT 1 1 1 1 1 1
17-1 3 172425-73431 BODY H KIT 1 1 1 1 1 1 N
(A=M/#65478) (B=M/#65478) (C=M/#65478) (D=M/#65478) (E=M/#65478) (F=M/#65478)
18 4 22351-050012 PIN, SPRING 5.0X12 1 1 1 1 1 1
19 4 24101-062010  BEARING, BALL 6201C3 2 2 2 2 2 2
20 4 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
21 3 172425-73440  BARRELKIT 1 1 1 1 1 1
22 4 22252-000280  RING, 28 1 1 1 1 1 1
23 3 172425-73450  PLATEKIT 1 1 1 1 1 1
24 4 172425-73550  PIN 1 1 1 1 1 1
25 3 172425-73530  FILTER 2 2 2 2 2 2
26 3 172425-73540 PIN 1 1 1 1 1 1
27 3 24105-062044 BEARING, BALL 620472 1 1 1 1 1 1
28 3 24325-001000  O-RING, 1BG100.0 1 1 1 1 1 1
29 3 24325-001100 O-RING, 1BG110.0 1 1 1 1 1 1
30 3 24325-001200 O-RING, 1BG120.0 1 1 1 1 1 1
31 3 24376-001000 RING, BACK UP T3G100 1 1 1 1 1 1
32 3 24376-001100 RING, BACK UP T3G110 1 1 1 1 1 1
33 3 26450-100302 BOLT, M10X 30 4 4 4 4 4 4
34 2 172425-73460  SEAL SET 1 1 1 1 1 1
35 2 172425-73380  VALVE ASSY 2 2 2 2 2 2
35-1 2 172425-73381  VALVE ASSY, RELIEF 2 2 2 2 2 2 N
(A=M/#65478) (B=M/#65478) (C=M/#65478) (D=M/#65478) (E=M/#65478) (F=M/#65478)
36 3 172425-73470  SEAL SET, RELIEF 2 2 2 2 2 2
36-1 3 172425-73471  SEAL SET, RELIEF 2 2 2 2 2 2 N
(A=M/#65478) (B=M/#65478) (C=M/#65478) (D=M/#65478) (E=M/#65478) (F=M/#65478)
37 4 24311-000180 O-RING, 1AP18.0 2 2 2 2 2 2
38 4 24315-000220  O-RING, 1BP22.0 2 2 2 2 2 2
39 4 24315-000240  O-RING, 1BP24.0 2 2 2 2 2 2
39-1 4 24315-000280  O-RING, 1BP28.0 2 2 2 2 2 2 N
(A=M/#65478) (B=M/#65478) (C=M/#65478) (D=M/#65478) (E=M/#65478) (F=M/#65478)

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Yes

Yes' Yes'



0CK10-M34602

Fig.64. TURNING MOTOR

YO0K3462
) 64 EETE—%
Fig. TURNING MOTOR
BHUNoO. 160, EHﬂbNo. (16) Ho338BHZT,
16inc. (186)
BHUNoO. 34&. EHdeo 20, 28HB328EHFT.
34inc. 20,28 ~
| 35

N
w.

./lfgﬂ_ ‘J;ti

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

33
3
29 22
(16) = 21
o8 HE 27
31 = 26
(16) - 25
(16) [t 114
(186) 13
23 124
24
15—
- 7 - g
F10
_3_.
L 4 -1 5
-6
F14 '
T
2
___\__\
REFER TQ Fig. 40
Remarks

(1)INC.REF.NO.20 AND 28-32.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
40 4 24372-000140 RING, BACK UP T2P14 4 4 4 4 4 4 W
(A=M/#65478) (B=M/#65478) (C=M/#65478) (D=M/#65478) (E=M/#65478) (F=M/#65478)
41 1 22217-160000 WASHER, SPRING 16 8 8 8 8 8 8
42 1 26116-160452 BOLT, M16X 45 PLATED 8 8 8 8 8 8
N:Old+ <esg New, Q:Old+— = New, R:Old—» esg New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

“Yes®

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

; A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg-65 . SWIVEL JOINT EB;:BSO-ZB cERgs EEizsso-zscéa))As
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
00K3462 (A (B (©) (DO (E) (R
1 1 172147-73800 JOINT ASSY, SWIVEL 1 1 1 1
6 5 SV IVERMIN 1-1 1 172423-73800  JOINT ASSY, SWIVEL 1 1 1 1 1 1 R
Fig. SWIVEL JOINT (A=M/#60751) (B=M/#60751) (C=M/#60751) (D=M/#60751)
2 2 172147-73810  SHAFT, SWIVEL 1 1 1 1 1 1
3 2 172147-73830  HUB, SWIVEL 1 1 1 1 1 1
4 2 172147-73850  PLATE 1 1 1 1 1 1
5 2 172122-73860 SPACER, SWIVEL 1 1 1 1 1 1
6 2 172122-73870 THRUST WASHER 1 1 1 1 1 1
7 2 172147-73880 SEAL ASSY 1 1 1 1
7-1 2 172423-73810 SEAL ASSY 1 1 1 1 1 1 R
(A=M/#60751) (B=M/#60751) (C=M/#60751) (D=M/#60751)
8 3 172122-73890 SEAL, SWIVEL
8-1 3 172423-73820 SEAL, SWIVEL 8 8 8 8 8 8 R
(A=M/#60751) (B=M/#60751) (C=M/#60751) (D=M/#60751)
9 3 24311-000800 O-RING, 1AP80.0 1 1 1 1 1 1
10 3 24311-001000 O-RING, 1AP100.0 1 1 1 1 1 1
1 3 24321-000950  O-RING, 1AG95.0 1 1 1 1 1 1
12 2 22242-000700 RING, 70 1 1 1 1 1 1
13 2  23871-030000 PLUG, R03 4 4 4 4 4 4
14 2 26013-100402  BOLT, M10X 40 4 4 4 4 4 4
15 1 26013-120502  BOLT, M12X 50 4 4 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.66. CONTROL VALVE(P PORT)

Y00K3462

IhA=LIVT (PHR=K)
FiG-BB CONTROL VALVE (P P\ORT)

QvhO—W/VULTASSY

Fig. 88 REF. No.1
{172426-74101)
Fig.66 REF. No.1-1
inc. Fig.66 REF.No.2 ~ 34
Fig.67 REF.No.!
Fig.68 REF.No.!
34 Fig.6% REF.No.! ~ 64
Fig.70 REF.No.1 ~ 32

AYMO-W/UWTASSY
CONTROL VALVE ASSY
F(‘T72425-7MOZ)

@
2
E-3
mi
il
o
=
5
Ll
[
I
o o
oefos

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172425-74100 VALVE ASSY, CONTROL 1 1 1 1
1-1 1 172425-74101 VALVE ASSY, CONTROL 1 1 1 1 1 1 N 1
(A=MI#60773) (B=M/#60773) (C=M/#60773) (D=M/#60773)
1-2 1 172425-74102 VALVE ASSY, CONTROL 1 1 1 1 1 1 N 3
(A=MI#65222) (B=M/#65222) (C=M1#65222) (D=M/#65222) (E=MI#65222) (F=M/#65222)
2 2 172425-74120 ROD, TIE 3 3 3 3 3 3
3 2 172425-74130 SECTION, OUTLET 1 1 1 1 1 1
5 2 172425-74580 SECTION ASSY, INLET 1 1 1 1 1 1
14 4  172151-74320 O-RING 2 2 2 2 2 2
15 4 24321-000650 O-RING, 1AG65.0 2 2 2 2 2 2
16 3 172425-74380 VALVE, RELIEF 2 2 2 2 2 2
17 4 172116-74150 O-RING 2 2 2 2 2 2
18 2 172425-74510 SECTION, SPOOL 1 1 1 1 1 1
28 4 172187-74300 PLUG 1 1 1 1 1 1 2
29 4  24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
30 4 172151-74320 O-RING 2 2 2 2 2 2
31 4 24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
32 3 172425-74390 VALVE, RELIEF 1 1 1 1 1 1
33 4  172116-74150 O-RING 1 1 1 1 1 1
34 2 26716-100002 NUT, M10 6 6 6 6 6 6
35 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
36 1 26116-100852 BOLT, M10X 85 PLATED 3 3 3 3 3 3
37 1 172187-45090 CUSHION 2 2 2 2 2 2
38 1 172165-45490 CUSHION 3 3 3 3 3 3
39 1 172423-45600 PLATE, LINK 1 1 1 1 1 1
40 1 22252-000280 RING, 28 5 5 5 5 5 5
41 1 26106-100352 BOLT, M10X 35 PLATED 3 3 3 3 3 3
42 1 26106-100552 BOLT, M10X 55 PLATED 2 2 2 2 2 2

Remarks

(1)INC.FIG.66 REF.NO.2- 34,
FIG.67 REF.NO.1- 45,
FIG.68 REF.NO.1- 36,
FIG.69 REF.NO.1- 54,
FIG.70 REF.NO.1- 32.
(2)INC.REF.NO.29.

(3) FIG.66 REF.NO.2- 34,
FIG.67 REF.NO.1- 45,
FIG.68 REF.NO.1-1- 36,
FIG.69 REF.NO.1- 54,
FIG.70 REF.NO.1- 32.

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.67. CONTROL VALVE(TRAVEL & P.T.O.) gg;:ggg_gg gﬁﬁ;g gggzggg_ggggfs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

No. Lewv. Parts No. Description ' |
Y00K3462 (A (B (© @ (€ ¢
1 2 172425-74250  SECTION, SPOOL 1 1 1 1 1 1
6 7 AVNO-LILT GEfTRPTO) 9 3 24321-000650  O-RING, 1AG65.0 11 1 1 1 1
Fig. CONTROL VALVE(TRAVEL & P.T.0.) 10 3 933166-80520  WIPER 2 2 2 2 2 2
13 3 933171-80610 O-RING 2 2 2 2 2 2
IR O-A/ULTASSY _ 14 2 17242574290  SECTION, SPOOL 11 01 1 1 1
CONTROL VALYE ASSY e 20 3 24321-000650  O-RING, 1AG65.0 11 1 1 1 1
AL 3 21 3 933166-80520  WIPER 2 2 2 2 2 2
Fig. 66 REF. No.i-1 24 3 933171-80610  O-RING 2 2 2 2 2 2
ine. Eig.86 AL No.2 ~ 3¢ 25 2 17242574520 SECTION ASSY, PTO 11 1 1 1 1
Fig 68 REF.No. | ~ 36 36 4 24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
AR SR I 37 4 933166-80520 WIPER 2 2 2 2 2 2
40 4 933171-80610  O-RING 2 2 2 2 2 2
1 41 3 172187-74550 PLUG 2 2 2 2 2 2
42 4 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2
43 3 172146-74720 _ VALVE ASSY, SHUT-OFF 2 2 2 2 2 2
44 4 17211674150  O-RING 2 2 2 2 2 2
45 4 24311240100  O-RING, 1AP10A 2 2 2 2 2 2

aVMNO=-L/ULTASSY
CONTROL VALVE ASSY

(172425-74102)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.68. CONTROL VALVE(ARM & SWING)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
Y00K3462 A _(B) () DB) () (F)
1 2 172425-74530 SPOOL ASSY 1 1 1 1 1 1
. 6 ANO=LINT (P—=L&AAVY) 1-1 2 17242574531  SECTION ASSY, SWING 1 1 1 1 1 1 N
Fi g. CONTROL VALVE (ARM & Sw ING) (A=M/#65222) (B=M/#65222) (C=M/#65222) (D=M/#65222) (E=M/#65222) (F=M/#65222)

10 4 24321-000650  O-RING, 1AG65.0 1 1 1 1 1 1
S ROl A §3Y 11 933166-80520  WIPER 2 2 2 2 2
{172425-74100) 14 4 933171-80610 O-RING 2 2 2 2 2 2
P o sheh o LSRN 24377 15 3 172425-74400  VALVE, RELIFE 2 2 2 2 2 2
Fi g.66 REF. No.1-1 @;\ﬁ%%& 15-1 3 172425-74400 VALVE, RELIFE 1 1 1 1 1 1 K
inc. ’E:g gg EEE ﬁg ? : ig “ v@%“)\g (A=M/#65222) (B=M/#65222) (C=M/#65222) (D=M/#65222) (E=M/#65222) (F=M/#65222)
Fig. 68 REF.No.| ~ 36 SRS 16 4  172116-74150 O-RING 2 2 2 2 2 2
£10.00 REC-No-1 23 ¥ 16-1 4 17211674150 O-RING 1 1 1 1 1 1 K
(A=M/#65222) (B=M/#65222) (C=M/#65222) (D=M/#65222) (E=M/#65222) (F=M/#65222)
‘ 17 4 24315-000100 O-RING, 1BP10.0 2 2 2 2 2 2
17-1 4  24315-000100 O-RING, 1BP10.0 1 1 1 1 1 1 K

e :flixll_‘\;léj;éss\(SY (A=M/#65222) (B=M/#65222) (C=M/#65222) (D=M/#65222) (E=M/#65222) (F=MI#65222)

F‘; ;?ggsagg_* 0, 17A 3 172425-74430  VALVE, RELEAF 245/30 11 1 1 1 1
Fig.66 REF.No.2 ~ 34 (A=M/#65222) (B=M/#65222) (C=M/#65222) (D=M/#65222) (E=M/#65222) (F=M/#65222)
Eio0d REC- MO 5 Q—\ 178 4 172116-74150 _ O-RING 11 1 1 1 1w
E;g S REEN I Y 16 (A=M/#65222) (B=M/#65222) (C=M/#65222) (D=M/#65222) (E=M/#65222) (F=M/#65222)

4 17 178 17C 4  24315-000100  O-RING, 1BP10.0 1 1 1 1 1 1 W
17¢C (A=M/#65222) (B=M/#65222) (C=M/#65222) (D=M/#65222) (E=M/#65222) (F=M/#65222)

18 2 172425-74540 SPOOL ASSY, ARM 1 1 1 1 1 1
28 4 172151-74320 O-RING 2 2 2 2 2 2
30 4  24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
31 3 172425-74400  VALVE, RELIFE 1 1 1 1 1 1
32 4 172116-74150 O-RING 1 1 1 1 1 1
33 4  24315-000100 O-RING, 1BP10.0 1 1 1 1 1 1
34 3 172425-74410  VALVE, RELIFE 1 1 1 1 1 1
35 4 172116-74150 O-RING 1 1 1 1 1 1
36 4  24315-000100 O-RING, 1BP10.0 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.69. CONTROL VALVE(BOOM & BUCKET)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
YooK3sez A B © © 6 @
N 1 2 17242574550  SPOOL ASSY, BUCKET 1 1 1 1 1 1
Ei 6 9 AYNA=WINT (T=L&ITYN) 10 4 172425-74200  O-RING 11 1 1 1 1
1 g CONTROL VALVE (BOOM & BUCKET) 11 4  172425-74210 RING 1 1 1 1 1 1
A MO/ TASSY 14 4 172151-74320 O-RING 2 2 2 2 2 2
5 CONTROL VALVE "ASSY 17 4 24321-000650  O-RING, 1AG65.0 101 1 1 1 1
B00M Fio-B6 REF, No. 12 o o 18 3 172425-74400  VALVE, RELIFE 2 2 2 2 2 2
Fig. 67 REF.No.1 ~ 45 19 4 172116-74150  O-RING 2 2 2 2 2 2
Eig 28 REC-No- 171 g% 20 4  24315-000100 O-RING, 1BP10.0 2 2 2 2 2 2
) Fig.70 REF. No.1 ~ 32 21 2 172425-74560  SPOOL ASSY, BOOM 11 1 1 1 1
’ 27 4 172425-74240  O-RING 11 1 1 1 1
- 30 4 172422-74280  O-RING 11 1 1 1 1
31 4 172151-74320  O-RING 2 2 2 2 2 2
TR kT ASSY 33 4 172187-74540  PLUG 1 1 1 1 1 1
gragsiioa )\ 34 4 24315-000140  O-RING, 1BP14.0 1 1 1 1 1 1
Gragsaion” A o 35 4 172187-74550  PLUG 2 2 2 2 2 2
inc. Fig.86 REF. No. > 20 36 4 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2
Fro- 87 R 43 4 172187-74690  PLUG 11 1 1 1 1
Fio-%s 44 4 172312-74770 _ O-RING 11 1 1 1 1
46 4 24311-000200  O-RING, 1AP20.0 2 2 2 2 2 2
47 4 24321-000650  O-RING, 1AG65.0 101 1 1 1 1
49 3 172425-74400  VALVE, RELIFE 11 1 1 1 1
50 4 172116-74150  O-RING 1 1 1 1 1 1
51 4 24315-000100  O-RING, 1BP10.0 101 1 1 1 1
N 52 3 172425-74410  VALVE, RELIFE 11 1 1 1 1
BUCKET 53 4 172116-74150  O-RING 1 1 1 1 1 1
54 4 24315-000100  O-RING, 1BP10.0 11 1 1 1 1

43

44

<
5 PN
&y P

Remarks
(1)INC.REF.NO.34.

(2)INC.REF.NO.36
(3)INC.REF.NO.44 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.70. CONTROL VALVE(TURNING & BLADE) (6)-550-28 C(R)S (B)-BB0-2BCRAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

v00K3262 No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 2 17242574340  SPACER 1 1 1 1 1 1
~ .
N 70 IVNO-L/SLT (RERTL—K) 2 2 172425-74350  SECTION, SPOOL 101 1 1 1 1
ig. CONTROL VALVE (TURNING & BLADE) 11 3 172151-74320 O-RING 2 2 2 2 2 2
13 3 24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
14 2 17242574570  SPOOL ASSY, BLADE 101 1 1 1 1
25 4 24321-000650 O-RING, 1AG65.0 101 1 1 1 1
26 4 933166-80520  WIPER 2 2 2 2 2 2
IYRO—L/TLTASSY 29 4 933171-80610 O-RING 2 2 2 2 2 2
R YALYE ASSY 30 3 17242574420  VALVE, RELIFE 11 1 1 1 1
AR 31 4 172116-74150  O-RING 1 1 1 1 1 1
Fig.56 REF. No.1-1 32 4 24315-000100 O-RING, 1BP10.0 101 1 1 1 1
inc. Fig.66 REF.No.2 ~ 34
Fig.87 REF.No.1 ~ 45
Fig.68 REF.No.1 ~ 36
Fig.59 REF.No.1 ~ 54
Fig 70 REF.No. 1 ~ 32
4
. aARAO—L/IULTASSY
AR CONTROL VALVE ASSY
(172425-74102)
Fig.66 REF. No. 1-2
Fig.66 REF.No.2 ~ 34
Fig.67 REF.No.1 ~ 45
Fig.68 REF.No.1-1 ~ 36
Fig. 89 REF.No. | ~ 54
Fig.70 REF.No.1 ~ 32

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Fig.71. REMOTE CONTROL VALVE (4=850-25 SRIF (5028 PR
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
YOOK3462 A (B (©) () () (F)
1 1 172187-74600 REMO-CON VALVW ASSY 2 2 2 2
UEIAVIWLT 2 2 172151-74860  SHIM(COUNT. SET 8 8 8 8
Fi g.7 1 REMOTE CONTROL VALVE 5 2 172151-74890  SP (SYN. 8 8 8 8
7 2 172151-74910  SEAL 8 8 8 8
9 2 172151-74930  BOOT 2 2 2 2
SOY Lt COUNTRY [JP JAS | EX 1 2 172151-74950  UNION 2 2 2 2
FRONT LEVER SPEC. Ag:H on O|—|— 12 2 172164-74620  DISK 2 2 2 2
13 2 172164-74630  NUT 2 2 2 2
16 2 24311-000200  O-RING, 1AP20.0 8 8 8 8
17 2 24321-000700  O-RING, 1AG70.0 2 2 2 2
18 2 26116-060202  BOLT, M6X 20 PLATED 8 8 8 8

HANL/T— i
SIDE LEVER SPEC. COUNTRY
APPLI -

CATION

@EFER TO Fig.830

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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N
N

26756-140002 NUT, LOCK M14

Fig.72. REMOTE CONTROL VALVE(RIGHT)(AS) gg;:ggg_gg gg;‘;gg gggzggg_ggggfs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 A (B () O () A
1 1 172187-74760  VALVE ASSY (R, EP 1 1
7 2 DEIVNLT () (AS) 3 2 172151-73350  PLATE, PORT( 101
Fig. REMOTE CONTROL VALVE (RIGHT) (AS) 4 2 172151-73370  BUSH 11
5 2 172151-73380  PLATE 11
BHUNo. 1. RHUNo. (1) #B428BHFT. 7 2 172151-73400 PLUG 4 4
Tinc. (1) ~ 42 COUNTAY JPAS [EX 8 2 17216574320 ROD 4 4
4 etion] —| O | — 9 2 172151-73430  WASHER 8 8
10 2 172151-73440  RETAINER 4 4
1 2 172151-73450 WASHER 4 4
12 2 172151-73460  SPRING 4 4
13 2 172187-74770  SPRING 4 4
14 2 172151-73480  JOINT 11
15 2 172151-73490  PLATE 1 1
16 2 172151-73500  NUT, ADJUST 101
17 2 172165-74350  HANDLE, SUB 11
20 3 172151-73530  HANDLE, CAP 11
32 2 172151-73590  BUSH 101
33 2 172151-73610  TERMINAL 2 2
34 2 17215173620 BELLOWS 11
35 2 172151-73630  SEAL SET 101
36 3 172151-73360  SEAL WASHER 2 2
37 3 172151-73420  SEAL 4 4
38 3 24315-000200  O-RING, 1BP20.0 4 4
39 3 24341-000900  O-RING, 1AS90.0 11
40 2 22351.050010  PIN, SPRING 5.0X10 1 1
41 2 26450-080302  BOLT, M8X 30 2 2
2 11
1 4 4

=y
w

26013-060252 BOLT, M6X 25

REFER TO Fig.3!1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.73. REMOTE CONTROL VALVE(LEFT)(AS)

Y00K3462

BHUNO.
linc.

1

(

Fio. 13

UEJ/ILT () (AS)

REMOTE CONTROL VALVE (LEFT) (AS)

1. BHLNo. (1) #636RAHET. COUNTRY |JP [AS | EX
1) ~ 36 APPLI-_O_
CATION

(A)=B50-2B C(R)F (D)=B50-2B P(R)S

(B)=B50-2B C(R)S (E)=B50-2BC(R)AS

(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172187-74750 VALVE ASSY (L, EP 1 1
3 2 172151-73350 PLATE, PORT 1 1
4 2  172151-73370 BUSH 1 1
5 2 172151-73380 PLATE 1 1
7 2 172151-73400 PLUG 4 4
8 2 172165-74320 ROD 4 4
9 2 172151-73430 WASHER 8 8
10 2 172151-73440 RETAINER 4 4
11 2 172151-73450 WASHER 4 4
12 2 172151-73460 SPRING 4 4
13 2 172187-74770 SPRING 4 4
14 2 172151-73480 JOINT 1 1
15 2 172151-73490 PLATE 1 1
16 2 172165-74340 HANDLE, SUB 1 1
19 3 172151-73530 HANDLE, CAP 1 1
27 2 172151-73620 BELLOWS 1 1
28 2 172151-73630 SEAL SET 1 1
29 3 172151-73360 SEAL WASHER 2 2
30 3 172151-73420 SEAL 4 4
31 3 24315-000200 O-RING, 1BP20.0 4 4
32 3 24341-000900 O-RING, 1AS90.0 1 1
33 2 172151-73650 NUT, ADJUST 1 1
34 2 22351-050010 PIN, SPRING 5.0X10 1 1
35 2 26450-080302 BOLT, M8X 30 2 2
36 2 26756-140002 NUT, LOCK M14 1 1
37 1 26013-060252 BOLT, M6X 25 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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i _ _ (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.74. 2-WAY VALVE(2-WAY MULTI CHANGE) (-850 28 cle 85028 (RS
(C)=B50-28 P(R)F (F)=B50-2BP(R)AS

Y00K3462 No. Lew. Parts No. Description Qty I

AW B € O E @

7 28 TANT (29 TAVNFFIUY) 1 1 172426-08610  M2-KIT (2-WAY MULTI) 11 1 1
Fig. 2-WAY VALVE (2-WAY MULTI CHANGE) 22 17217574700 VALVE, 2-WAY oot
3 3 26647-060202  BOLT, WING M6X20 11 1 1

20T ATNFIUTEY N 4 3 17217574710  PLATE 11 1 1

2%?;;:; JC; A_S_ z YA ML T L ALVE KT 5 3 172175-74720  GASKET 1 1 1 1
FISTR "N T aee o 2 ~ 25 6 3 17217574730 LEVER 11 1 1

y [19-88 or O7RERNo. T ~10 7 3 172151-74760  WASHER 77 71 7

8 3 23871-010000  PLUG, RO1 8 8 8 8

9 3 24311-000250  O-RING, 1AP25.0 11 1 1

10 3 24311000320  O-RING, 1AP32.0 11 1 1

11 3 26116-060162  BOLT, M6X 16 PLATED 6 6 6 6

12 2 26013-100302  BOLT, M10X 30 4 4 4 4

13 2 17216574202  BRACKET 11 1 1

14 2 172190-74901  BRACKET 11 1 1

15 2 26013-080252  BOLT, M8X 25 3 3 3 3

16 2 26013-100252  BOLT, M10X 25 2 2 2 2

17 2 26647-100152  BOLT, WING M10X15 11 1 1

18 2 17217303550  LABEL (2-WAY 11 1 1

19 2 17217503550  LABEL(2-WAY 11 1 1

20 2 172173-03560  LABEL (YANMAR 11 1 1

21 2 172173-03570  LABEL (KOMATSU 11 1 1

22 2 19414504810  WASHER 10 11 1 1

23 2 17216562341  COVER, ROTARY MULTI 11 1 1

24 2 17216562380  COVER, ROTARY MULTI 11 1 1

25 2 26013-100162  BOLT, M10X 16 11 1 1

RS — S

Remarks
(1)INC FIG.74 REF.NO.2-25 &
FIG.96 OR FIG.97 REF.NO.1-10.

(2)FOR CANOPY SPEC.
(3)FOR CABIN SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.75. ROTARY VALVE(4-WAY MULTI CHANGE)

(4)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

N
(2]

172165-62341
172165-62380

N
~

COVER, ROTARY MULTI
COVER, ROTARY MULTI

N
[ee]

26013-100162
26647-100152

N
o

BOLT, M10X 16
BOLT, WING M10X15

No. Lev. Parts No. Description R
TooKaden P ® (B © © E ¢
7 O-5Y17 (49 TAILFFIVY) 1 1 172426-74650  MULTI VALVE KIT 1 1 1
Fig. ROTARY VALVE (4-WAY MULTI CHANGE) 2 1 172426-74670  MULTI VALVE KIT 1 1 2
s (R 3 2 172165-74202  BRACKET 1 1 1 1
CONTAY1IP | AS LEX WULTL VALVE KIT (FR) 4 2 172151-74601  VALVE 11 1 1
CATION O — | Fig.75 REF. No.l 5 3 182900-16530 COVER 1 1 1 1
T R R Nl 6 3 18290022300 SPRING 11 1 1
4 Fig.95 REF. Na.1 ~ 12
PLFLTE R (S 1) 7 3 172151-74740  PLATE, MARK 1 1 1 1
LT EAE kTen 8 3 182900-77190  BOLT 8 8 8 8
. =;g-c75;;§i75~;;5§_ No.3 = 30 9 3 182900-77200 BOLT 8 8 8 8
» EITSS R Mol i 10 3 18290077210  DUST SEAL 1 01 1 1
11 3 182900-77220 COVER 1 1 1 1
——& 13 12 3 182900-77230  WING BOLT 11 1 1
19 @ © 18 13 3 182900-77240  BOLT 2 2 2 2
/-b " 14 3 182900-77250 LEVER 11 1 1
, 15 3 24190-100001  BALL, STEEL 5/16 1 1 1 1
‘ . 16 3 24311-000280  O-RING, 1AP28.0 1 1 1 1
— &8 17 3 24321000600 O-RING, 1AG60.0 2 2 2 2
[5oo) 18 3 953KM0-00220 WASHER 2 2 2 2
. 11 19 3 953KM0-00220 WASHER 11 1 1
6 20 3 953KM0-10894 PLUG 1 1 1 1
Q 21 2 26013-100252  BOLT, M10X 25 3 3 3 3
22 2 26013-100302  BOLT, M10X 30 4 4 4 4
23 2 172165-03471  LABEL 1 1 1 1 3
4 24 2 172151-03550  LABEL,PATTERN B 1 1 1 1 4
25 2 19414504810 WASHER 10 1 1 1 1
2 1 1 1 1
2 1 1 1 1
2 1 1 1 1
2 1 1 1 1
1 1 1 1

w
o
N

172425-03200

LABEL

(A=M/#61005)

(B=M/#61005)

(C=M/#61005) (D=M/#61005)

Remarks

(1)INC FIG.75 REF.NO.3-30,
FIG.93 REF.NO.1-13 &
FIG.95 REF.NO.1-12,
(2)INC FIG.75 REF.NO.3-30,
FIG.94 REF.NO.1-13 &
FIG.95 REF.NO.1-12.
(3)FOR CABIN SPEC.
(4)FOR CANOPY SPEC.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.76. HYD.OIL TANK

YOOK3462

riae. 16

RHUNo. H)I\ Eﬁibiz\lo. (1) r6328AB Y.

Tinc. (1 3

1
19

HYD.OIL TANK

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772165-75100-2 TANKASSY, OIL 1 1 1 1
1A 1 772165-75100 TANK ASSY, OIL 1 1
2 2 172124-73700 ROD ASSY, FILTER 1 1 1 1 1 1
3 2 172112-74801 STRAINER, SUCTION 1 1 1 1 1 1
4 2 172112-74901 ELEMENT, FILTER 1 1 1 1 1 1
5 3 172112-74911 ELEMENT, FILTER 1 1 1 1 1 1
6 3 172112-74971 VALVE, BY-PASS 1 1 1 1 1 1
7 2 172112-75770 SPRING, FILTER 1 1 1 1 1 1
8 2 172112-75780 SPRING, FILTER 1 1 1 1 1 1
9 2  26716-100002 NUT, M10 1 1 1 1 1 1
10 2 172165-75401-4 COVER, RESERVOIR 1 1 1 1
10A 2 172165-75401 COVER, RESERVOIR
12 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
13 2 172165-75340 COLLAR 1 1 1 1 1 1
14 2 172165-75350-1 COVER, RESERVOIR 1 1 1 1
14A 2 172165-75350-2 COVER, RESERVOIR 1 1
15 2 172122-75600 GAUGE, OIL LEVEL 1 1 1 1 1 1
16 3 172122-75620 BOLT 2 2 2 2 2 2
17 3 172122-75630 GASKET 4 4 4 4 4 4
18 2 172116-75850-5 PLUG, OIL FEED 1 1 1 1
18A 2 172116-75850 PLUG, OIL FEED 1 1
19 2 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
20 2 172187-75500 PLUG 24 1 1 1 1 1 1
21 2  24311-000380 O-RING, 1AP38.0 1 1 1 1 1 1
22 2 24321-001350 O-RING, 1AG135.0 1 1 1 1 1 1
23 2 24321-001900 O-RING, 1AG190.0 1 1 1 1 1 1
24 2 26116-100202 BOLT, M10X 20 PLATED 4 4 4 4 4 4
25 2 172165-75530 SPRING 1 1 1 1 1 1
26 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1 1
27 2  26116-100202 BOLT, M10X 20 PLATED 4 4 4 4 4 4
28 2 172165-75450-5 PLATE (GREEN:96) 1 1 1 1
28A 2 172165-75450 PLATE (YELLOW:87) 1 1
29 2 172165-75460 GASKET 1 1 1 1 1 1
30 2 172165-75481 ELEMENT 1 1 1 1 1 1
31 2 26022-050102 SCREW, M5X10 3 3 3 3 3 3
32 2 172165-75500 PIPE ASSY 1 1 1 1 1 1
33 1  124766-59050 CLIP, HOSE 12 1 1 1 1 1 1
34 1 172126-16540 CLAMP 1 1 1 1 1 1
35 1 22137-140000 WASHER, 14 4 4 4 4 4 4
36 1 22217-140000 WASHER, SPRING 14 4 4 4 4 4 4
37 1 26116-140402 BOLT, M14X 40 PLATED 4 4 4 4 4 4
38 1 172117-53330 SPACER 4 4 4 4 4 4
39 1 172117-53350 SPACER 4 4 4 4 4 4
40 1 172165-75490 HOSE 1 1 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.77. HYD.OIL PIPING(TANK-PUMP-VALVE)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description |
YooK3462 P (A (B () © (B ®
1 1 172147-76270 CONNECTOR, 1/2X1/2 2 2 2 2 2 2

. 7 7 HERE (92 D~Ry T~ 1-1 1 172147-76271 CONNECTOR, 1/2X1/2 2 2 2 2 2 2 N
Fig. HYD.OIL PIPING (TANK~PUMP~VALVE) (A=M/#65343) (B=M/#65343) (C=M/#65343) (D=M/#65343) (E=M/#65343) (F=M/#65343)

2 1 172165-76860 FLANGE 1 1 1 1 1 1
3 1 172141-76900 CONNECTOR ASSY 1 1 1 1 1 1
4 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
5 1 172112-77360 CONNECTOR,PF1/2PF1/2 3 3 3 3 3 3
6 1 24315-000180 O-RING, 1BP18.0 3 3 3 3 3 3
7 1 24315-000180 O-RING, 1BP18.0 2 2 2 2 2 2
8 1  24321-000450 O-RING, 1AG45.0 1 1 1 1 1 1
9 1 26013-120302 BOLT, M12X 30 4 4 4 4 4 4
10 1 172426-78100 HOSE G208CC105S 1 1 1 1 1 1
11 1 172426-78110 HOSE G208BC131S 1 1 1 1 1 1
12 1 172426-78120 HOSE G208CC138S 1 1 1 1 1 1
13 1 172165-78130 HOSE 1 1 1 1 1 1
14 1 172173-78180 COVER, HOSE 1 1 1 1 1 1
15 1 172122-79890 CLAMP, HOSE 2 2 2 2 2 2
16 1 23000-070000 CLAMP, 70 4 4 4 4 4 4
17 1 22117-120000 WASHER, 12 4 4 4 4 4 4

I kO—=L/ALT
CONTROL VALVE

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.78. HYD.OIL PIPING(VALVE-MOTOR,BOOM)

Y00K3462

~E-=%5, T-L4L)
PING (VALVE~MOTOR, BOOM)

=
o
=g
(|

)
X
yo!

1 X
"

BEEE—5

TURNING MOTOR
‘_—\r,_'i;
“'ﬁ_..,

-

1 //k

~

4
N

k0= L/LT
ROL VALVE

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172644-76160 ELBOW, ADJUST 2 2 2 2 2 2
2 1 172176-76210  JOINT, PF1/2 2 2 2 2 2 2
3 1 172157-76300 ELBOW ASSY 1 1 1 1 1 1
4 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
5 1 26116-100702 BOLT, M10X 70 PLATED 2 2 2 2 2 2
6 1 172165-76360  JOINT, PF1/2 2 2 2 2 2 2
7 1 172112-77360 CONNECTOR,PF1/2PF1/2 2 2 2 2 2 2
8 1 24315-000180 O-RING, 1BP18.0 7 7 7 7 7 7
9 1 933160-01370  CONNECTOR,PF1/2PF3/8 1 1 1 1 1 1
10 1 172165-78150 GROMMET, 49X119 1 1 1 1 1 1
11 1 172426-78160 HOSE P206BB123S 1 1 1 1 1 1
12 1 172426-78240  HOSE H208BC190S 1 1 1 1 1 1
13 1 172426-78250 HOSE H208BC172S 1 1 1 1 1 1
14 1 172426-78260 HOSE H208BC159S 1 1 1 1 1 1
15 1 172426-78270  HOSE H208BC184S 1 1 1 1 1 1
16 1 172426-78280 HOSE H208BC165S 1 1 1 1 1 1
17 1 172426-78460 HOSE H208BC179S 1 1 1 1 1 1
18 1 172165-78701-1 SUPPORT, HOSE 1 1 1 1
19 2 172165-78781 RUBBER, HOSE SUPPORT 1 1 1 1
20 1 172165-78741-2 COVER ASSY 1 1 1 1 1 1
21 2 172165-78781 RUBBER, HOSE SUPPORT 1 1 1 1 1 1
22 1 172141-79160 HOSE 1 1 1 1 1 1
23 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
24 1  26116-100202 BOLT, M10X 20 PLATED 2 2 2 2 2 2
25 1 172165-79101  SUPPORT ASSY, HOSE 1 1
26 2 172165-78781 RUBBER, HOSE SUPPORT 1 1
27 2 172165-79130 RUBBER 1 1

COUNTRY[JP [AS[EX

APPLT —
cation] —| O [—

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.79. HYD.OIL PIPING(VALVE-SWIVEL,SWING) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |

Yo0K3462 @ ® © © E ®

1 1 17242376120 CONNECTOR, PF1/2X1/4 2 2 2 2 2 2

. 7 9 RERE (SLT~ZARN, 21 V7) 2 1 17216476241  JOINTASSY 11 1 1 1 1

Fig. HYD.OIL PIPING (VALVE~SWIVEL, SWING) 3 1 172147-76270  CONNECTOR, 1/2X1/2 11 1 1 1 1
31 1 172147-76271 CONNECTOR, 1/2X1/2 1 1 1 1 1 1 N

@ 16 (A=M/#65343) (B=M/#65343) (C=M/#65343) (D=M/#65343) (E=M/#65343) (F=M/#65343)

4 1 172165-76280  CONNECTOR, PF1/23/8A 2 2 2 2 2 2

5 1 17214176900 CONNECTOR ASSY 11 1 1 1 1

6 2 24315000180  O-RING, 1BP18.0 11 01 1 1 1

7 1 172112-77360  CONNECTOR,PF1/2PF1/2 2 2 2 2 2 2

8 1 23391020000  JOINT, RGI-1/4 11 1 1 1 1

9 1 23393030000  JOINT, 90RGI-3/8 11 01 1 1 1

10 1 23393-040000  JOINT, 90RGI-1/2 4 4 4 4 4 4

11 1 23394020000  JOINT, 45RGI-1/4 11 1 1 1 1

12 1 24315000180  O-RING, 1BP18.0 77 1 71 7 7

13 1 172426-78300  HOSE P208CC084S 101 1 1 1 1

14 1 17242678330  HOSE P204CE148S 11 1 1 1 1

15 1 172426-78340  HOSE P204BC227S 11 1 1 1 1

16 1 172426-78440  HOSE P208CCO056S 101 1 1 1 1

17 1 172426-78450  HOSE G208CC058S 11 1 1 1 1

18 1 17216478540 HOSE 11 1 1 1 1

19 1 17216878940  HOSE P206BC089S 11 1 1 1 1

20 1 172426-79660 HOSE G208CC053S 11 1 1 1 1

21 1 23394-030000  JOINT, 45RGI-3/8 11 01 1 1 1

RATIU S

SWING CYLINDER ™

-
AARNLT AU~

SWIVEL JOINT

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.80. HYD.OIL PIPING(RETURN:1)

Y00K3462

1
— =y 77v2-3
’ &, 0L COOLER {

i /_; ' :
/
L @ﬁ o 17

-}\\ - P
R | TURNING MOTOR g
HYD. 011 TANK e J/ QU 5
< \ - ®

JINO—=MISLT
CONTROL VALVE

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172423-76110 CONNECTOR, PF1/2 1 1 1 1 1 1
2 1 172164-76131 ELBOW 2 2 2 2 2 2
3 2 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2
4 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1 1 1 1 1
5 1 172183-76200 CONNECTOR 1 1 1 1 1 1
6 1 172165-76220  NIPPLE 2 2 2 2 2 2
7 1 172176-76221 ELBOW 1 1 1 1 1 1
8 1 172168-76370 ELBOW 1 1 1 1 1 1
9 1  24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
10 1 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
11 1 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2
12 1 172165-78360 HOSE 1 1 1 1 1 1
13 1 172426-78360 HOSE G608CE092S 1 1 1 1 1 1
14 1 172423-78380 HOSE G704CY045S 1 1 1 1 1 1
15 1 172426-78400 HOSE G612YY286S 1 1 1 1 1 1
16 1 172165-78412 HOSE G806YY077S 1 1 1 1 1 1
17 1 172426-78410 HOSE G612YY114S 1 1 1 1 1 1
18 1 23000-016000 CLAMP, 16 2 2 2 2 2 2
19 1 23000-035000 CLAMP, 35 6 6 6 6 6 6
20 1  23010-014000 CLAMP, 14 1 1 1 1 1 1
21 1 29311-515000 GROMET, 50.5X5 2 2 2 2 2 2
22 1 172147-76271  CONNECTOR, 1/2X1/2 1 1 1 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.81. HYD.OIL PIPING(RETURN:2)

YOOK3462

REEE (V9-Y:
HYD. OIL PIPING (RETURN:2)

Fig.8

O/
OL VALVE

27

29—
]6 REFER TO Fig.79
30 @
O/

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172123-76120  ADAPTER, PF1/4 2 2 2 2 2 2
2 1 172123-76120  ADAPTER, PF1/4 2 2 2 2 2 2
3 1 172423-76130  VALVE 1 1 1 1 1 1
4 1 172312-76150 NIPPLE, 1/8X1/4 1 1 1 1 1 1
5 1 172187-76170 TEE, ADJUSTABLE 1 1 1 1 1 1
6 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
7 1 172141-76180 CONNECTOR ASSY 4 4 4 4 4 4
8 2 24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
9 1 172162-76180  JOINT ASSY, 3-1/4 1 1 1 1 1 1
10 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
11 1 172162-76180  JOINT ASSY, 3-1/4 3 3 3 3 3 3
12 2 24315-000110 O-RING, 1BP11.0 3 3 3 3 3 3
13 1 172183-76200 CONNECTOR 1 1 1 1 1 1
14 1 172173-76100 CONNECTOR ASSY 2 2 2 2 2 2
15 2 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
16 1 172141-76220  NIPPLE 1 1 1 1 1 1
17 1 172164-76360 ELBOW 1 1 1 1 1 1
18 2 24315-000080  O-RING, 1BP8.0 1 1 1 1 1 1
19 1  23394-020000 JOINT, 45RGI-1/4 1 1 1 1 1 1
20 1  24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
21 1  24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
22 1 172423-78310 HOSE 1 1 1 1 1 1
23 1 172423-78330 HOSE 1 1 1 1 1 1
24 1 172423-78340 HOSE 1 1 1 1 1 1
25 1 172426-78370 HOSE F403BB110S 1 1 1 1 1 1
26 1 172426-78370 HOSE F403BB110S 1 1 1 1 1 1
27 1 172423-78380 HOSE G704CY045S 1 1 1 1 1 1
28 1 172426-78380 HOSE F403BC055S 1 1 1 1 1 1
29 1 23010-014000 CLAMP, 14 1 1 1 1 1 1
30 1 172165-79860  HOSE P204BE125 1 1 1 1 1 1
31 1 23871-010000 PLUG, RO1 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.82. HYD.OIL PIPING(TRAVEL) (Br-550.25 GG (-850 2B0{0AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
A B () O (E) R
PUBL I SHED: 2008/05
1 1 172730-75140 ADAPTER 2 2 2 2 2 2
2 1 172112-77360 CONNECTOR,PF1/2PF1/2 4 4 4 4 4 4
3 1 23394-030000 JOINT, 45RGI-3/8 2 2 2 2 2 2
4 1 23391-040000 JOINT, RGI-1/2 4 4 4 4 4 4
5 1  23393-030000 JOINT, 90RGI-3/8 2 2 2 2 2 2
6 1 23393-030000 JOINT, 90RGI-3/8 2 2 2 2 2 2
7 1 23394-020000 JOINT, 45RGI-1/4 2 2 2 2 2 2
8 1  24315-000180 O-RING, 1BP18.0 4 4 4 4 4 4
_ 9 1  24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
%I;VJIE?D %f;gM @ 10 1 172423-78420 HOSE P208BC132W 4 4 4 4 4 4
11 1 172423-78430 HOSE P204BC142W 2 2 2 2 2 2
12 1 172423-78440 HOSE G706BB138W 2 2 2 2 2 2
13 1 172423-78450 HOSE P206BB078W 2 2 2 2 2 2
14 1 172422-78760 GROMMET 2 2 2 2 2 2

RANLTIA N

EfT

TRAVEL MCTOR

oo e
SWIVEL JO'NT 1

OLELYY
VIEWED FROM (¥)

CHIASEEE GB5E) LI=ERTY.

.".MARKED PART HAS BEEN CHANGED (ADDED) .

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.83. HYD.OIL PIPING(BOOM) (or-p20.28 (s o202BC(oRs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
YOO0K3462 No. Lev. Parts No. Description @ ® (C)QI{D) ©® © |
N 1 1 172310-51290-1 CLAMP, SEAT 1 1 1 1
. 83 HERE (7—-4) 1A 1 172310-51290-2 CLAMP, SEAT 11
Fig. HYD.OIL PIPING (BOOM) 2 1 17217676260  CLAMP 3 3 3 3
2A 1 172176-76260-2 CLAMP 3 3
2 3 1 172151-76400-4 TUBE ASSY, BOOM 101 1 1
3A 1 17215176400  TUBE ASSY, BOOM 11
20 4 1 172151-76420-4 TUBE ASSY, BOOM 101 1 1
4A 1 172151-76420  TUBE ASSY, BOOM 101
5 1 172176-76420  TUBE, BUCKET 11 1 1
5A 1 172176-76420-2 TUBE, BUCKET 101
e rouy 6 1 172176-76440  TUBE, BUCKET 101 1 1
ARM ST RoER 6A 1  172176-76440-2 TUBE, BUCKET 11
7 1 172151-76460-4 TUBE ASSY, BOOM 1 1 1 1
7A 1 172151-76460  TUBE ASSY, BOOM 101
8 1 172165-76511-4 TUBE ASSY, ARM 101 1 1
) .4 8A 1 172165-76511-1 TUBE ASSY, ARM 101
L s 9 1 172165-76530-4 CLAMP, TUBE 101 1 1
‘“‘,’ 9A 1  172165-76530  CLAMP, TUBE 11
' () 10 1 172165-76540 RUBBER 2 2 2 2 2 2
e AN N 1 1 172147-76750-4 CLAMP, TUBE 101 1 1
% g 1A 1 172147-76750  CLAMP, TUBE 11
’ 12 1 172147-76760-4 CLAMP, TUBE 101 1 1
| 12A 1 172147-76760  CLAMP, TUBE 101
13 1 172147-76770  CLAMP, RUBBER 2 2 2 2 2 2
i ; | 14 1 172147-76780  CLAMP, RUBBER 2 2 2 2 2 2
i : { 15 1 172183-81160  CLIP, TREE 2 2 2 2 2 2
1 \ [ k = “"\ 16 1 172112-81720  CUSION RUBBER,PIPE 101 1 1 1 1
(/ oo i TR 17 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
ey N 18 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
BUCKET CYLTNDER 19 1 26013-100452  BOLT, M10X 45 101 1 1 1 1
20 1 26013-120352  BOLT, M12X 35 3 3 3 3 3 3
21 1 26116-100552  BOLT, M10X 55 PLATED 3 3 3 3 3 3
22 1 26116-100602  BOLT, M10X 60 PLATED 3 3 3 3 3 3
23 1  933155-09670-4 CLAMP, PIPE 101 1 1
23A 1 933155-09670-2 CLAMP, PIPE 101
24 1 17242578190  HOSE 101 1 1 1 1
25 1 172425-78200 HOSE 1 1 1 1 1 1
26 1 172176-78270  HOSE G208ABOSTW 2 2 2 2 2 2
27 1 23202-040801  HOSE, 04X 800 101 1 1 1 1
28 1 23202-040901 HOSE 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.84. HYD.OIL PIPING(P.T.O.FRAME END)

Y00K3462
, 84 MERE (PTOIL—LIVR)
Fig. HYD.OIL PIPING (P.T.Q. FRAME END)
PTO*wh (FL—LLVK)
=
19 Fig.39 REF. No.}
g R

REFER TO
Fig. 80

JhO—LILT
CONTROL VALVE

JP, EX#
JP.EX SPEC.

AS SPEC.

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172122-76131  CONNECTOR, PT1/2X45 1 1 1 1 1 1
2 3 24315-000180  O-RING, 1BP18.0 1 1 1 1 1 1
3 2 172183-76160  CONNECTOR, 1/2X1/2 1 1 1 1 1 1
4 2 172633-76160 ADAPTER 1 1 1 1 1 1
4-1 2 172162-76141 ADAPTER, 1/2-3/4 1 1 1 1 1 1 N
(A=*2008.07) (B=*2008.07) (C=*2008.07) (D=*2008.07) (E=*2008.07) (F=*2008.07)
5 2 172165-76200 CONNECTOR,PT1/2PF3/4 1 1 1 1 1 1
6 2 172142-76280  JOINT, SWIVEL 2 2 2 2 2 2
7 3 172142-77050  SEAL SET 2 2 2 2 2 2
8 2 23871-030000 PLUG, RO3 1 1 1 1 1 1
9 2 23871-040000 PLUG, R04 1 1 1 1 1 1
10 2 24315-000180  O-RING, 1BP18.0 1 1 1 1 1 1
11 2 172188-76100 TUBE ASSY, 3RD 1 1 1 1 1 1
11-1 2 172188-76100 TUBE ASSY, 3RD 1 1z
(E=M/#61143) (F=M/#61143)
12 2 172176-76651  JOINT, 3RD 1 1 1 1 1 1
13 2 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
14 2 26013-120252 BOLT, M12X 25 2 2 2 2 2 2
15 2 172151-76600 ADAPTER, PF3/4 2 2 2 2
16 2 172188-78100 HOSE 1 1 1 1 1 1
17 2 172151-78770 HOSE 1 1 1 1 1 1
18 2 172426-79780 HOSE G212BB170S 2 2 2 2 2 2
19 1 172437-76100 CONNECTOR, 90PT3/4 1 1w
(E=M/#61143) (F=M/#61143)
20 1 172437-76110 CONNECTOR, T PT3/4 1 1w
(E=M/#61143) (F=M/#61143)
21 1 172165-76220  NIPPLE 1 1w
(E=M/#61143) (F=M/#61143)
22 1 172151-76651  STOP VALVE 1 1w
(E=M/#61143) (F=M/#61143)
23 2 172142-77150 SEAL SET 1 1
(E=M/#61143) (F=M/#61143)
28 2 22242-000300 RING, 30 1 1
(E=M/#61143) (F=M/#61143)
29 1  23394-060000  JOINT, 45RGI-3/4 1 1w
(E=M/#61143) (F=M/#61143)
30 1 23395-060000  JOINT, RRN-3/4 1 1w
(E=M/#61143) (F=M/#61143)
31 1 172437-79200 HOSE G612BY046 1 1w
(E=M/#61143) (F=M/#61143)
32 1 23000-035000 CLAMP, 35 1 1w
(E=M/#61143) (F=M/#61143)
33 1 172437-76200 TUBE ASSY, 3RD 1 1w

(E=M/#61143)

(F=M/#61143)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.85. HYD.OIL PIPING(P.T.0.BOOM END) E‘B\;:ggg_gg ggﬁ;g Egzggg_ggc;gfs
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |

YO0K3462 (A B (©) DO () (A

1 1 172176-76522-2 TUBE ASSY, 3RD 1 1

8 5 HERE (PTO7—LIVR) (AS) 2 1 17216576880  TUBE, PTO 11

Fig. HYD.OIL PIPING(P.T.0.BOOM END) (AS) 3 1 172142-76940  CLAMP 3 3

4 1  22217-120000  WASHER, SPRING 12 6 6

SSUNTRT 5 1 26116-120752  BOLT, M12X 75 PLATED 3 3

APPLY - 6 1 172164-78870  HOSE G212AB065 2 2

CATION 7 1 26116-120902  BOLT, M12X 90 PLATED 11

8 1 172151-76790  PLATE, CLAMP 101

9 1 172151-76600 ADAPTER, PF3/4 11

10 1 26116120602  BOLT, M12X 60 PLATED 11

11 1 26116120702  BOLT, M12X 70 PLATED 101

4 12 1 172164-76660  PLATE 11

% 0/ 13 1 172151-76610  ADAPTER, PF 1 11

14 1 172151-76990-1 CLAMP 3 3

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.86. HYD.OIL PIPING(P.T.0.ARM END) (1-B5028 (R (Or-8%028 PEIS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
P/C NEWS No.:Y00K3462-5 @ ® © O E @
PUBLISHED :2006/1 YTTPTASTEX 1 1 172176-74511  PTO KIT, ARM END 1 1 1 1
. COUNTR _
PTO%vYh (F—ATVK) APPLT 2 2 172176-76542  TUBE ASSY, 3RD 1 1 1 1
P.T.0.KIT (ARM END) CATION O J— O 3 2 172176-76580  STOP VALVE(GREEN:97) 2 2 2 2
(172176-74511) 4 3 172142-77151  SEAL SET 2 2 2 2
linc.2~18 5 3 22242-000300  RING, 30 2 2 2 2
4 6 2 172164-76660  PLATE 1 1 1 1
7 2 172151-76790  PLATE, CLAMP 1 1 1 1
8 2 172142-76940-4 CLAMP 6 6 6 6
9 2 22217-120000  WASHER, SPRING 12 6 6 6 6
10 2 23871-060000 PLUG, R06 2 2 2 2
11 2 26013-100252  BOLT, M10X 25 4 4 4 4
12 2 26116-120552  BOLT, M12X 55 PLATED 1 1 1 1
13 2 26116-120652  BOLT, M12X 65 PLATED 2 2 2 2
14 2 26116-120752  BOLT, M12X 75 PLATED 2 2 2 2
15 2 26116-120902  BOLT, M12X 90 PLATED 1 1 1 1
16 2 172176-78571  HOSE G212BA105W 2 2 2 2
17 2 172164-78870  HOSE G212AB065 2 2 2 2
18 2 172176-76522  TUBE ASSY, 3RD 1 1 1 1
14 gerer 10 Fig.
% \
_—Q 5
y
| :
Remarks Yes No Yes No
(1)PART NAME IS CORRECTED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.87. CONTROL PIPING(PUMP-REMO.CON.V.-RETURN/FRONT LEVER)

YOOK3462

_ 8 7 IVhO-LEE (RYT~UEIVILT~US—> /70K /-)
Fig. CONTROL PIPING
(PUMP~REMO. ~CON. V. ~RETURN/FRONT LEVER)

COUNTRY{JP JAS | EX

APPL[ -
CATION O|—|— @7‘1\555
1EWED FROM B o A
@ _ RIGHT
s ¥ %

RIGHT A i 3—% E.E\ONT ‘
. 4
8 3 ®
¥
=

N
et Hv%ngﬁ PUMP ~
Pt - 5 \%
UEI LT i) . \
REMOTE CONTROL VALVE 5 ¢ A \
b

JEJIV/ILT
REMOTE CON@?OL

N Re2

2 l
(-

~_ |

REFER TO Fig.8]1

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢

1 1 172151-76030 BOLT, PIPE JOINT 2 2

2 1 172151-76040 BOLT, PIPE JOINT 2 2

3 1 24315-000180 O-RING, 1BP18.0 4 4

4 1  24315-000180 O-RING, 1BP18.0 4 4

5 1 172426-78530 HOSE G604WY163S T 1 1

6 1  172426-79850 HOSE F404CW186S P 1 1

7 1 172426-79860 HOSE F404CW170S T 1 1

8 1 172165-79870 HOSE 1 1

9 1 23010-014000 CLAMP, 14 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.88. CONTROL PIPING(PUMP-REMO.CON.V.-RETURN/SIDE LEVER)

Y00K3462
JIVhA-VEE (R T~UEIVRLT~US~2/HARLI—
F79-88 CONTROL PIPING )
(PUMP~REMO. —CON. V. ~RETURN/SIDE LEVER)
T
ig.No. 1 -
H5R3
é‘_//a C«%Eweo FROM @ 0
7
—
Bant 3@) (ﬁ’) Front @
f )
2 4
3 g&ﬂ LEEFT
A
—a Y
\ O /
N UED
- < //ﬁ\i REWOTE. CONTAOL. VALVE
/:’:( - ﬁf%ﬁé‘ljgpump
;/{’EII‘//Y ) \\
_ REWOTE CONTROL VALV
NG N ///

REFER TO Fig.8)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 172151-76030 BOLT, PIPE JOINT 2 2

2 1 172151-76040 BOLT, PIPE JOINT 2 2

3 1  24315-000180 O-RING, 1BP18.0 4 4

4 1 24315-000180 O-RING, 1BP18.0 4 4

5 1 172164-78520 HOSE G604BY115S T 1 1

6 1 172164-78530 HOSE G604BY185S T 1 1

7 1 172426-78820 HOSE F404CW124S P 1 1

8 1 172426-79380 HOSE F404CW163S P 1 1

9 1 23010-014000 CLAMP, 14 2 2

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.89. CONTROL PIPING(PUMP-REMO.CON.V.-RETURN)(AS)

YO0K3462

8O FFO-MEE (RIUERLT~US—) (AS)
Fig. CONTROL PI[PING {PUMP~REMO. —CON. V. ~RETURN) (AS)

COUNTRY [JP | AS |EX
Fig.No. [88(89(88

o
LEFT

(A)=B50-2B C(R)F (D)=B50-2B P(R)S

(B)=B50-2B C(R)S (E)=B50-2BC(R)AS

(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |

A B () O (E) R
1 1 172123-76120 ADAPTER, PF1/4 4 4
2 1  24315-000110 O-RING, 1BP11.0 4 4
3 1 172437-79121 HOSE G604BY121S T 1 1
4 1 172437-79130 HOSE G604BY159S T 1 1
5 1 172437-79101 HOSE F404BC171S P 1 1
6 1 172437-79110 HOSE F404BC122S P 1 1
7 1 23010-014000 CLAMP, 14 2 2

UEIVIWT
REMOTE CONTROL VALVE

/U’E:l‘//ULJ'

BEMOTE CONTROL VALVE

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; _ (A)=B50-2B C(R)F (D)=B50-2B P(R)S
Fig.90. CONTROL PIPING(REMO.CON V.-CON V./DIRECT.FRONT LEVER) (B1=550-2B G(RIS (E)-BS0.2BC(RIAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
YOOK3462 A (B (©) () () (F)
1 1  172123-76120  ADAPTER, PF1/4 8 8
aAvhO-VRE 2 1 24315-000110 O-RING, 1BP11.0 8 8
Fig. (UL T~ NO-LENT /94028, 2008018-) 3 1 194202-56460  BAND, 200 4 4
CONTROL PIPING 4 1 172426-78670  HOSE F403BB165S 1 1
(REMO. —CON. V. ~ CONTROL.V./DIRECT, FRONT LEVER) 5 1 172426-78690  HOSE F403BB157S 1 1
SRV TP TASTEX 6 1 172426-78800  HOSE F403BB144S 1 1
N ) ) %\)ﬁ‘aﬁj 7 1 172426-78830  HOSE F403BB152S 1 1
CATION @ IEWED FROM @& GHT 8 1 172426-78840 HOSE F403BB145S 1 1
9 1 172426-78850  HOSE F403BB175S 1 1
10 1 172426-78860 HOSE F403BB146S 1 1
11 1 172426-78890  HOSE F403BB175S 1 1

ETI!RONT ‘

I NN

JEAVIULT
REMOTE CONTROL VALVE

3 [f
—

Y, \ 3\\\\
UEIJV/NWT ™

REMOTE CONTROL ™
VALVE

aAvhEO—=IIWT

CONTROL VALVE

/ 7 REFER TO Fig.81 \
REFER TO Fig.81 5 P
s S
Fig.81 REFER TO
Fig. 81

REFER TO
Fig.81

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.91. CONTROL PIPING(REMO.CON V.-CON V./DIRECT,SIDE LEVER)

Y00K3462
. JvhO-LEE
Fig. (WEIAVIWI~TIINA=-LSLT/FALIN, $ARL/T-)
CONTROL PIPING
(REMO. =CON. V. ~ CONTROL.V./DIRECT, SIDE LEVER)

[couNTRY[JP [ASTEX]
[Fig.Ne. |91 19291 |

a
RIGHT

Q%%vﬁa% iaom ® @

2hO-L/LT
CONTROL VALVE

/ 6 REFER TO Fig.81 \
REFER TO Fig.81 5 \
Fig.81 R

EFER
F

REFER TO
Fig.81

(A)=B50-2B C(R)F (D)=B50-2B P(R)S

(B)=B50-2B C(R)S (E)=B50-2BC(R)AS

(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172123-76120 ADAPTER, PF1/4 8 8
2 1 24315-000110 O-RING, 1BP11.0 8 8
3 1  194202-56460 BAND, 200 2 2
4 1 172426-79220 HOSE F403BB141S 1 1
5 1 172426-79290 HOSE F403BB129 1 1
6 1  172426-79300 HOSE F403BB137 1 1
7 1 172426-79310 HOSE F403BB184S 1 1
8 1 172426-79340 HOSE F403BB134S 1 1
9 1 172426-79350 HOSE F403BB120S 1 1
10 1 172426-79360 HOSE F403BB169S 1 1
11 1 172426-79370 HOSE F403BB126S 1 1
12 1 172165-79810 SPONGE, HOSE 2 2
13 1 172122-79930 CLAMP, HOSE 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.92. CONTROL PIPING(REMO.CON V.-CON V./DIRECT)(AS) rbe028 s ) -be0 2BC (S
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
) No. Lew Parts No. Description Qty I
Yo0k3462 A (B (© ©® (E) F
1 1 17212376120  ADAPTER, PF1/4 8 8
. 9 IyMNO-ILEE 2 1 24315-000110 O-RING, 1BP11.0 8 8
Fig. (U’EJ‘//Ubj""J‘JI\D—)D/UIJ'/Q’{ LoK) (AS) 3 1 194202-56460  BAND, 200 2 2
CONTROL PIPING 4 1 172426-79220 HOSE F403BB141S 11
(REMO. —CON. V. ~CONTROL. V. /DIRECT) (AS) 5 1 17242679290  HOSE F403BB129 101
SINRYTIPTASTEX Sroms 6 1 172426-79300  HOSE F403BB137 11
FloNe. 8162701 PIENED BRoM @ 7 1 172426-79310 HOSE F403BB184S 1 1
8 1 172426-79340  HOSE F403BB134S 1 1
9 1 172426-79350  HOSE F403BB120S 11
10 1 172426-79360 HOSE F403BB169S 1 01
11 1 172426-79370  HOSE F403BB126S 1 1
12 1 172165-79810  SPONGE, HOSE 2 2
13 1 17212279930  CLAMP, HOSE 4 a4
14 1 17216579820 COVER, HOSE 2 2

JEZI /U
REMOTE CONTROL VALVE

JEI LT
REMCTE CONTROL VALVE

S 3ANO-INT
CONTROL VALVE

/ 6 REFER TO Fig.81 \
REFER TO Fig.8! 5 \
£
Fig.al MER To
« Fig.81

=

REFER TO
Fig.81

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.93. CONTROL PIPING(REMO.CON V.-MULTI V./4-WAY,FRONT LEVER)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
Y00K3462 A B () DO () (A
1 2 172123-76120 ADAPTER, PF1/4 1 1
AVNO-LEE 2 2 17214176180 CONNECTORASSY 7 7
Fig. (DEAVWT~INFINT /4514, TAVRUI-) 3 3 24500010 ORNG.1BPILO T
CON THOL P I P I NG 4 2 24315-000110 O-RING, 1BP11.0 1 1
(REMO. —CON. V. ~ MULTI V./4-WAY, FRONT LEVER) 5 2 194202-56460  BAND, 200 4 4
6 2  172426-78910 HOSE F403BB160 1 1
SCUNTRY. P 08 L RS 7 2 17242678920 HOSE F403BB160 1 1
eation Ol —|— 8 2 172426-78930  HOSE F403BB160 1 1
9 2 172426-78940 HOSE F403BB136S 1 1
10 2 172426-78950 HOSE F403BB136S 1 1
11 2 172426-78960 HOSE F403BB140S 1 1
12 2  172426-78970 HOSE F403BB160 1 1
13 2 172426-78980 HOSE F403BB160 1 1
14 1 172123-76120 ADAPTER, PF1/4 8 8
15 1 24315-000110 O-RING, 1BP11.0 8 8
UEIVINT ‘
REMOTE CONTROL VALVE .
INFFIINNT
MULT! CHANGE VALVE P
) e
NS -
~ N\ s
UEIAVILT v
: TLFINTEY R~ (FR)
MULT] VALVE KIT(FR)
¢ | A (172426-74650)
Ejj\\l_,.._‘/ Fig.75 REF. No. !
R ey
ig. . 0. -~
~_ Fig.gs REF. No.1 ~ 12
@rois (BRR)
VIEWED FROM ® (DEVELCPMENT}
I ® O
PIPIPID
bdo éié b
P Q|
(09 3\
i)
® Cfg ©
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.94. CONTROL PIPING(REMO.CON V.-MULTI V./4-WAY,SIDE LEVER)

Y00K3462

Fig.g

avhO-LEE

(DEIVINT~IVFINT /4914, AR /I=)
CONTROL PIPING

(REMO. —=CON. V. ~ MULTI V./4-WAY,SIDE LEVER)

COUNTRY|JP [AS [EX

APPL[ -
CATION Ol—|—
Fd
LEFT 3
HsR%
VIEWED FROM @ 0O &
RIGHT
15
195 14 gq
& Phonr @1

UEI ALY
~ REMOTE CONTROL VALVE
UEIJNLT .
REMCTE CONTROL VALVE

ILFLTEuN (S])
MULT! VALVE KIT{(SI)
(172426-74670)

Fig.75 REF. No.2

inc. Fig.75 REF. No.3
1 Fig.94 REF. No.!
1 A Fig.95 REF. No.!

P

(R LY P4
| MULTI GHANGE VALVE

Bror3 (BEE)
VIEWED FROM ® (DEVELOPMENT)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 2 172123-76120 ADAPTER, PF1/4 1 1
2 2 172141-76180 CONNECTOR ASSY 7 7
3 3 24315-000110 O-RING, 1BP11.0 7 7
4 2 24315-000110 O-RING, 1BP11.0 1 1
5 2 194202-56460 BAND, 200 2 2
6 2 172426-78870 HOSE F403BB160 1 1
7 2 172426-78880 HOSE F403BB160 1 1
8 2 172426-78970 HOSE F403BB160 1 1
9 2 172426-78990 HOSE F403BB160 1 1
10 2 172426-79060 HOSE F403BB140 1 1
11 2 172426-79070 HOSE F403BB140 1 1
12 2 172426-79080 HOSE F403BB147 1 1
13 2 172426-79090 HOSE F403BB140 1 1
14 1 172123-76120 ADAPTER, PF1/4 8 8
15 1  24315-000110 O-RING, 1BP11.0 8 8
16 1 172165-79810 SPONGE, HOSE 2 2
17 1 172122-79930 CLAMP, HOSE 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34602

Fig.95. CONTROL PIPING(MULTI V.-CON V./4WAY MULTI)

YO0K3462

AVNO-LEE (YLF/LT~AVRA=LILT /4%
Fi Q-g CONTROL PIPING (MULTI.V.~CONTROL.V. /4—4WA§:’IAEI1%T))

YULFLTEu (FR)

MULTI VALVE XIT(FR)

(172426-74659) (172426-74670)

Fig.75 REF. Ne.| Fig.75 REF. No.2

inc. Fig.75 REF. No.3 ~ 30 inc. Fig.75 REF. No.3 ~
Fig.93 REF. No.1 ~ 13 Fig.94 REF. No.1 ~

COUNTRY[JP |AS[EX

APPLI -
CATION O 1

YLFIWTEYN (S])
MULTI VALVE KIT(S])

3
|
1

0
3
2

‘ Fig.95 REF. No.1 ~ 12 ’ Fig.95 REF. No.1
@®rses (BHE)
VIENED FROM (R) (DEVELOPMENT) o
J?@? To?
FTO[P
gLttt @
1) |
_/9‘ > o)
O ‘;?‘?
s
&
Ny
B VUFFIIINT
O MULTI CHANGE VALVE
\.
et

PN«
Eﬁ\\_,iv TS s 2RO~/
\W CONTROL VALVE
/ )

REFER TO Fig.81

REFER TQ
Fig.81

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 172173-76100 CONNECTOR ASSY 1 1 1 1
2 3 24315-000110 O-RING, 1BP11.0 1 1 1 1
3 2 172141-76180 CONNECTOR ASSY 7 7 7 7
4 3 24315-000110 O-RING, 1BP11.0 7 7 7 7
5 2 172426-78700 HOSE F403BB043 1 1 1 1
6 2 172426-78710 HOSE F403BB076 1 1 1 1
7 2 172426-79000 HOSE F403BB035 1 1 1 1
8 2 172426-79010 HOSE F403BB084S 1 1 1 1
9 2  172426-79020 HOSE F403BB051 1 1 1 1
10 2 172426-79030 HOSE F403BB051 1 1 1 1
11 2 172426-79040 HOSE F403BB096S 1 1 1 1
12 2  172426-79050 HOSE F403BB071S 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.96. CONTROL PIPING(2-WAY MULTI CHANGE/FRONT LEVER)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

ipti 't
Y00K3462 No. Lev. Parts No. Description ® @ (C)Q {D) ©® ©
ay N 1 2 23391-020000 JOINT, RGI-1/4 8 8
. 9 6 AVNO-VEE (2049 FFII /70080 1-) 2 2 194202-56460  BAND, 200 4 4
COUNTRY[JP JAS [EX 4 2 172426-79510 HOSE F403BB160S 1 1
wpLT T~ T 5 2 172426-79520  HOSE F403BB160S 1 1
CATION 6 2 172426-79530 HOSE F403BB160S 1 1
7 2 172426-79540 HOSE F403BB095S 1 1
8 2 172426-79550 HOSE F403BB045 1 1
9 2 172426-79560 HOSE F403BB034 1 1
10 2 172426-79570 HOSE F403BB046 1 1
11 1 172123-76120 ADAPTER, PF1/4 8 8
12 1  24315-000110 O-RING, 1BP11.0 8 8
13 1 172426-78670 HOSE F403BB165S 1 1
14 1 172426-78690 HOSE F403BB157S 1 1
15 1  172426-78830 HOSE F403BB152S 1 1
16 1 172426-78850 HOSE F403BB175S 1 1

7

N uEavinT

v hO-=LILT
CONTROL VALVE

I

L]
=1

-WAY VALVE

117

REFER TO
Fig.81

REFER TO
Fig.81
29T/ PNLFIUTFYh
2-WAY MULTI VALVE KIT
{172426-08610

Fig.74 REF.No.!
‘ﬁc.Flg.Td REF.No.2 ~ 25
Fig.98 REF.No.1 ~ 10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.97. CONTROL PIPING(2-WAY MULTI CHANGE/SIDE LEVER)

Y00K3462

. 9 IVNO-VEE (29TAYNFFIVI /HARNLI-)
Fig. CONTROL PIPING (2-WAY MULTI CHANGE/SIDE LEVER)

COUNTRY[JP [AS T EX @ﬂbﬂ.ﬁ
APPL] - |EWED FROM
CATION O | @

29T ANNT
2-WAY VALVE

~

REFER 7O Fig.81

REFER TO
Fig.81

(A)=B50-2B C(R)F (D)=B50-2B P(R)S
(B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 2 23391-020000 JOINT, RGI-1/4 8 8
2 2 194202-56460 BAND, 200 2 2
3 2 172426-79500 HOSE F403BB160S 1 1
4 2 172426-79510 HOSE F403BB160S 1 1
5 2 172426-79520 HOSE F403BB160S 1 1
6 2 172426-79530 HOSE F403BB160S 1 1
7 2 172426-79540 HOSE F403BB095S 1 1
8 2 172426-79550 HOSE F403BB045 1 1
9 2 172426-79560 HOSE F403BB034 1 1
10 2 172426-79570 HOSE F403BB046 1 1
11 1 172123-76120 ADAPTER, PF1/4 8 8
12 1  24315-000110 O-RING, 1BP11.0 8 8
13 1 172426-79220 HOSE F403BB141S 1 1
14 1 172426-79290 HOSE F403BB129 1 1
15 1  172426-79300 HOSE F403BB137 1 1
16 1 172426-79310 HOSE F403BB184S 1 1
17 1 172165-79810 SPONGE, HOSE 2 2
18 1 172122-79930 CLAMP, HOSE 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .98. GREASING EB;:BSO-ZB CER;S EE;:BSO-ZBC(??)?AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |

YOOK3462 A (B (©) O (E ¢

1 1 172112-77660  JOINT, PT1/8 1 1 1 1 1 1

. 9 BRIU—- 2 1 172141-77800  JOINT, GREASE 4 4 4 4 4 4

Fig. GREASING 3 1 172142-77800 HOSE 101 1 1 1 1

4 1 17214977811  HOSE 2 2 2 2 2 2

5 1 172312-77820  FITTING, GREASE 101 1 1 1 1

6 1 24761-020000  NIPPLE, GREASE PT1/8 3 3 3 3 3 3

RAVTIIST
SWING CYLINDER

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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1 A)=B50-2B C(R)F D)=B50-2B P(R)S
Fig.99. BOOM & BOOM BRACKET EB;:BSO_ZB CERgs EE;:B,&O_ZBC(;)LS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y0OK 3462 (A B (© (O (E) A
1 1 17242581100 BOOMASSY 1 1 1 1
9 T—=h&T=LTST YN 1A 1 172425-81100-1 BOOM ASSY(YELLOW:87) 101
Fig. BOOM & BOOM BRACKET 2 2 172147-81451  BUSH 50X75 2 2 2 2 2 2
3 2 17216581760  SEAL, DUST 50X60X4 2 2 2 2 2 2
4 1 172176-81541  PIN 50X234 1 1 1 1
I 28 4A 1 172176-81541-1 PIN 50X234 11
ARM GYLINDER 5 1 172176-81620  PIN 50-155 1 1 1 1
5A 1 172176-81620-1 PIN 50X155 (GREEN) 101
6 1 172176-81580  PIN 50-183 1 1 1 1
6A 1 172176-81580-1 PIN 50X183 11
7 1 172164-81670  SPACER 3 3 3 3 3 3
8 1 17216582520  SHIM 101 1 1 1 1
¥y 9 1  172165-82530  SHIM 1 1 1 1 1 1
46,4 10 1 172165-82540  SHIM, 50X85X1.6 11 1 1 1 1
8 1 1 26013-120302  BOLT, M12X 30 2 2 2 2 2 2
I 12 1 26716-160002  NUT, M16 2 2 2 2 2 2
10, SWING CYLINDER 13 1 22157-120000 WASHER, 12 3 3 3 3 3 3
14 1 24761040000  NIPPLE, GREASE B 1 01 1 1 1 1
15 1 26013-120302  BOLT, M12X 30 3 3 3 3 3 3
16 1 172312-31120  BOLT M16X170 101 1 1 1 1
16-1 1 26076-161702  BOLT, 10.916X170 1 1 1 1 1 1 N
(A=M/#65295) (B=M/#65295) (C=M/#65295) (D=M/#65295) (E=M/#65295) (F=M/#65295)
17 1 172176-81620  PIN 50-155 101 1 1
17A 1 172176-81620-1 PIN 50X155 (GREEN) 11
18 1 172176-81601  PIN 50X325 1 1 1 1
18A 1 172176-81601-1 PIN 50X325 101
19 1 172164-81670  SPACER 2 2 2 2 2 2
20 1 172164-81680  PIN 40X111 1 1 1 1
20A 1 172164-81680-1 PIN 40X111 11
21 1 172165-82301-4 BRACKET,BOOM (GREEN) 1 1 1 1
21A 1 172165-82301 BRACKET, BOOM 1 1
22 2 17216581710  BUSH 70X85 2 2 2 2 2 2
23 2 17216581770  SEAL, DUST 2 2 2 2 2 2
25 2 24321-000700 O-RING, 1AG70.0 2 2 2 2 2 2
26 1 172165-82340  PIN 40X122 101 1 1 1 1
27 1 172165-82360  PIN 70-400 CMP 1 1 1 1 1 1
28 1 17216582520  SHIM 8 8 8 8 8 8
29 1 172165-82530  SHIM 8 8 8 8 8 8
30 1 172165-82540  SHIM, 50X85X1.6 8 8 8 8 8 8
31 1 172165-82580  SHIM 4 4 4 4 4 4
32 1 172165-82590  SHIM 4 4 4 4 4 4
33 1 172165-82600  SHIM 4 4 4 4 4 4
34 1 172146-82910  SPACER 1 01 1 1 1 1
35 1 172117-83970-1 PLATE (C) 1 1 1 1
35A 1 172117-83970-5 PLATE(C),LOCK (86) 11
36 1 172112-87830  SHIM, 70X4 2 2 2 2 2 2
37 1 22157-120000 WASHER, 12 2 2 2 2 2 2
38 1 22242-000700  RING, 70 101 1 1 1 1
39 1 24761040000  NIPPLE, GREASE B 1 1 1 1 1 1
40 1 24761-050000  NIPPLE, GREASE C 101 1 1 1 1
41 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Fig.99. BOOM & BOOM BRACKET EB;:BSO_ZB CER;S EE;:B,&O_ZBC(%))AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |

Y00K 3462 (&) B () () (E) ()

42 1  26013-120252  BOLT, M12X 25 1 1 1 1 1 1

9 T—=h&T=LTST YN 43 1 172183-81170  CLIP, TREE 3 3 3 3 3 3

Fig. BOOM & BOOM BRACKET 44 1 172176-81700  SHIM 1 01 1 1 1 1

45 1 17217681710  SHIM 1 1 1 1 1 1

46 1 22242-000451 RING, 45 101 1 1 1 1

sy 28 47 1 172176-81650  COLLAR, 45.5X65 101 1 1 1 1

ARM GYLINDER 48 1 172176-81660 COLLAR, 45.5X65X1 2 2 2 2 2 2

49 1 22242000451 RING, 45 101 1 1 1 1

50 1 172176-81650 COLLAR, 45.5X65 101 1 1 1 1

51 1 172176-81660  COLLAR, 45.5X65X1 2 2 2 2 2 2

47 §
ATV
109 SWING CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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H A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg " 100 " AR M & B U CKET Ll N K EB;:BSO-ZB CER;S EE;2B50-2BC($?)LS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00k 3462 (A (B © ©® E ©
1 1  172165-81202-4 ARM ASSY 1 1 1 1
. 1 0 D P=Lh&ITYNIVD 1A 1 17216581202 ARMASSY 11
Fig. ARM & BUCKET LINK 2 2 172147-81451  BUSH 50X75 2 2 2 2 2 2
3 2  172165-81760  SEAL, DUST 50X60X4 2 2 2 2 2 2
4 2 172165-81700  BUSH 45X65 2 2 2 2 2 2
5 2  172112-83530  SPACER, 49.5X33 101 1 1 1 1
6 2 172112-83500  PIN BUSH 45X60 2 2 2 2 2 2
7 2 933126-44500  SEAL, DUST 45X55X4 4 4 4 4 4 4
8 1 172176-81500  PIN 45-112 101 1 1
8A 1 172176-81500-1 PIN 45X112 11
9 1 172176-81520  PIN 50-122 101 1 1
9A 1 172176-81520-1 PIN 50X122 11
10 1 17212581280 O-RING 2 2 2 2 2 2
1 1 172164-81670  SPACER 2 2 2 2 2 2
12 1 22157-120000 WASHER, 12 2 2 2 2 2 2
13 1  26013-120302  BOLT, M12X 30 2 2 2 2 2 2
14 1 172165-81500-1 KIT,ARM PIN 101 1 1
14A 1  172165-81500-2 KIT, ARM PIN 11
15 2 172165-81320-1 PIN 45X204 1 1 1 1
15A 2 172165-81320-2 PIN 45X204 101
16 2 172165-81340-1 PIN 45X204 101 1 1
S YRS LS 16A 2 172165-81340-2 PIN 45X204 11
BUCKET CYLINDER 17 2 933110-86600  NUT, NYLON 24X24 2 2 2 2 2 2
18 2 93317129760 WASHER 2 2 2 2 2 2
19 2 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1
20 2 17216582550  SHIM 2 2 2 2 2 2
21 2 172165-82560  SHIM 2 2 2 2 2 2
22 2 17216582570  SHIM 2 2 2 2 2 2
23 1 172165-81300-4 ARM, BUCKET 101 1 1
23A 1 172165-81300 ARM, BUCKET 11
24 1 172165-81310-4 ARM, BUCKET 1 1 1 1
24A 1 172165-81310 ARM, BUCKET 101
25 1 172147-84401-4 LINK,BUCKET(GREEN) 101 1 1
25A 1 172147-84401  LINK,BUCKET(YELLOWS7 11
26 2 172112-83500  PIN BUSH 45X60 2 2 2 2 2 2
27 2 933126-44500  SEAL, DUST 45X55X4 6 6 6 6 6 6
28 2 172112-86250  BUSH 45X39, PIN 2 2 2 2 2 2
29 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2
30 1 24761-040000 NIPPLE, GREASE B 101 1 1 1 1
31 1 17216582520  SHIM 1 1 1 1 1 1
32 1 17216582530  SHIM 101 1 1 1 1
33 1 172165-82540  SHIM, 50X85X1.6 1 01 1 1 1 1
34 1 17216582550  SHIM 1 1 1 1 1 1
35 1 17216582560  SHIM 101 1 1 1 1
36 1 172165-82570  SHIM 101 1 1 1 1
37 1 17218381160  CLIP, TREE 4 4 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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i (A)=B50-2B C(R)F (D)=B50-2B P(R)S
F|g .101. BUCKET (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS

Y00K3462 No. Lev. Parts No. Description Qty |

AW B € O E @

/(7\3 t\ 1 1 772125-81403-4 BUCKET ASSY 1 1 1 1
Fi g. 1 0 BUCKET 3 2 172162-82820-4 CUTTER, SIDE 1 1 1 1
4 2 172162-82840-4 CUTTER, SIDE 1 1 1 1
COUNTRY [P TASTEX 5 2 172162-82930 BOLT M16X 50 PLATED 6 6 6 6
APPLT — O . O 6 2 172162-82940 NUT 6 6 6 6
CATION 1 (700) 7 2  22217-160000 WASHER, SPRING 16 6 6 6 6
— ; L : — 8 2 772112-91303-4 TEETHASSY 4 4 4 4
6 7 4 5 8 376 9 3 172151-81400 BOLT 8 8 8 8
10 3 172151-81410 SHIM SET, TEETH 4 4 4 4
14 3  172137-86780 NUT 8 8 8 8
15 3 172112-91303-4 TEETHASSY 4 4 4 4
16 1 172176-81950 PIN KIT, BUCKET 2 2 2 2
T 17 2 172124-81940 SHIM, 45X1.2 2 2 2 2
14 15 910 18 2 172176-81560  PIN 45X271 CMP 2 2 2 2
19 2  26116-100752 BOLT, M10X 75 PLATED 2 2 2 2
20 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
21 2 172176-81640 COLLAR 2 2 2 2
22 2  26716-100002 NUT, M10 4 4 4 4
23 2 172124-81930 SHIM, 45X0.8 2 2 2 2
24 1 172151-86210-1 CUTTER, SIDE 1 1 1 1 1
25 1 172151-86220-1 CUTTER, SIDE 1 1 1 1 1
26 1 172151-86240 BOLT M16X 32 6 6 6 6 1
27 1 22217-160000 WASHER, SPRING 16 6 6 6 6 1
28 1 172176-81560-3 PIN 45X271 ASSY 2 2
29 1 172176-81640 COLLAR 2 2
30 1 172112-87840 SHIM 2 2
31 1 24761-020000 NIPPLE, GREASE PT1/8 2 2
32 1 26116-100752 BOLT, M10X 75 PLATED 2 2
33 1 26716-100002 NUT, M10 4 4
@ 4
~
30
28
COUNTRY |JP [ASTEX 3]
MRmon|—{ O | —
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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172162-82930 BOLT M16X 50 PLATED
172162-82940 NUT

Fig.102. BUCKET(ATTACHMENT) (555055 RS Bbs0 2BCAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 (©) O (B ¢
1 772147-81411-4 BUCKET ASSY
. 1 0 RTYN (PHYFAVN) 3 172162-82820-4 CUTTER, SIDE
5 172162-82930  BOLT M16X 50 PLATED
CONTAY Jp [AS [EX 2 {689 6 172162-82940  NUT
aation| O|— | — 32 E*‘;gg’) 7 22217-160000 WASHER, SPRING 16
5| 8 772112-91303-4 TEETH ASSY
™ 1 1 . — 9 172151-81400  BOLT
£ % 2 & & 10 172151-81410 _ SHIM SET, TEETH
415 42 13 46 41 45 44 14 172137-86780  NUT
5960 o8 6l 36 60 59 15 172112-91303-4 TEETH ASSY
16 172176-81950  PIN KIT, BUCKET
17 172124-81930  SHIM, 45X0.8
18 172176-81560  PIN 45X271 CMP
19 172124-81940  SHIM, 45X1.2
13‘; },3 392 138 20 24761-020000  NIPPLE, GREASE PT1/8
F B 21 172176-81640  COLLAR
67 %8 6263 22 26116-100752  BOLT, M10X 75 PLATED
] 26716-100002  NUT, M10
}L 772125-81471-4 BUCKET ASSY
172162-82820-4 CUTTER, SIDE
“’L 172162-82840-4 CUTTER, SIDE

22217-160000  WASHER, SPRING 16
772112-91303-4 TEETHASSY
172151-81400 BOLT

w w
N -

w
w

172151-81410 SHIM SET, TEETH
172137-86780 NUT
172112-91303-4 TEETHASSY

w W
o

w
o

772124-81401-4 BUCKET ASSY
172162-82820-4 CUTTER, SIDE
172162-82840-4 CUTTER, SIDE

N
=

N
N

N
w

172162-82930 BOLT M16X 50 PLATED
172162-82940 NUT
22217-160000  WASHER, SPRING 16

AOD
[G N

ey
(2]

772112-91303-4 TEETHASSY
172151-81400 BOLT
172151-81410 SHIM SET, TEETH

P ]
0

a1
N

172137-86780 NUT
172112-91303-4 TEETHASSY
772147-81441-4 BUCKET ASSY

[SLBN )]
AW

al
(2]

172162-82820-4 CUTTER, SIDE
172162-82840-4 CUTTER, SIDE
172162-82930 BOLT M16X 50 PLATED

a1 g
o ~

al
o

172162-82940 NUT

o ook, PRI RAO|AOPMOOODIPRFEPEIAORAOOPRODODORIPEANDNDNDNDNDDNDNOWOD(WOO WO OO PP
o ook, PRIk RAOIAOPMOOODIPEPEIAORAOOPRODODORIPEANDNDNDNDNDDNDNOWO(WOO WO OO PP

WIN N NINNN
Ol 0 N[O~ W
W WNNNNNDNDNPFP WWWWNNNDNNNERPOWOWRWNDNNNNDNENDINDNDMNNNDNRNDRERP®WOWONNDDNDNNDN PP

*Tay 60 22217-160000 WASHER, SPRING 16
OPTIONAL 61 772112-91303-4 TEETH ASSY
62 172151-81400 BOLT 10 10
63 172151-81410 SHIM SET, TEETH 5 5
67 3 172137-86780 NUT 10 10 10 10
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B50-2B C(R)F (D)=B50-2B P(R)S
F|g .102. BUC KET(ATTAC HME NT) (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y0O0K3462 A B © O E ¢
R 68 3 172112-91303-4 TEETHASSY 5 5 5 5
Fi 1 0 ’1‘7 J I\ (79 ‘)?X/l\ ) 69 1 172151-86210-1 CUTTER, SIDE 1 1 1 1 1
1g. BUCKET TYPE (ATTACHMENT) 70 1 172151-86220-1 CUTTER, SIDE 1 1 1 1 1
N EY 1 (450) 71 1 172151-86240 BOLT M16X 32 6 6 6 6 1
SOUNTRY OP AS 24 (600) 72 1 22217-160000 WASHER, SPRING 16 6 6 6 6 1
| 39 (650)
CATION 54 (750)
1 T ! T T 1
6 7 4 5 8 3 7 6
29 30 27 28 31 26 3029
44 45 42 43 46 41 4544
59 60 57 58 61 56 60 59
14 15 910
37 38 3233
52 33 47 48
67 68 6263
OPTIONAL
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.103. BUCKET S-TYPE(ATTACHMENT)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Parts No. Description
Y00K3462 A) (B) () (D) (B)
1 1 172176-81950  PIN KIT, BUCKET 2 2 2 2
) 1 0 NTYRNSHALT (PHYFAVN) 2 2 172176-81560  PIN 45X271 CMP 2 2 2 2
Fig. BUCKET S TYPE (ATTACHMENT) 3 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2
4 2 172176-81640  COLLAR 2 2 2 2
LbiEr )T 8BTS 5 {6009 5 2 26116-100752  BOLT, M10X 75 PLATED 2 2 2 2
aation| O|—|— fg(‘?ggg)’ 6 2 26716-100002  NUT, M10 4 4 4 4
61(7508) 7 2 172124-81930  SHIM, 45X0.8 2 2 2 2
19 14 15 12 o 13 11 15 14 8 2 172124-81940  SHIM, 45X1.2 2 2 2 2
§g % i’? §g i’g %g %; g? 3(7) 9 1 172151-81700-4 BUCKET ASSY 1 1 1 1
49 53 54 5] 2% 5 % 5453 10 2 172151-81710-4 BUCKET ASSY 1 1 1 1
62 66 &7 64 68 65 63 &7 86 11 2 172162-82820-4 CUTTER, SIDE 1 1 1 1
i 12 2 172162-82840-4 CUTTER, SIDE 1 1 1 1
13 2 172162-82930-4 BOLT M16X 50 (GREEN) 6 6 6 6
14 2 172162-82940-4 NUT 6 6 6 6
e 15 2 22217-160000 WASHER, SPRING 16 6 6 6 6
REPAIR PART 16 2 772151-81610-4 TEETHASSY 3 3 3 3
17 3 172151-81600-4 TOOTH, POINT 3 3 3 3
R N— 18 3 172151-81620  PIN ASSY, LOCK 3 3 3 3
80 19 4 172151-81630  PIN 3 3 3 3
’ 20 4 17215181640 LOCK,RUBBER BIN 3 3 3 3
21 3 172151-81610 ADAPTER 3 3 3 3
22 1 172151-81800-4 BUCKET ASSY 1 1 1 1
23 2 172151-81810-4 BUCKET ASSY 1 1 1 1
24 2 172162-82820-4 CUTTER, SIDE 1 1 1 1
25 2 172162-82840-4 CUTTER, SIDE 1 1 1 1
26 2 172162-82930-4 BOLT M16X 50 (GREEN) 6 6 6 6
27 2 172162-82940-4 NUT 6 6 6 6
28 2 22217-160000 WASHER, SPRING 16 6 6 6 6
29 2 772151-81610-4 TEETHASSY 4 4 4 4
30 3 172151-81600-4 TOOTH, POINT 4 4 4 4
31 3 17215181620  PIN ASSY, LOCK 4 4 4 4
32 4 172151-81630  PIN 4 4 4 4
33 4 17215181640 LOCK,RUBBER BIN 4 4 4 4
34 3 172151-81610 ADAPTER 4 4 4 4
35 1 172151-81900-4 BUCKET ASSY 1 1 1 1
36 2 172151-81910-4 BUCKET ASSY 101 1 1
37 2 172162-82820-4 CUTTER, SIDE 1 1 1 1
38 2 172162-82840-4 CUTTER, SIDE 1 1 1 1
39 2 172162-82930-4 BOLT M16X 50 (GREEN) 6 6 6 6
76 40 2 172162-82940-4 NUT 6 6 6 6
e /,/ a1 2 22217-160000 WASHER, SPRING 16 6 6 6 6
42 2 772151-81610-4 TEETHASSY 4 4 4 4
74 43 3 172151-81600-4 TOOTH, POINT 4 4 4 4
O e 44 3 172151-81620  PIN ASSY, LOCK 4 4 4 4
g 45 4 172151-81630  PIN 4 4 4 4
H7uax 46 4 172151-81640 LOCK,RUBBER BIN 4 4 4 4
47 3 17215181610 ADAPTER 4 4 4 4
48 1 172151-81500-4 BUCKET ASSY 101 1 1
49 2 172151-81510-4 BUCKET ASSY 1 1 1 1
comarks 50 2 172162-82820-4 CUTTER, SIDE 1 1 1 1
(1)OPTIONAL 51 2 172162-82840-4 CUTTER, SIDE 1 1 1 1
(2)REPAIR PART N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.103. BUCKET S-TYPE(ATTACHMENT) (555055 RS Bbs0 2BCAS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Y00K3462 A (B () O () A
52 2 172162-82930-4 BOLT M16X 50 (GREEN) 6 6 6 6
) 1 0 RTYRSHLT (FHYFAUN) 53 2 172162-82940-4 NUT 6 6 6 6
Fig. BUCKET S TYPE (ATTACHMENT) 54 2 22217-160000 WASHER, SPRING 16 6 6 6 6
55 2 772151-81610-4 TEETHASSY 4 4 4 4
LbiEr )T 8BTS 5 (609%) 56 3 172151-81600-4 TOOTH, POINT 4 4 4 4
aation| O|—|— fg(‘gggg)’ 57 3 172151-81620  PIN ASSY, LOCK 4 4 4 4
61(7508) 58 4 172151-81630  PIN 4 4 4 4
19 14 15 12 16 13 11 15 14 59 4 172151-81640 LOCK,RUBBER BIN 4 4 4 4
gg % i’? §g i’; %g %; g? 3(7) 60 3 172151-81610 ADAPTER 4 4 4 4
49 53 54 5] 2% 59 3y 5453 61 1 172151-82000-4 BUCKET ASSY 1 1 1 1
62 66 &7 64 68 65 63 &7 86 62 2 172151-82010-4 BUCKET ASSY 1 1 1 1
i 63 2 172162-82820-4 CUTTER, SIDE 1 1 1 1
64 2 172162-82840-4 CUTTER, SIDE 1 1 1 1
65 2 172162-82930-4 BOLT M16X 50 (GREEN) 6 6 6 6
e 66 2 172162-82940-4 NUT 6 6 6 6
REPAIR PART 67 2 22217-160000 WASHER, SPRING 16 6 6 6 6
68 2 772151-81610-4 TEETHASSY 5 5 5 5
R N— 69 3 172151-81600-4 TOOTH, POINT 5 5 5 5
80 70 3  172151-81620  PIN ASSY, LOCK 5 5 5 5
’ 71 4  172151-81630  PIN 5 5 5 5
72 4  172151-81640 LOCK,RUBBER BIN 5 5 5 5
73 3 172151-81610 ADAPTER 5 5 5 5
74 1  172151-86210-1 CUTTER, SIDE 1 1 1 1 1
75 1 172151-86220-1 CUTTER, SIDE 1 1 1 1 1
76 1 172151-86240  BOLT M16X 32 6 6 6 6 1
77 1 22217-160000 WASHER, SPRING 16 6 6 6 6 1
78 1 172165-86500  TOOTH KIT, POINT 1 1 1 1 2
79 2 172151-81600 TOOTH, POINT 1 1 1 1 2
80 2 172151-81620  PIN ASSY, LOCK 1 1 1 1 2

0\#

ATay
OPTIONAL

Remarks

’ 7677
[/
g Sz
&
(1)OPTIONAL —

(2)REPAIR PART N:OId%‘TSNeW, O:Old%New, R:0ld £ New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; A)=B50-2B C(R)F D)=B50-2B P(R)S
Flg .104. BLADE EB;:BSO-ZB CER;S EE;:Bso-ZBC(ER))As
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |

Y00K3462 (A) B (C) (D) (E) (P

1 1 172164-81650-1 PIN 45X122 2 2 2 2 2 2

1 0 7|/_.|\' 2 1 172164-81670 SPACER 2 2 2 2 2 2

Fig. BLADE 3 1 172112-87840  SHIM 4 4 4 4 4 4

4 1 172423-94100 BLADE ASSY 1 1 1 1 1 1

5 2 172168-81410 SEAL, DUST 4 4 4 4 4 4

6 2 172151-72670 BUSH 45 50 2 2 2 2 2 2

7 1 172124-94310-1 PLATE (GREEN:88) 2 2 2 2 2 2

8 1 22157-120000 WASHER, 12 2 2 2 2 2 2

9 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2

10 1  24761-040000 NIPPLE, GREASE B 2 2 2 2 2 2

11 1 26013-100252 BOLT, M10X 25 4 4 4 4 4 4

12 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2

13 1 172423-94210 PIN 45X120 2 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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; (A)=B50-2B C(R)F (D)=B50-2B P(R)S
F|g:|.05 P.T.O.KIT (B)=B50-2B C(R)S (E)=B50-2BC(R)AS
(C)=B50-2B P(R)F (F)=B50-2BP(R)AS
No. Lev. Parts No. Description Qty |
Yook34e2 A B () O (E) R
1 1 172426-08500 PTO KIT 1 1 1 1 1
\Y
Fi g. 1 0 5 E-E.O$‘I< II\T 2 2 172426-74600 PTO KIT, FRAME END 1 1 1 1
T 3 2 172176-74511 PTO KIT, ARM END 1 1 1 1
COUNTRY[JP | AS | EX PTOxwh
aeLl ST~ T P.T.O.KIT
CATION 1 (172426-08500)

inc.Fig. 39 REF.No. 1

Fig.B6 REF.No.1
PTO*ybh (JL—LIUN) PTOFuhk (P—LIUN)
P.T.0.KIT(FRAME END) P.7.0.KIT (ARM END)
2 (172426-74600) 3 (172176-74511)
inc.Fig.39 REF.No.2 ~ 35 inc.Fig.86 REF.No.2 ~ 18
Fig.84 REF. No. 1 ~ 18
0. CONTROL) {P.T.0.ARM END)

T TG 10 88 MR

BEERE (PTO2L—ATIUF)
Fig. HYD. 0L PIEING
e 84 (P.T_0. FRAME END)

Remarks
(1)INC FIG.39,84 & 86.
(2)REFER TO FIG.39 & 84.

(3)REFER TO FIG.86. N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.106. COOLER KIT(FRONT LEVER)

YOO0K3462
7=3Fvyh (20U5L/1-)
Fig.1 06 COOLER KIT (FRONT LEVER)

COUNTRY [JP [ AS [EX
APPL] — N
CATION O

Fig.26 REF. No.
Fig. 106 REF.

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 2 194145-04810  WASHER 10 2
2 2 172165-05300 BOX, TOOL 1
3 2 172122-13400 CLAMP, HOSE 1
4 2 172165-13601 HOSE 1
5 2 172165-48101 LEVER L 1
6 2 172165-48130 PIN 1
7 2 172165-48170 BRACKET 1
8 3 172141-41360  BUSH 1415 2
10 2 172165-61890 COVERASSY 1
12 3 172165-61930 SPONGE 1
13 2 172426-62400  STEP 1
14 2 172165-62660-1 STEP 1
15 2 172165-64190  PLATE 1
16 2 172165-64200 1
17 2 172165-64260  PLATE, SEAT 1
18 2 172165-67600 COVER ASSY, COOLER 1
19 2 172165-79800 RUBBER 150 1
20 2 22137-080000  WASHER, 8 1
21 2 22137-100000 WASHER, 10 2
22 2 22217-080000 WASHER, SPRING 8 1
23 2 22217-100000  WASHER, SPRING 10 1
24 2 22217-120000 WASHER, SPRING 12 1
25 2 24761-040000 NIPPLE, GREASE B 1
26 2 26013-100202 BOLT, M10X 20 2
27 2 26013-100302 BOLT, M10X 30 4
28 2 26116-080202 BOLT, M8X 20 PLATED 1
29 2 26116-100202 BOLT, M10X 20 PLATED 1
30 2 26116-120252 BOLT, M12X 25 PLATED 1
31 2 26716-100002 NUT, M10 2
32 2 26716-120002 NUT, M12 1
33 2 172165-62690-1 STEP 1

PTO/ALTHHE
P.T.0.VALVE SPEC.
2-3Fwhk (FR, V)
COOLER KIT (FR, V)
(172426-08030)
Fig.24 REF. No.3
inc. Fig.20 REF. b~ lo
Fig.24 REF. .5~ 32
Fig.25 REF. No.i ~ 53
Fig.26 REF. .t~ E§
Fig.106 REF. No.! ~ 13,15 ~ 33
Remarks

(1)P.T.O. SPEC.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.
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Fig.107. COOLER KIT(SIDE LEVER)

YO0K3462

fe. 10

EX

A AN ZAS)
COOLER KIT(SIDE LEVER)

(A)=B50-2B C(R)F
(B)=B50-2B C(R)S
(C)=B50-2B P(R)F

(D)=B50-2B P(R)S
(E)=B50-2BC(R)AS
(F)=B50-2BP(R)AS

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 2 194145-04810  WASHER 10 2
2 2 172165-05300 BOX, TOOL 1
3 2 172122-13400 CLAMP, HOSE 1
4 2 172165-13601 HOSE 1
5 2 172165-47950 BAR, 197 1
6 2 172165-61890 COVERASSY 1
8 3 172165-61930 SPONGE 1
9 2 172426-62450  STEP 1
10 2 172165-62660-1 STEP 1
11 2 172165-64100  MOUNT, SEAT 1
12 2 172165-64190  PLATE 1
13 2 172165-64260  PLATE, SEAT 1
14 2 172165-67600 COVER ASSY, COOLER 1
15 2 172165-79800 RUBBER 150 1
16 2 22137-080000  WASHER, 8 1
17 2 22137-100000 WASHER, 10 2
18 2 22217-080000 WASHER, SPRING 8 1
19 2 22217-120000  WASHER, SPRING 12 1
20 2 26013-100202 BOLT, M10X 20 2
21 2 26013-100302 BOLT, M10X 30 4
22 2 26116-080202 BOLT, M8X 20 PLATED 1
23 2 26116-120252 BOLT, M12X 25 PLATED 1
24 2 26716-100002 NUT, M10 2
25 2 26716-120002 NUT, M12 1
26 2 172165-62690-1 STEP 1

PTORLTHE

P.T.0.VALVE SPEC.

Remarks
(1)P.T.O. SPEC.

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101720-55750

102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750

104200-92350
110250-55610

119247-77100

119259-44570
119620-66820
119632-77922

119640-92750
119650-77910

121120-44800

121250-49121
121256-44600
121257-55720

121257-55731

121450-44531
121450-49110
121470-44540

121470-44581
124064-55510

124450-44550
124450-44560
124550-77030
124764-44810

124764-44920

Parts No.
124766-59050

129335-55700

129400-13201
129430-42260
129430-44520
129432-77101

171064-44510
171064-44520
171081-55910

172068-28490
172111-16890

172112-17190
172112-38130

172112-38140

172112-74801
172112-74901
172112-74911
172112-74971
172112-75770
172112-75780
172112-77360

172112-77660
172112-81720
172112-83500

172112-83530
172112-86250
172112-87830
172112-87840

172112-91303-4

172113-12521

172113-12522

'_\
OOFRPNNNOITONO O

26

Parts No.

172113-12522
172113-36050
172116-13400
172116-14620

172116-16310
172116-46630

172116-74150

172116-75850

172116-75850-5

172117-53330
172117-53350

172117-83970-1
172117-83970-5

172119-35010
172119-68600
172120-17710
172122-05101
172122-13310

172122-13400

172122-14301
172122-14350

172122-16590

172122-17190

172122-17730
172122-37710
172122-37752

wWN =
NFPPRPONORANNOODWWORDNN

ISEOEN,
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Parts No.

172122-37782
172122-37810
172122-37820
172122-37843
172122-45830
172122-46590

172122-57620
172122-69390
172122-69620
172122-70410
172122-70460
172122-70840
172122-73430
172122-73470
172122-73860
172122-73870
172122-73890
172122-75600
172122-75620
172122-75630
172122-76131
172122-79890

172122-79930

172123-76120

172124-14650
172124-17630
172124-17640

172124-37100
172124-37120




Parts No. Index

Parts No.
172124-37130

172124-37140
172124-37150
172124-37160

172124-37310
172124-37700
172124-46200

172124-57602
172124-57610
172124-57620
172124-57630
172124-65450
172124-65480
172124-65490
172124-70010
172124-70030
172124-70050
172124-73700
172124-81930

172124-81940

172124-94310-1

172124-99490

172125-03950

172125-81280
172126-16540

172126-65460
172126-65500
172126-65571
172135-72800

172135-76100

Fig. No.

27
27

27

Parts No.
172137-12270

172137-16000
172137-16560

172137-17401

172137-17401-4

172137-46040
172137-46210

172137-62970

172137-66650-2

172137-68120

172137-69410-2

172137-69651
172137-69840
172137-72710
172137-72720
172137-72730

172137-86780

172141-03160

172141-03170

172141-03202

172141-03360

172141-03372

Fig. No.
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Ref. No.
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Parts No.
172141-03372

172141-03390
172141-03440
172141-03501
172141-14260
172141-17150
172141-17161
172141-17190
172141-17201
172141-17211
172141-17230

172141-41340
172141-41360

172141-41370

172141-42950
172141-42960

172141-43180
172141-50890
172141-53350

172141-65970
172141-68270

172141-70110

Fig. No.
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Parts No.

172141-72190
172141-72250

172141-76180

172141-76220
172141-76900

172141-77800

172141-79160
172142-03302

172142-16110
172142-16550

172142-45670

172142-62300

172142-72810

172142-76280
172142-76940

172142-76940-4

172142-77050
172142-77150
172142-77151
172142-77800
172146-41320

172146-41910
172146-74720

172146-82910
172147-03210

172147-12100

172147-37300-2
172147-37320-2

27




Parts No. Index

Parts No.

172147-37340-2

172147-37700
172147-45620

172147-61450-2

172147-70020
172147-70070
172147-70090
172147-70120
172147-70200
172147-70210
172147-70220
172147-70260
172147-70360
172147-70370
172147-70390
172147-70460
172147-70470
172147-70500
172147-70520
172147-70540
172147-70580
172147-70600
172147-70610
172147-73800
172147-73810
172147-73830
172147-73850
172147-73880
172147-76270

172147-76271

172147-76750

172147-76750-4

172147-76760

172147-76760-4

172147-76770
172147-76780
172147-81451

172147-84401

172147-84401-4

172148-70350
172148-71102
172148-72050
172148-72930
172149-77811
172150-42600

Fig. No.

27
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-1

Parts No.
172151-03050

172151-03540

172151-03550
172151-11312
172151-14191
172151-16531
172151-17100
172151-17300
172151-17610
172151-45010
172151-45320
172151-53430

172151-62240

172151-71590
172151-71800

172151-71810

172151-71840
172151-71850

172151-71860
172151-71870
172151-71880
172151-72060
172151-72070
172151-72080

172151-72220

Fig. No.
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Ref. No.

Parts No.
172151-72240

172151-72250
172151-72260
172151-72270
172151-72290
172151-72330
172151-72540
172151-72580
172151-72591

172151-72670

172151-72710
172151-72753

172151-72840

172151-72870

172151-72940
172151-72950

172151-72960
172151-73350
172151-73360
172151-73370
172151-73380
172151-73400
172151-73420

172151-73430
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Parts No.

172151-73430
172151-73440

172151-73450
172151-73460
172151-73480
172151-73490

172151-73500
172151-73530

172151-73590
172151-73610
172151-73620

172151-73630

172151-73650
172151-74320

172151-74601
172151-74740
172151-74760
172151-74860
172151-74890
172151-74910
172151-74930
172151-74950
172151-76030

172151-76040

172151-76400

172151-76400-4

172151-76420

172151-76420-4

172151-76460

172151-76460-4

172151-76600

172151-76610
172151-76651
172151-76790
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Parts No. Index

Parts No.

172151-76790
172151-76990-1
172151-78770
172151-81400

172151-81410

172151-81500-4
172151-81510-4
172151-81600

172151-81600-4

172151-81610

172151-81620

172151-81630

172151-81640

172151-81700-4
172151-81710-4
172151-81800-4
172151-81810-4
172151-81900-4
172151-81910-4
172151-82000-4
172151-82010-4

Fig. No.

86
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103
103
103
103

103

103

103

103

103
103
103
103
103
103
103
103

Ref. No.

7
14
17

Parts No.

172151-86210-1

172151-86220-1

172151-86240

172155-03310

172155-03790
172157-45990
172157-54850
172157-76300

172157-99420
172162-03180

172162-03190

172162-03500
172162-03510
172162-13170
172162-13190
172162-13200

172162-14180
172162-14200
172162-16730
172162-16740
172162-17101
172162-17120
172162-17130
172162-17180
172162-17240
172162-17250

172162-17270

Fig. No.

101
102
103
101
102
103
101
102
103

Ref. No.

Parts No.

172162-17270
172162-17330
172162-17410

172162-17610
172162-17800
172162-18000
172162-18020
172162-18030
172162-18040
172162-18050
172162-18060
172162-18070
172162-18160
172162-18170
172162-18500
172162-18580
172162-18590
172162-18650
172162-46210
172162-46690
172162-57650
172162-61500

172162-61770

172162-61880
172162-64200

172162-64210

172162-64220

172162-64230

172162-64240

172162-64250

172162-64260

Parts No.
172162-64260

172162-64270
172162-64280

172162-64310

172162-64320

172162-64330

172162-69050
172162-69060
172162-69071

172162-69460
172162-69480
172162-69490
172162-69500
172162-69510
172162-69520
172162-69530
172162-69541
172162-69550
172162-69590
172162-69750

172162-69970
172162-70760

172162-76141
172162-76180

172162-82820-4
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Parts No. Index

Parts No.
172162-82820-4

172162-82840-4

172162-82930

172162-82930-4

172162-82940

172162-82940-4

172162-82980

172164-03180

172164-03500

172164-03510

172164-03520

Fig. No.

103
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103

101
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Ref. No.

37
50
63

Parts No.
172164-03520

172164-03530

172164-03531

172164-03540

172164-03560

172164-11310
172164-12110
172164-12160
172164-12200
172164-12250
172164-13210
172164-17140

172164-17150

172164-18290
172164-19310
172164-45230
172164-45951
172164-45961
172164-45970
172164-65760
172164-66640
172164-74620
172164-74630
172164-76131
172164-76241
172164-76360
172164-76660

172164-78520
172164-78530
172164-78540

Fig. No.
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Ref. No.

Parts No. Fig. No.

172164-78870 85
86

172164-81650-1 104
172164-81670 99
100

104

172164-81680 99
172164-81680-1 99
172165-03130 1

172165-03141

172165-03151

172165-03161

172165-03220

172165-03231

172165-03240

172165-03261
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172165-03311

Ref. No.

22

Parts No.
172165-03311

172165-03451

172165-03460

172165-03471

172165-03500

172165-03661

172165-03800
172165-05300

172165-11290
172165-11310
172165-11320
172165-11500
172165-12100

172165-12101

172165-12110
172165-12140

172165-12160
172165-13130
172165-13160
172165-13191
172165-13220
172165-13241
172165-13270
172165-13300
172165-13330
172165-13350
172165-13410
172165-13481
172165-13501
172165-13601

Fig. No.
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Parts No. Index

Parts No.
172165-13601

172165-13610
172165-14170
172165-14610

172165-16102
172165-16111
172165-16130
172165-16200
172165-16513

172165-16521

172165-16530

172165-16541
172165-16550
172165-16560

172165-16700
172165-16710
172165-17100

172165-17130
172165-17601
172165-17610
172165-17620
172165-17701
172165-17800
172165-17820
172165-17850
172165-17860
172165-18010
172165-18050
172165-18080
172165-18100
172165-18110
172165-18120
172165-18130
172165-18140
172165-18200
172165-18210
172165-18220
172165-18250
172165-18260
172165-18300
172165-18330

Fig. No.

Ref. No.
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Parts No.

172165-18360
172165-18370
172165-18400
172165-18480
172165-18500
172165-18510
172165-18530
172165-18580
172165-18590
172165-18601
172165-18630
172165-18670
172165-18700
172165-18751
172165-18770
172165-18800
172165-18820
172165-18840
172165-18860
172165-18870
172165-18900
172165-18920
172165-18930
172165-18940
172165-18950
172165-45000
172165-45030
172165-45071

172165-45081
172165-45100
172165-45140
172165-45181
172165-45260
172165-45270
172165-45301
172165-45420
172165-45450
172165-45470
172165-45490
172165-45620

172165-45800
172165-45841
172165-45880
172165-45900
172165-45930
172165-45970

172165-45980

Parts No.

172165-45980
172165-46100
172165-46150
172165-46230
172165-46261
172165-46281

172165-46300
172165-46301
172165-46340

172165-46350
172165-46401
172165-46450
172165-46480
172165-46490
172165-46500
172165-46570
172165-46600
172165-46630
172165-46660
172165-46800
172165-46860
172165-47100
172165-47300
172165-47400
172165-47450
172165-47500
172165-47550
172165-47601
172165-47621
172165-47680
172165-47681
172165-47711
172165-47720
172165-47730

172165-47770

[EnY

Parts No.

172165-47770
172165-47801

172165-47821
172165-47851
172165-47871
172165-47900
172165-47930
172165-47950
172165-47960
172165-47970
172165-47980

172165-47990
172165-48100
172165-48101
172165-48130
172165-48170
172165-53300-2
172165-53360-2
172165-53410-2
172165-53450-2
172165-53460-2
172165-53480
172165-53490
172165-53500
172165-61100-4
172165-61190-3
172165-61190-4
172165-61290
172165-61300-1
172165-61300-3
172165-61310-1
172165-61310-3
172165-61320-1
172165-61320-3

172165-61330-1
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Parts No. Index

Parts No.
172165-61330-3
172165-61340-1
172165-61340-3
172165-61381
172165-61381-1
172165-61420-1
172165-61420-3
172165-61450-3
172165-61450-4
172165-61480
172165-61480-2
172165-61540

172165-61550
172165-61620

172165-61660-1
172165-61660-3
172165-61701

172165-61720

172165-61740-3
172165-61740-4
172165-61780-3

172165-61780-4
172165-61801

172165-61820-3
172165-61820-4
172165-61890

172165-61930

172165-62100

172165-62110-1
172165-62150-1
172165-62150-3

>> >
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Parts No.
172165-62191

172165-62300

172165-62341

172165-62380

172165-62630

172165-62660-1

172165-62690-1

172165-62800

172165-62810

172165-62830
172165-63201
172165-63250
172165-63280
172165-63501
172165-63550

172165-63600

172165-63620

172165-63650

172165-63660

Parts No.
172165-63660

172165-63700
172165-63720
172165-64010

172165-64020
172165-64030
172165-64100

172165-64190

172165-64200

172165-64260

172165-64302
172165-64360
172165-64390
172165-64401
172165-64601

172165-64691
172165-64770

172165-64801
172165-65100-1
172165-65100-3
172165-65300
172165-65300-2
172165-65500
172165-65500-2
172165-65700
172165-65700-2
172165-65850
172165-65900
172165-66100-2
172165-66140-2
172165-66301-2
172165-66341-2
172165-66520-2
172165-66640-2
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Parts No.
172165-67100

172165-67170
172165-67240
172165-67250
172165-67350

172165-67370
172165-67380

172165-67500

172165-67600

172165-67650
172165-67811

172165-67821
172165-67850
172165-67860

172165-68100-3
172165-68100-4
172165-68110-3
172165-68110-4
172165-68180

172165-68200-3
172165-68200-4
172165-68250

172165-68280

172165-68400
172165-68400-4

172165-69000-2
172165-69090
172165-69141
172165-69170

172165-69180

172165-69190
172165-69200




Parts No. Index

Parts No.

172165-69200
172165-69220

172165-69230
172165-69240
172165-69250
172165-69260
172165-69290
172165-69320
172165-69410

172165-69490
172165-69500

172165-69510
172165-69521
172165-69530
172165-69540
172165-69550
172165-69560
172165-69570
172165-69581
172165-69590
172165-69600
172165-69610
172165-69620
172165-69630
172165-69640

172165-69650
172165-69661

Parts No.
172165-69671

172165-69681
172165-69691
172165-69701
172165-69711
172165-69720
172165-69731
172165-69740
172165-69750
172165-69760
172165-69770
172165-69780
172165-69790
172165-69800
172165-69811
172165-69830
172165-69840
172165-69850
172165-69860
172165-69870
172165-69890
172165-69960
172165-69980
172165-69990
172165-71200

172165-72101-4
172165-72201

> >

Parts No.

172165-72201-4
172165-72300

172165-72310

172165-72320
172165-72351

172165-72351-4

172165-72401-3

172165-72401-4
172165-72610

172165-72610-4
172165-72630

172165-72640

172165-72650-4
172165-74202

172165-74320

172165-74340
172165-74350
172165-74901
172165-74910
172165-75340
172165-75350-1
172165-75350-2
172165-75401
172165-75401-4
172165-75450
172165-75450-5
172165-75460
172165-75481
172165-75490
172165-75500
172165-75530
172165-76200
172165-76220

172165-76280
172165-76360

Fig. No.
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56

57
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Ref. No.
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Parts No.

172165-76511-1
172165-76511-4
172165-76530
172165-76530-4
172165-76540
172165-76860
172165-76880
172165-78130
172165-78150
172165-78360
172165-78412
172165-78701-1
172165-78741-2
172165-78781

172165-79101
172165-79130
172165-79800

172165-79810

172165-79820
172165-79860
172165-79870
172165-81202
172165-81202-4
172165-81300
172165-81300-4
172165-81310
172165-81310-4
172165-81320-1
172165-81320-2
172165-81340-1
172165-81340-2
172165-81500-1
172165-81500-2
172165-81700
172165-81710
172165-81750

172165-81760

56

57

Ref. No.

© 01O U1 0o u




Parts No. Index

Parts No.
172165-81760

172165-81770
172165-82301
172165-82301-4
172165-82340
172165-82360
172165-82520

172165-82530

172165-82540

172165-82550

172165-82560

172165-82570

172165-82580
172165-82590
172165-82600
172165-86500
172168-03250

172168-03260
172168-03401
172168-03410
172168-47700
172168-47701
172168-71990
172168-76370
172168-78940

172168-79520
172168-81410

172171-03400

172171-03510

Fig. No.

58
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Ref. No.

Parts No.

172171-03510
172171-03700

172171-03710
172171-03720
172171-03730
172171-03740
172171-03750
172171-03760
172171-03770
172171-03780
172171-03790
172171-03800
172171-03810

172173-03250

172173-03550

172173-03560

172173-03570

172173-73440
172173-76100

172173-78180
172175-03550

172175-12230

Fig. No.
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Ref. No.

Parts No.

172175-12350
172175-12370
172175-45650
172175-65770
172175-74700
172175-74710
172175-74720
172175-74730
172176-07330
172176-12110
172176-14600
172176-17100
172176-17120
172176-17130
172176-46400
172176-46480
172176-47870

172176-68210

172176-72600
172176-72600-2
172176-72610
172176-72610-2
172176-72630
172176-72630-2
172176-72650
172176-73250
172176-73271
172176-73471
172176-73830
172176-73840
172176-73880
172176-74511

172176-76210
172176-76221
172176-76260
172176-76260-2
172176-76420
172176-76420-2
172176-76440
172176-76440-2
172176-76522
172176-76522-2
172176-76542
172176-76580
172176-76651
172176-78270
172176-78571
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Parts No.

172176-81500
172176-81500-1
172176-81520
172176-81520-1
172176-81541
172176-81541-1
172176-81560

172176-81560-3
172176-81580
172176-81580-1
172176-81601
172176-81601-1
172176-81620
172176-81620-1

172176-81640

172176-81650
172176-81660
172176-81700

172176-81710
172176-81950

172183-03250

172183-03280

172183-03450
172183-14250
172183-16540
172183-16900
172183-73770

172183-76160
172183-76200

Fig. No.
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Parts No. Index

Parts No.

172183-76200
172183-81160

172183-81170
172186-81930

172187-17080

172187-17090

172187-37521
172187-37530
172187-37540
172187-37550
172187-45090
172187-74300
172187-74540
172187-74550

172187-74600
172187-74690
172187-74750
172187-74760
172187-74770

172187-75500
172187-76170
172188-08200
172188-08210
172188-17200
172188-76100

172188-78100
172190-12130
172190-16500

172190-16650
172190-17220
172190-45060
172190-45080
172190-74901
172212-61230

172310-51290-1
172310-51290-2

172312-17250
172312-17260

172312-31120
172312-74770

Fig. No.

Parts No.

172312-74790
172312-76150
172312-77820
172422-74280
172422-76180
172422-78760
172423-13550
172423-13650
172423-37100
172423-37430
172423-45100
172423-45120
172423-45600
172423-45620
172423-50100
172423-50810
172423-61510

172423-61520

172423-72520
172423-72530
172423-72540
172423-72550

172423-72700
172423-72701
172423-72710
172423-72730
172423-72731
172423-72780
172423-72800
172423-73320
172423-73330
172423-73340
172423-73350
172423-73360
172423-73370
172423-73380
172423-73390
172423-73400
172423-73410
172423-73420
172423-73430
172423-73440
172423-73450
172423-73460
172423-73470
172423-73480
172423-73490

Ref. No.

82

30

Parts No.

172423-73510
172423-73550
172423-73560
172423-73600
172423-73610
172423-73620
172423-73630
172423-73640
172423-73650
172423-73690
172423-73800
172423-73810
172423-73820
172423-76110
172423-76120
172423-76130
172423-78310
172423-78330
172423-78340
172423-78380

172423-78420
172423-78430
172423-78440
172423-78450
172423-94100
172423-94210
172425-03200

172425-17630
172425-37500
172425-38100
172425-38101
172425-38110
172425-38120

172425-38121
172425-38130
172425-38131
172425-38140
172425-38150
172425-38151

172425-38160

-1
-1
-1
-1

-1
-1

-1
-1

Parts No.
172425-38161

172425-38170
172425-38171
172425-38180
172425-38181

172425-38190

172425-38191
172425-38200
172425-38201
172425-38210
172425-38211
172425-38220
172425-38230
172425-38240
172425-38260
172425-38261
172425-38270
172425-38271
172425-38600
172425-38601

172425-38603
172425-72200

172425-72200-1

172425-72210

172425-72210-1

172425-72240
172425-72260
172425-72270
172425-72290
172425-72291
172425-72300
172425-72310
172425-72330
172425-72500

Fig. No.

28
28
28
28
28

28

28
28
28
28
28
28

28
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-1

-1
-1
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Parts No. Index

Parts No.

172425-72600
172425-73120
172425-73130
172425-73140
172425-73260
172425-73300
172425-73310
172425-73311
172425-73330
172425-73360
172425-73370
172425-73371
172425-73380
172425-73381
172425-73400
172425-73410
172425-73420
172425-73430
172425-73431
172425-73440
172425-73450
172425-73460
172425-73470
172425-73471
172425-73480
172425-73490
172425-73510
172425-73520
172425-73530
172425-73540
172425-73550
172425-74100
172425-74101
172425-74102
172425-74120
172425-74130
172425-74200
172425-74210
172425-74240
172425-74250
172425-74290
172425-74340
172425-74350
172425-74380
172425-74390
172425-74400

. No.

-1
-2

Parts No.
172425-74410

172425-74420
172425-74430
172425-74510
172425-74520
172425-74530
172425-74531
172425-74540
172425-74550
172425-74560
172425-74570
172425-74580
172425-78190
172425-78200
172425-81100

172425-81100-1

172426-03110

172426-03111

172426-03120

172426-08010
172426-08020
172426-08030
172426-08040
172426-08160
172426-08500
172426-08610
172426-11300
172426-13401
172426-16510

172426-16520

172426-45240
172426-45250
172426-54100
172426-61350

172426-61350-1

172426-61500

24
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-1
-1
-1

-1
-1

-1
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Parts No.

172426-61500
172426-62400

172426-62450

172426-73200
172426-73210
172426-74600

172426-74650
172426-74670
172426-78100
172426-78110
172426-78120
172426-78160
172426-78240
172426-78250
172426-78260
172426-78270
172426-78280
172426-78300
172426-78330
172426-78340
172426-78360
172426-78370

172426-78380
172426-78400
172426-78410
172426-78440
172426-78450
172426-78460
172426-78530
172426-78670

172426-78690

172426-78700
172426-78710
172426-78800
172426-78820
172426-78830

172426-78840
172426-78850

172426-78860
172426-78870
172426-78880
172426-78890

Fig. No.

42
49
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49
107

Ref. No.
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4
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15
9
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Parts No.

172426-78910
172426-78920
172426-78930
172426-78940
172426-78950
172426-78960
172426-78970
172426-78980
172426-78990
172426-79000
172426-79010
172426-79020
172426-79030
172426-79040
172426-79050
172426-79060
172426-79070
172426-79080
172426-79090
172426-79220

172426-79290

172426-79300

172426-79310

172426-79340
172426-79350
172426-79360
172426-79370

172426-79380
172426-79500

172426-79510
172426-79520
172426-79530

172426-79540
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Parts No. Index

Parts No.

172426-79540
172426-79550

172426-79560
172426-79570
172426-79660
172426-79780
172426-79850

172426-79860
172428-03150

172428-03160

172428-03170

172428-17100

172428-61600
172428-61650
172428-62200
172428-62600

172429-68300

172429-68300-1

172437-03130

172437-03140

172437-03630

172437-54100
172437-61421
172437-61520
172437-61821
172437-76100
172437-76110
172437-76200
172437-79101
172437-79110
172437-79121
172437-79130
172437-79200
172439-03220

172445-61260-1

Parts No.

172445-61260-1

172445-72670
172511-03250

172519-03150

172519-04180

172519-04290

172519-04300

172519-63240

172614-38300

172633-76160
172644-76160

Fig. No.
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Ref. No.

15 -1
25 -1

Parts No.
172725-23050

172730-75140
172732-11510
172734-17070
172734-65260
172734-65270
172964-03370

172964-03390

172964-03481

172964-03610

172976-16500

182900-16530
182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
194080-01121

194145-04810

Parts No.
194145-04810

194150-24270

194200-37780
194202-56460

194250-51660

194273-47910
194300-21450
194300-21460
194310-61610
194464-52190
194630-62360
194940-61790
197821-88070
197821-88380
198325-87110
198325-87200
1A1040-43900
1A1040-45890
1A1040-56900
1A1380-56661

1A1380-58050

1A1380-62480

1A3809-56915
1C6141-35370

Fig. No.
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Parts No. Index

Parts No.
1C6281-52310
1D4070-23580
1E8080-79430
1E8080-79450
22117-080000

22117-120000
22137-040000

22137-050000
22137-060000

22137-080000

22137-100000

Fig. No.

32

35

37

Ref. No.

6
16

Parts No.
22137-100000

22137-120000
22137-130000
22137-140000

22157-060000

22157-080000

22157-100000
22157-120000

22190-080002
22217-050000

22217-060000

Fig. No.

41

42

50

51

Ref. No.

Parts No.
22217-060000

22217-080000

22217-100000

Fig. No.

17
18

24
25

53

9
10
13

31
44
45

46
50

Parts No.
22217-100000

22217-120000

Fig. No.

16

17
18

50




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No

22217-120000 62 28 -1 22252-000280 66 40 22867-400100 19 19 24190-100001 75 15
85 4 22252-000400 24 22 23000-016000 80 18 24311-000160 13 30
86 9 22252-000561 60 23 23000-022000 22 10 24311-000180 64 37
106 24 61 23 23000-035000 80 19 24311-000200 69 46
107 19 22252-000621 27 28 84 32 71 16
22217-140000 14 16 22252-000750 58 35 23000-070000 9 15 24311-000210 11 23
15 16 22252-000800 56 23 77 16 32 59
27 2 57 23 23010-014000 14 11 33 8
41 34 22272-000070 37 12 15 11 34 10
51 87 38 12 80 20 39 26
52 87 22351-030032 33 23 81 29 24311-000250 74 9
54 5 22351-035040 37 17 87 9 24311-000280 75 16
63 87 38 17 88 9 24311-000320 74 10
76 36 22351-040020 32 40 89 7 24311-000340 30 37
22217-160000 12 13 64 6 23010-038000 13 37 31 32
27 19 9 23065-070225 13 23 24311-000380 76 21
19 -1 22351-040025 11 22 23080-013000 14 19 24311-000800 65 9
31 22351-040032 32 25 15 19 24311-001000 65 10
40 4 39 24 23202-040801 83 27 24311-240100 14 39
11 22351-050010 72 40 23202-040901 83 28 15 39
64 41 73 34 23391-020000 79 8 67 45
101 7 22351-050012 64 18 96 1 24315-000060 55 4
27 22351-050025 34 9 97 1 24315-000070 63 70
102 7 35 16 23391-040000 82 4 83
30 36 12 23392-030000 22 13 24315-000080 55 5
45 22351-050032 33 3 23393-030000 79 9 81 18
60 22351-060040 37 13 82 5 24315-000100 55 14
72 38 13 6 63 45
103 15 22417-160160 32 54 23393-040000 79 10 68 17

28 33 17 23394-020000 79 11 17 -1

41 39 25 81 19 17 C
54 22417-200200 37 14 82 7 33
67 38 14 23394-030000 79 21 36
77 21 82 3 69 20
22242-000200 64 5 50 28 23394-060000 84 29 51
8 29 23395-060000 84 30 54
22242-000250 30 32 22417-320200 47 7 23418-060000 14 38 70 32
31 24 48 11 15 38 24315-000110 55 6
22242-000300 27 12 31 23871-010000 62 8 15
27 49 9 74 8 63 42
64 10 22417-400250 51 88 81 31 64 20
84 28 52 88 23871-020000 63 69 80 9
86 5 22857-400100 19 10 23871-030000 65 13 81 6
22242-000350 27 39 22857-400120 19 7 84 8 8
60 20 7 23871-040000 84 9 10
22242-000451 99 46 22 23 23871-060000 86 10 12
49 23 8 24101-062010 64 19 15
22242-000700 65 12 22857-500120 23 9 24104-062034 24 23 20
99 38 22867-300080 51 89 24105-062044 64 27 21
22252-000280 64 22 52 89 24105-062064 27 29 89 2




Parts No. Index

Parts No.
24315-000110

24315-000120
24315-000140

24315-000150
24315-000160
24315-000180

24315-000200

24315-000220
24315-000240

24315-000280
24315-000290
24321-000350

78

79

80

82
84

87

88

[EnY
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[EnY

Parts No.
24321-000350

24321-000450
24321-000500
24321-000600
24321-000650

24321-000700

24321-000850
24321-000950
24321-001350
24321-001900
24325-001000
24325-001100
24325-001200
24341-000300
24341-000900

24372-000140
24376-001000
24376-001100
24550-014200

24550-025150

24761-020000

Fig. No.

27

Ref. No.

61

Parts No.
24761-020000

24761-040000

24761-050000

24764-020000

26013-060122
26013-060162
26013-060252

26013-060302
26013-080162

26013-080202

26013-080252

Parts No.
26013-080252

26013-080302

26013-080552
26013-100162

26013-100202

42
43
44
45
46

47

48

49




Parts No. Index

Parts No.
26013-100202

26013-100252

26013-100302

26013-100352
26013-100402
26013-100452
26013-120202

26013-120252

26013-120302

26013-120352

Fig. No.

49
51

Ref. No.

Parts No.
26013-120352

26013-120402
26013-120502

26022-050102
26022-050162

26022-050202
26022-060122

26022-060202

26022-060252
26022-080162

26023-050122

26051-080002

26076-120352
26076-161702
26106-080202
26106-080552

26106-100162
26106-100352
26106-100552

26106-100652
26116-060122

26116-060142

25
51

13

Parts No.

26116-060162
26116-060202
26116-080122
26116-080162

26116-080202

26116-080304
26116-080702

26116-100162

26116-100202

Parts No.
26116-100202

26116-100352

26116-100354
26116-100504

26116-100552
26116-100602
26116-100702
26116-100752

26116-100852
26116-100902

26116-101002

26116-120202
26116-120252

26116-120302

26116-120352
26116-120552
26116-120602
26116-120652
26116-120702
26116-120752

26116-120902

26116-140352

Fig. No.

42
50

Ref. No.

43
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Parts No. Index

Parts No.
26116-140402

26116-160352
26116-160452
26116-160702
26347-100002
26450-080202

26450-080252
26450-080302

26450-100302
26450-120402
26557-050102
26557-050122

26557-060102
26557-060162
26559-050162
26559-050202
26577-050122
26577-080122

26579-050162
26587-040062

26589-040202

26647-060202
26647-100152

26657-160002
26706-100002
26716-040002

26716-050002

26716-060002

Parts No.
26716-060002

26716-080002

26716-100002

26716-120002

26716-160002

Fig. No.

18
24
34
52

9
13
16

24
26

32

39

Ref. No.

Parts No.

26717-060002
26736-140002

26756-100002
26756-140002
26757-080002

26757-100002
26757-140002

26776-160002
26776-180002

26911-060202
28110-080100
28110-120140
28110-170190
28110-220240
28110-270300
28150-080000
28150-140000
28227-271400
28230-120250
29220-788200

29311-515000

29321-255050

29411-150000

772112-91303-4

772124-37100
772124-81401-4
772125-81403-4
772125-81471-4
772147-37300
772147-81411-4

Fig. No.

51
29

30

32

27
102
101
102

102

Parts No.

772147-81441-4
772151-81610-4

772165-14100-2
772165-14110
772165-17600
772165-17700
772165-17800
772165-68100-3
772165-68100-4
772165-68401
772165-68401-4
772165-68420-1
772165-69000-2
772165-75100
772165-75100-2
772423-37100
772423-37310
772425-38100
772425-38130
772426-03100
772426-03110
772426-03120
772426-03130
772426-05100
772437-03110
772437-03120
772437-14100
933110-00301

933110-05300
933110-05301
933110-09701
933110-09801
933110-54100
933110-58500
933110-86600
933110-90000

933111-20200
933111-26600

Fig. No.

102
103
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Parts No. Index

Parts No.
933111-26700

933112-00400
933112-00500

933112-52100
933113-05150
933113-05160
933113-15000
933126-00500
933126-44500
933127-23001
933127-32001
933135-14600

933147-03400

933152-02900
933152-03700
933152-09280

933155-09670-2
933155-09670-4

933160-01370
933166-16110
933166-17730
933166-80520

933168-14170

933168-28480

Parts No.
933168-55770

933168-56000
933171-00470
933171-13691

933171-15680
933171-15710
933171-15801
933171-17770

933171-29760
933171-80610

953KMO0-00220

953KMO0-10894

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.
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